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TEST REPORT CERTIFICATION

Applicant :  Tsann Kuen Enterprise Co., Ltd.
Manufacturer - Tsann Kuen (Zhangzhou) Enterprise Co., Ltd.
EUT Description - Microwave Oven

FCCID - RBJ-TSKM1702

(A) MODELNO. : (1)TSK-M1701MA (2)TSK-M1701ME
(3)TSK-M1702AME (4)TSK-M1702BME
(5)TSK-M1702MA (6)TSK-M1703ME
(7)TSK-M1704MA (8)TSK-M1704ME

(B) SERIALNO. : N/A

(C) POWER SUPPLY : AC 120V, 60Hz

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 18 SUBPART C, OCT 2004
AND FCC/OST MP-5 FEBRUARY 1986

The device described above was tested by Audix Corporation to determine the maximum
emission levels emanating from the device. The maximum emission levels were compared to
the FCC Part 18 subpart C limits both radiated and conducted emissions.

The measurement results are contained in this test report and Audix Corporation is assumed
full responsibility for the accuracy and completeness of these measurements.  Also, this

report shows that the EUT to be technically compliant with the FCC official limits.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of Audix Corporation.

Date of Test:  Mar. 07 ~ May 06, 2005

Prepared by :

Test Engineer : W /%j/ma,‘ 24 . >008

(Alex Deng/Sc;ﬁ/ Mana/ger)

Approve & Authorized Signer:

Audix Corporation Report No. EM-F940080



1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description

Model Number

Microwave Oven

FCCID.RBJ-TSKM1702
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(H)TSK-M1701MA (2)TSK-M1701ME
(3)TSK-M1702AME (4)TSK-M1702BME

(5 TSK-M1702MA (6)TSK-M1703ME
(7)TSK-M1704MA (8)TSK-M1704ME

The differences of above models are in the
cosmetic color, appearance of control panel &
door, door open design, PCB assembly,
magnetron and H.V. transformer.
The model TSK-M1702BME &
TSK-M1702MA & TSK-M1704MA &
TSK-M1704ME are representative selected
reported in this test report.

Appearance of Control

Model Number Cosmetic Color Door Open Design | PCB Assembly Magnetron H.V. Transformer
Panel & Door
(1)Matsushita, Type (1)Yunlu Type
TSK-M170IMA : ; KHT-R701ACK
. White or Black See Appearance Photo Hand Pull Not Provide [2M211A-M2J
(Mechanical Type) . (2)DPC Type
(2)Witol. Type 2M315H |E(7pA-700A
. (1)Yunlu Type
(1)Matsushita, Type
TSK-M1701ME . . KHT-R701ACK
. White See Appearance Photo Hand Pull Provide 2M211A-M2J
(Electronic Type) . (2)DPC Type
(2)Witol. Type 2M315H
EUPA-700A
. (1)Yunlu Type
(1)Matsushita, Type
TSK-M1702MA . . KHT-R701ACK
. White or Black | See Appearance Photo Hand Pull Not Provide [2M211A-M2J
(Mechanical Type) . (2)DPC Type
(2)Witol. Type 2M315H
EUPA-700A
1)Yunlu Type
(1)Matsushita, Type () P
TSK-M1702AME . . KHT-R701ACK
. White or Black See Appearance Photo Hand Pull Provide 2M211A-M2]
(Electronic Type) . (2)DPC Type
(2)Witol. Type 2M315H
EUPA-700A
. (1)Yunlu Type
(1)Matsushita, Type
TSK-M1702BME . . KHT-R701ACK
. White or Black | See Appearance Photo Hand Pull Provide 2M211A-M2J
(Electronic Type) . (2)DPC Type
(2)Witol. Type 2M315H
EUPA-700A
1)Yunlu Type
(1)Matsushita, Type () P
TSK-M1703ME . . KHT-R701ACK
. White or Black See Appearance Photo Hand Pull Provide 2M211A-M2]
(Electronic Type) . (2)DPC Type
(2)Witol. Type 2M315H
EUPA-700A
1)Matsushita, Type
() P (1)Yunlu Type
2M211A-M2J
TSK-M1704MA . . X KHT-R701ACK
X White See Appearance Photo Button Open Not Provide ((2)Witol. Type 2M315H
(Mechanical Type) . (2)DPC Type
(3)Toshiba, Type
EUPA-700A
2M231CH(EP)-A
1)Matsushita, Type
(L) P (1)Yunlu Type
2M211A-M2J
TSK-M1704ME . . X KHT-R701ACK
X White See Appearance Photo Button Open Provide (2)Witol. Type 2M315H
(Electronic Type) . (2)DPC Type
(3)Toshiba, Type
EUPA-700A

2M231CH(EP)-A
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FCCID

Applicant

Manufacturer

Magnetron

H.V. Transformer

Fan Motor

Frequency

Rated Current

Microwave Output

Rated Power Consumption
Power Cord

Date of Receipt of Sample

Date of Test
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RBJ-TSKM1702

Tsann Kuen Enterprise Co., Ltd.

3, Kai Fa ond Road, Pao An Industrial District,
Ren Teh Hsiang, Tainan, Taiwan

Tsann Kuen (Zhangzhou) Enterprise Co., Ltd.
Tsann Kuen Industrial Park, Longchi

Development District, Zhangzhou, Fujian,
CHINA

(1)Matsushita, Type 2M211A-M2J
(2)Witol. Type 2M315H
(3)Toshiba, Type 2M231CH(EP)-A

(1)Yunlu Type KHT-R701ACK
(2)DPC Type EUPA-700A

Heng Cheng, Type YJF62A-120
2450MHz

10A

700W

1150W

Non-Shielded, Undetachable, 1.2m (3Pin)
Mar. 07, 2005

Mar. 07 ~ May 06, 2005

Audix Corporation Report No. EM-F940080
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1.2. Description of Test Facility

Name of Firm Audix Corporation
Technical Division EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,

Taipei County, Taiwan, R.O.C.

Test Site
(C2/AC)

NVLAP Lab. Code

No. 2 Shielded Room
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County, Taiwan, R.O.C.

Semi-Anechoic Chamber

Federal Communication Commission
Registration Number: 90993

Filing on May 16, 2003

No. 53-11, Tin-Fu Tsun, Lin-Kou,
Taipei County, Taiwan, R.O.C.

200077-0

(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

1.3. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
Radiation Test 30MHz~300MHz +2.91dB
(Distance: 3m) 300MHz~1000MHz +2.94dB

Remark : Uncertainty = ku(y)

Audix Corporation Report No. EM-F940080



2. INPUT POWER MEASUREMENT

2.1. Test Equipment
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The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. |Universal Power Voltech PM3000A | AL109/9072 |May 14, 04’| May 13, 05’
Analyzer
2.2. Test Setup
2.2.1. Block Diagram of connection between EUT and simulators

MICROWAVE OVEN (EUT)

2.2.2. Block Diagram of connection between EUT and test equipment

EUT UNIVERSAL POWER ANALYZER

2.3. Operating Condition of EUT and Measurement Procedure

The input power was measured using a universal power analyzer. 700 milliliters of

water in the beaker was placed in the center of the Microwave Oven (EUT). The

Microwave Oven (EUT) was operated at the rated input and full output power for 6

minutes.
2.4. Measurement Results

EUT : Microwave Oven  M/N : TSK-M1702BME

Magnetron : Matsushita, Type 2M211A-M2J

Test Date : Apr. 11,2005  Temperature : 19°C Humidity : 64%

Load : 700ml

Measured Input Manufacturer’s Input

Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)

120 10.6 1211 10A 1150W

EUT : Microwave Oven  M/N : TSK-M1702MA

Magnetron : Matsushita, Type 2M211A-M2J

Test Date : Mar. 07,2005  Temperature : 15°C Humidity : 69%

Load : 700ml

Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
119.54 10.652 1102.5 10A 1150W

Audix Corporation Report No. EM-F940080




EUT : Microwave Oven
Magnetron : Witol. Type 2M315H

Test Date : Apr. 27, 2005

Temperature : 21°C

FCCID.RBJ-TSKM1702

M/N : TSK-M1704MA
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Humidity : 72%

Load : 700ml
Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
120 10.654 1216.4 10A 1150W

EUT : Microwave Oven
Magnetron : Toshiba, Type 2M231CH(EP)-A

Test Date - Apr. 29, 2005

Temperature : 20°C

M/N : TSK-M1704MA

Humidity : 70%

Load : 700ml
Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
120 10.661 1215.4 10A 1150W

EUT : Microwave Oven
Magnetron : Witol. Type 2M315H

Test Date - Apr. 27, 2005

Temperature : 21°C

M/N : TSK-M1704ME

Humidity - 72%

Load : 700ml
Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
120 10.364 1181.9 10A 1150W

EUT : Microwave Oven
Magnetron : Toshiba, Type 2M231CH(EP)-A

Test Date - Apr. 27, 2005

Temperature : 21°C

M/N : TSK-M1704ME

Humidity : 72%

Load : 700ml
Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
120 9.830 1133.4 10A 1150W

Audix Corporation Report No. EM-F940080
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3. OUTPUT POWER MEASUREMENT

3.1. Test Equipment

None.

3.2. Test Setup

MICROWAVE OVEN (EUT)

3.3. Operating Condition of EUT and Measurement Procedure

The Calorimetric Method was used to determine maximum output power. 1000
milliliters of water in the beaker was placed in the center of the Microwave Oven
(EUT). A mercury thermometer was used to measure temperature rise.

3.4. Measurement Results

EUT : Microwave Oven  M/N : TSK-M1702BME
Magnetron - Matsushita, Type 2M211A-M2J

Test Date : Apr. 11,2005  Temperature : 19°C Humidity - 64%
Load : 1000ml Manufacture’s Output : 700W

Load |Initial Water Temperature ‘C | Final Water Temperature “C | Heating Duration (Sec.)
1000ml 21 C 38 C 120

4.2 (Joules/Cal) x Volume in ml x Temperature Rise
Time in Seconds

Power [W] =

Power [W] = 4.2x 11(;%0 x 17 = 595W

Audix Corporation Report No. EM-F940080
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EUT : Microwave Oven  M/N : TSK-M1702MA
Magnetron : Matsushita, Type 2M211A-M2J

Test Date : Mar. 07,2005  Temperature : 15°C Humidity @ 69%

Load : 1000ml Manufacture’s Output : 700W
Load |Initial Water Temperature “C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 14.6 C 27.1 C 120
Power [W] = 4.2 (Joules/Cal) x Yolurpe in ml x Temperature Rise
Time in Seconds
Power [W] = 4.2 x 1000 x 12.5 — 437 5W
120
EUT : Microwave Oven  M/N : TSK-M1704MA
Magnetron : Witol. Type 2M315H
Test Date : Apr. 27,2005  Temperature : 21°C Humidity - 72%
Load : 1000ml Manufacture’s Output : 700W
Load |Initial Water Temperature “C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 24 °C 39 C 120
Power [W] = 4.2 (Joules/Cal) x Yolurpe in ml x Temperature Rise
Time in Seconds
Power [W] = 4.2x1000x 15 — 505w

120

Audix Corporation Report No. EM-F940080
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EUT : Microwave Oven  M/N : TSK-M1704MA
Magnetron : Toshiba, Type 2M231CH(EP)-A

Test Date : Apr. 29,2005  Temperature : 20°C Humidity : 70%
Load : 1000ml Manufacture’s Output : 700W

Load |Initial Water Temperature “C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 232 C 40 °C 120

4.2 (Joules/Cal) x Volume in ml x Temperature Rise
Time in Seconds

Power [W] =

Power [W] = 2% 1(1)(2)8 x16.8 = 588W

EUT : Microwave Oven  M/N : TSK-M1704ME
Magnetron : Witol. Type 2M315H

Test Date : Apr. 27,2005  Temperature : 21°C Humidity - 72%
Load : 1000ml Manufacture’s Output : 700W

Load |Initial Water Temperature “C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 24 °C 435 °C 120

4.2 (Joules/Cal) x Volume in ml x Temperature Rise
Time in Seconds

Power [W] =

Power [W] = 4.2x 1(1)38 x19.5 = 682.5W

Audix Corporation Report No. EM-F940080
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EUT : Microwave Oven  M/N : TSK-M1704ME
Magnetron : Toshiba, Type 2M231CH(EP)-A

Test Date : Apr. 27,2005  Temperature : 21°C Humidity : 72%
Load : 1000ml Manufacture’s Output : 700W

Load |Initial Water Temperature “C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 24 C 40.5 C 120

4.2 (Joules/Cal) x Volume in ml x Temperature Rise

Power [W] = Time in Seconds

Power [W] = 4.2x 1(1)28 x 165 —577.5W

Audix Corporation Report No. EM-F940080
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4. OUTPUT FREQUENCY MEASUREMENT

4.1. Test Equipment

Page 13 of 221

The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM | 3826A00248 | Oct. 04, 04’ | Oct. 03, 05’
2. |Horn Antenna EMCO 3115 9112-3775 |May 05, 04’ | May 04, 05°
3. |Pre-Amplifier HP 8449B 3008A00529 | Jan. 14, 05’ | Jan. 13, 06

4.2. Test Setup

4.2.1.

Block Diagram of connection between EUT and simulators

MICROWAVE OVEN (EUT)

4.2.2. Block Diagram of connection between EUT and test equipment

Im

HORN ANTENNA

EUT

TABLE

POWER SOURCE

B

PRE-AMPLIFIER
\
SPECTRUM ANALYZER

4.3. Operating Condition of EUT and Measurement Procedure

The fundamental frequency was measured using a spectrum analyzer. The Microwave
Oven (EUT) was operated in “Power-High” mode and without load.

4.4. Measurement Results

EUT : Microwave Oven

M/N : TSK-M1702BME

Magnetron : Matsushita, Type 2M211A-M2J

Test Date - Apr. 11, 2005
Load : No Load

Temperature : 19°C

Humidity : 64%

Measured Frequency (MHz)

Manufacture’s Rated Frequency

2454.8

2450

Audix Corporation Report No. EM-F940080
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EUT : Microwave Oven  M/N : TSK-M1702MA
Magnetron : Matsushita, Type 2M211A-M2J

Test Date : Mar. 07,2005  Temperature : 15°C Humidity @ 69%
Load : No Load

Measured Frequency (MHz) Manufacture’s Rated Frequency
2453.6 2450

EUT : Microwave Oven  M/N : TSK-M1704MA
Magnetron : Witol. Type 2M315H

Test Date : Apr. 27,2005  Temperature : 21°C Humidity : 72%
Load : No Load

Measured Frequency (MHz) Manufacture’s Rated Frequency
2452.7 2450

EUT : Microwave Oven  M/N : TSK-M1704MA
Magnetron : Toshiba, Type 2M231CH(EP)-A

Test Date : Apr. 29,2005  Temperature : 20°C Humidity : 70%
Load : No Load

Measured Frequency (MHz) Manufacture’s Rated Frequency
2453.3 2450

EUT : Microwave Oven  M/N : TSK-M1704ME
Magnetron : Witol. Type 2M315H

Test Date : Apr. 27,2005  Temperature : 21°C Humidity : 72%
Load : No Load

Measured Frequency (MHz) Manufacture’s Rated Frequency
2457.2 2450

EUT : Microwave Oven  M/N : TSK-M1704ME
Magnetron : Toshiba, Type 2M231CH(EP)-A

Test Date : Apr. 27,2005  Temperature : 21°C Humidity - 72%
Load : No Load

Measured Frequency (MHz) Manufacture’s Rated Frequency
2457.5 2450

Audix Corporation Report No. EM-F940080



5. FREQUENCY MEASUREMENT

5.1. Test Equipment

FCCID.RBJ-TSKM1702

Page 15 of 221

The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM | 3826A00248 | Oct. 04, 04’ | Oct. 03, 05’
2. |Horn Antenna EMCO 3115 9112-3775 |May 05, 04’ | May 04, 05°
3. |Pre-Amplifier HP 8447D 2944A06305 [Mar. 10, 05’ | Mar. 09, 06’

5.2. Test Setup

5.2.1. Block Diagram of connection between EUT and simulators

MICROWAVE OVEN (EUT)

5.2.2. Block Diagram of connection between EUT and test equipment

HORN ANTENNA

PRE-AMPLIFIER

M |
SPECTRUM ANALYZER

IM

EUT

TABLE

5.3. Operating Condition of EUT and Measurement Procedure

5.3.1. The Variation of frequency with time

The operating frequency was measured using a spectrum analyzer. Starting with
the EUT at room temperature, 1000 milliliters of water in the beaker was placed
in the center of the Microwave Oven (EUT) and the EUT was operated at
maximum output power.

The fundamental operating frequency was monitored until the water load was
reduced to 20% of the original load.

5.3.2. The Variation of frequency for line voltage

Following the above test, after operating the oven long enough to assure that
stable operating temperature were obtained, the operating frequency was
monitored as the input voltage was varied between 80 to 125 percent of the
nominal rating.

The water load was maintained at 1000ml for the duration of the test.

Audix Corporation Report No. EM-F940080
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5.4. Measurement Results

PASSED. All the test results are listed in the following and next two pages.

EUT :

Microwave Oven  M/N : TSK-M1702BME

Magnetron : Matsushita, Type 2M211A-M2J

Test Date : May 06, 2005  Temperature : 20°C Humidity : 60%

54.1.

54.2.

The Variation of frequency with time

Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml

Final Load: 200ml

Fundamental Frequency: 2470.4MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2466.2MHz

Minimum Frequency Observed: 2458.7MHz

Results: PASSED.

The Variation of frequency for line voltage

Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml

Fundamental Frequency: 2470.4MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2467.1MHz

Minimum Frequency Observed: 2464.1MHz

Results: PASSED.

Audix Corporation Report No. EM-F940080
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Fundamental Frequency: 2470.4MHz

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan F.O.C. Post Code:24443

Tel02-26092133  Fap02-26099303
Etnailtteme @tteme. com. tw

Dat

a: 3o
Level {(dBu/im)
130

File: Etest-datat'TSANN KUEN'20052005-05-05'EM940214-2.EMI (39)

Date: 2005-05-06

(i

0

2300

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

FPower Rating :

Test HMode

2360. 2420. 2480. 2540.
Frequency (MHz)
L/C Chamber Data no. : 35
3m 3115 Ant. pol. : HORIZOWNTAL
S593EM  Z0*C/60% Engineer @ Hyper Chang
Microwsve Cwven M/N:TSE-M170ZEBME
1zZ0V/ a0Hz
High
No Load

2600

Audix Corporation Report No. EM-F940080
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Load: 200ml, Voltage: 120V

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taiped
County, Tarwan RE.O.C. Paost Code: 24443

Tel02-26092133 Fa02-26099303
Ermailtteme @ttenc. com tw

Data: 36 File: E:test-data® TSANN KUEN'2005'2005-05-05'EM940214-2.EMI {39)
130 Lewvel {(dBuW/m) Date: 2005-05-06
1
65
0 2300 2360. 2420. 2480. 2540. 2600

Trace: (Discrete) Frequency (MHz)
Fite no. i A/C Chamber Data no. : 36
Di=. / Ant. 3m 3115 Ant. pol. : HORIZCONTAL
Limit
Enw. / Ins. S593EM  zZ0*C/60% Engineer : Hyper Chang
EUT ! Microwawve Oven M/N:TSE-M170ZEBME
Power Rating : 1Z0%/60H=z

Test HMode

High
200 milliliters of waters in the heaker
located in the center of the owven

Audix Corporation Report No. EM-F940080
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Load: 1000ml, Voltage: 120V

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taiped
County, Tarwan RE.O.C. Paost Code: 24443

Tel02-26092133 Fa02-26099303
Ermailtteme @ttenc. com tw

Data: 37 File: E:test-data®t'TSANN KUEN'2005'2005-05-05'EM940214-2.EMI (39)
130 Level (dBu/im) Date: 2005-05-06
1
65
0 2300 2360. 2420. 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Jite no. : ASC Chamber Data no. @ 37
Di=. / Ant. 3m 3115 Ant. pol. : HORIZCONTAL
Limit
Enw. / Ins. S593EM  zZ0*C/60% Engineer : Hyper Chang
EUT ! Microwawve Oven M/N:TSE-M170ZEBME
Power Rating : 1Z0%/60H=z

Test HMode

High
1000 mwilliliters of waters in the beaker
located in the center of the owven

Audix Corporation Report No. EM-F940080
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Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taiped

County, Tarwan RE.O.C. Paost Code: 24443
Tel02-26092133  Fax02-26099303
Ermailtteme @ttenc. com tw

Data: 38 File: E:test-data®t'TSANN KUEN'2005'2005-05-05'EM940214-2.EMI (39)
130 Level (dBu/im) Date: 2005-05-06
1
65
0 2300 2360. 2420. 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Jite no. : ASC Chamber Data no. : 38
Di=. / Ant. 3m 3115 Ant. pol. : HORIZCONTAL
Limit
Enw. / Ins. S593EM  zZ0*C/60% Engineer : Hyper Chang
EUT ! Microwawve Oven M/N:TSE-M170ZEBME
Power Rating : 96V/&60Hz

Test HMode

: High

1000 mwilliliters of waters in the beaker
located in the center of the owven

Audix Corporation Report No. EM-F940080
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taipei

County, Tarwan R.O.C. Paost Code: 24443
Tel02-26092133  Fax02-26099303
Email tteme @ttenc. com. tw

Data: 39 File: E:'test-data®t'TSANN KUEN'2005'2005-05-05'EM940214-2.EMI (39)
130 Level {dBu\im) Date: 2005-05-06
1
[iti]
0 2300 2360, 2420, 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 39
Diz. / Ant. chid) 3115 Ant. pol. @ HORIZONTAL
Limit
Env. / Ins. SE93EN  ZO®C/60% Engineer : Hyper Chang
EUT : Microwave Owen M/N:T3E-M170ZBME
Power Rating : 150V/60Hz

Test Mode

High
1000 milliliters of waters in the beaker
located in the center of the oven
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EUT : Microwave Oven  M/N : TSK-M1702MA
Magnetron - Matsushita, Type 2M211A-M2J

Test Date : Mar. 28,2005  Temperature : 21°C Humidity : 68%
Test Date : May 05,2005  Temperature : 20°C Humidity : 60%

5.4.3. The Variation of frequency with time

Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml

Final Load: 200ml

Fundamental Frequency: 2453.6MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2464.7MHz

Minimum Frequency Observed: 2452.7MHz

Results: PASSED.

5.4.4. The Variation of frequency for line voltage

Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml

Fundamental Frequency: 2453.6MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2460.2MHz

Minimum Frequency Observed: 2448.5MHz

Results: PASSED.
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Fundamental Frequency: 2453.6MHz

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @tternc. com tw

Dat

a 22
Level (dBuW/im)
130

File: E:test-datat'TSANN KUEN'2005'Em940214-1.emi (36)

Date: 2005-03-28

65

0

2300

Trace: (Discrete)

Jite no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

FPower Rating :

Test Mode

2360, 2420, 2480, 2540,
Frequency {(MHz)
L/C Chamber Data no. HE-Y
3m 3115 Ant. pol. : VERTICAL
S593ENM Z1*C/63% Enginesr @ Hyper Chang
Microwave Cven M/N:TSKE-M170ZMA
120Vac/60Hz
Max
No load

2600

Audix Corporation Report No. EM-F940080
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Load: 200ml, Voltage: 120V

AUDIX Corp. EMC Laboratory
Mo.53-11, Twn-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan F.O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Ernailtteme @tteme. com tw

Dat

a: 23
Level {(dBu/im)
120

File: Etest-datatTSANN KUEN'2005'Em940214-1.emi (36)

Date: 2005-03-28

G0

0

2300

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Test Mode

2360, 2420, 2480, 2540,
Frequency (MHz)
L/C Chamber Data no. : 23
3m 3115 Ant. pol. : VERTICAL
SEO3EN Z1*C/68% Engineer : Hyper Chang
Microwawve Crren M/N:T3IE-M1702ML
120V/ 60Hz

Max
200 milliliters of waters in the hesker
located in the center of the oven

2600

Audix Corporation Report No. EM-F940080
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Load: 1000ml, Voltage: 120V

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @tternc. com tw

Data: 24 File: E-test-data®t TSANN KUEN'Z005Em940214-1.emi (36)
120 Lewvel {dBu\im) Date: 2005-03-28
1
60
0 2300 2360. 2420. 2480. 2540, 2600
Trace: (Discrete) Frequency (MHz)
Jite no. : ASC Chamber Data no. @ 24
Di=. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit
Enw. / In=s. S8593EM 21*C/68% Engineer : Hyper Chang
EUT : Microwawve Cwen M/N:T3E-M1702ML
Power Rating : 120W/60H=z

Test Mode

Max
1000 milliliters of waters in the beaker
located in the center of the owven

Audix Corporation Report No. EM-F940080
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Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan F.O.C. Post Code:24443

Tel:02-26092133 Fax02-26095303
Ernailtterme @ttetnc. cormn. tw

Dat

a: 2o
Level (dBu/m)
120

File: Etest-datat'TSANN KUEN'2005'Em940214--1.emi (36)

Date: 2005-05-05

60
0 2300 2360. 2420. 2480. 2540. 2600
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Chamber Data no. : 25
Di=. / Ant. 1 3m 3115 Ant. pol. : VERTICAL
Limit
Env. / In=s. S593EM Z1*C/68% Engineer : Hyper Chang
EUT : Microwawve Cven M/N:T3IE-M1702ML
Power Rating : 96V/60H=

Test Mode

Max
1000 milliliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940080
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

AUDIX J

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan F.O.C. Post Code:24443

Tel:02-26092133 Fax02-26095303
Ernailtterme @ttetnc. cormn. tw

Dat

a: 26
Level (dBu/m)
120

File: Etest-datat'TSANN KUEN'2005'Em940214--1.emi (36)

Date: 2005-05-05

60
0 2300 2360. 2420. 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Chamber Data no. : 26
Dis. / Ant. 3 3115 Ant. pol. : VERTICAL
Limit
Env. / In=s. S593EM Z1*C/68% Engineer : Hyper Chang

EUT

Power Rating :

Test Mode

Microwawve Cven M/N:T3IE-M1702ML

150Wac/ 60Hz

Max

1000 milliliters of waters in the beaker
located in the center of the oven
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EUT : Microwave Oven  M/N : TSK-M1704MA
Magnetron : Witol. Type 2M315H

Test Date : Apr. 27,2005  Temperature : 21°C Humidity : 72%

5.4.5. The Variation of frequency with time

Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml

Final Load: 200ml

Fundamental Frequency: 2452.7MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2458.1MHz

Minimum Frequency Observed: 2457.2MHz

Results: PASSED.

5.4.6. The Variation of frequency for line voltage

Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml

Fundamental Frequency: 2452.7MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2463.2MHz

Minimum Frequency Observed: 2461.1MHz

Results: PASSED.
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Fundamental Frequency: 2452.7MHz

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan F.O.C. Post Code:24443

Tel:02-26092133 Fax02-26095303
Ernailtterme @ttetnc. cormn. tw

Dat

a: 15
Level (dBu/m)
130

File: Etest-datat'TSANN KUEN'2005'Em940214-3 EM940214-TSK-M1704MA.EMI

Date: 2005-011?29}

[iti]
0 2300 2360. 2420. 2480. 2540.

Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Chamber Data no. : 45
Di=. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit
Env. / In=s. S593EM Z1*C/7Z% Engineer : Roger Chou
EUT : Microwawve Cven M/N:T3E-M1704ML
Power Rating : 120V/60H=
Test Mode Max

No load

W/ Witol TypeiM31E5H

2600

Audix Corporation Report No. EM-F940080
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Load: 200ml, Voltage: 120V

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taipei
County, Tarwan R.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Ematltteme @tternc. com. tw

Data: 46 File: E-'test-data®t'TSANN KUEN' 2005 Em940214-3EM240214-TSK-M1704MAEMI 149_}
130 Lewvel {dBuvim) Date: 2005-04-2
1
65
0 2300 2360. 2420. 2480. 2540. 2600
Trace: (Discrete) Frequency (MHz)
Yite no. : ASC Chamber Data no. : 46
Dis. / Ant. o 3m 3115 Ant. pol. : VERTICAL
Limit :
Enwvw. / In=. : 8593EM 21*C/72% Engineer : Roger Chou
EUT : Microwawve Cwven M/N:T3SE-M1704ML
Power Rating : 120%W/60HE
Test Mode i Max

Z00 milliliters of waters in the hesker
located in the center of the owven
WS Witol TypezM315H
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Load: 1000ml, Voltage: 120V

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan F.O.C. Post Code:24443

Tel:02-26092133 Fax02-26095303
Ernailtterme @ttetnc. cormn tw

Dat

a: 17
Level {(dBuim)
130

File: E:test-datat'TSANN KUEN'Z005'Em940214-3 EMI40214-TSK-M1704MA.EMI

Date: 2005-01{13%

65 A
0 2300 2360, 2420, 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 47
Dis. / Ant. Jm 3115 Ant. pol. @ VERTICAL
Limit :
Env. / Ins. 1 8593EM Z1%C/72% Engineer : Roger Chou
EUT : Microwswve Oven M/N:TSE-M1704MA
Power Rating : 120%W/60Hz
Test Mode Max

1000 milliliters of waters in the beaker
located in the center of the owven
W/ Witol TypezM31S5H
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Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

o) AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Taun, Lin-kou Hsiang, Taipet
County, Tarwan F.O.C. Post Code:24443

Tel02-26092133  Fap02-26099303
Etnailtteme @tteme. com. tw

Data: 18 File: E:test-datam'TSANN KUEN 2005 Em940214-3 EMI40214-TSK- M1?I]4MA EMI 149_}
Level (dBu/im) ate: 2005-0
130
1
65
0 2300 2360, 2420, 2480, 2540. 2600
Trace: {Dlscrete} Frequency (MHz)
Site no. : L/C Chamber Data no. @ 48
Di=. / Ant. 3w 3115 Ant. pol. @ VERTICAL
Limit H
Enw. / Inz. : 8593EM z21*C/72% Engineer : Roger Chou
EUT : Microwawve Cwen M/N:T3E-M1704ML
Power Rating : 96V/60Hz
Te=zt HMode 1 Max

1000 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypezZM3I1S5H
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

AUDIX J

AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan F.O.C. Post Code:24443
Tel02-26092135 Fax:02-26099303

Ernailtterme @ttetnc. cormn. tw

Dat

a: 49
Level (dBu/m)
130

File: Etest-datat'TSANN KUEN'2005'Em940214-3 EM940214-TSK-M1704MA.EMI
Date: 2005-0

5

65

0

2300

Trace: (Discrete)

3ite no.
Di=. / Ant.
Limit

Env. / In=.
EUT

Power Rating :

Test Mode

2360. 2420. 2480, 2540,
Frequency {(MHz)

A/ C Chamber Data no. : 49
3m 3115 Ant. pol. : VERTICAL
S593EM Z1*C/7Z% Engineer Foger Chou

Microwawve Cven M/N:T3IE-M1704ML

150V 60Hz

Max

1000 milliliters of waters in the beaker
located in the center of the oven

W/ Witol TypeiZM31S5H

2600
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EUT : Microwave Oven  M/N : TSK-M1704MA
Magnetron : Toshiba, Type 2M231CH(EP)-A

Test Date : Apr. 29,2005  Temperature : 20°C Humidity : 70%

5.4.7. The Variation of frequency with time

Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml

Final Load: 200ml

Fundamental Frequency: 2453.3MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2450.6MHz

Minimum Frequency Observed: 2440.7MHz

Results: PASSED.

5.4.8. The Variation of frequency for line voltage

Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml

Fundamental Frequency: 2453.3MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2445.8MHz

Minimum Frequency Observed: 2442.2MHz

Results: PASSED.
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Fundamental Frequency: 2453.3MHz

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan F.O.C.

Post Code:24443

Tel02-26092133 Fax02-26099303

Ernailtterme @ttetnc. cormn. tw

Dat

a: 21
Level (dBu/m)
130

File: Etest-datat'TSANN KUEN' 2005 FINAL EM9402 14MA-(1).EMI {3?6at 2005.04.29
e -U4-

1

[iti]
0 2300 2360. 2420. 2480. 2540.

Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Chamber Data no. : 21
Di=. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit
Env. / In=s. S593EM  ZO*C/70% Engineer : Hyper Chang
EUT : Microwawve Cven M/N:T3E-M1704ML
Power Rating : 120V/60H=
Test Mode Max

No load

W/ Toshiba , Type ZMZ31CH(EP)-A

2600
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Load: 200ml, Voltage: 120V

@ AUDIX Corp. EMC Laboratory
A U D IX MNa.53-11, Tin-fu Taun, Lin-lou Hslang, Taipei
County, Tarwan F.O.C. Post Code:24443

Tel02-26092133  Fax02-26099303
Ernailtterme @ttetnc. cormn tw

Dat

a: 22 File: E:test-datat'TSANN KUEN'Z005'FINAL EMO402 14MA-(1).EMI (3?6
130 Level (dBuvim) ate: 2005-04-29

65
0 2300 2360, 2420. 2480. 2540. 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. :r 22
Dis. / Ant. 3w 3115 Ant. pol. @ VERTICAL
Limirt :
Env. / Ins. : 8593EM Z0*C/70% Engineer : Hyper Chang
EUT : Microwawve Owven M/N:T3E-M1704MAL
Power Rating : 120V/60Hz
Test Mode 1 Max

200 milliliters of waters in the heaker
located in the center of the owven
W/ Toshika , Type ZMZ31CH(EP) -4
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Load: 1000ml, Voltage: 120V

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taipei

County, Tarwan R.O.C. Paost Code:24443
Tel:02-26092133 Fax:02-26099303
Emailtteme @tternc. com tw

Dat

a 23
Level (dBu\/im)
130

File; E:test-datam'TSANN KUEN'Z2005'FINAL EM9402 14MA-(1).EMI (3?631 2005.04.29
e -04-

645
0 2300 2360. 2420. 2480. 2540. 2600
Trace: (Discrete) Frequency (MHz)
Yite no. : ASC Chamber Data no. 23
Dis. / Ant. 3 3115 Ant. pol. @ VERTICAL
Limit :
Enw. / Inz. : 8593EM z20*C/70% Engineer : Hyper Chang
EUT ! Microwave Oven M/N:TSE-M1704MAL
Power Rating : 1Z0%/60H=z
Test Mode Max

1000 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMEZ31CH(EP)-A4
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Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

@ AUDIX Corp. EMC Laboratory
A U D IX MNa.53-11, Tin-fu Taun, Lin-lou Hslang, Taipei
County, Tarwan F.O.C. Post Code:24443

Tel02-26092133  Fax02-26099303
Ernailtterme @ttetnc. cormn tw

Dat

a: 24 File: E:test-datat'TSANN KUEN'Z005'FINAL EMO402 14MA-(1).EMI (3?6
130 Level (dBuvim) ate: 2005-04-29

65
0 2300 2360, 2420. 2480. 2540. 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 24
Dis. / Ant. 3w 3115 Ant. pol. @ VERTICAL
Limirt :
Env. / Ins. : 8593EM Z0*C/70% Engineer : Hyper Chang
EUT : Microwawve Owven M/N:T3E-M1704MAL
Power Rating : 96V/60Hz
Test Mode 1 Max

1000 milliliters of waters in the beaker
located in the center of the owven
W/ Toshika , Type ZMZ31CH(EP) -4
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

AUDIX 2

AUDIX Corp. EMC Laboratory
Mo.535-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tatwan RO C.

Post Code:24443

Tel02-26002133  Faxz02-26099303

Ernailtteme @tteme. com. tw

Data: 25 File: E:test-data®t\TSANN KUEN' 2005 FINAL'EM940214MA-(10L.EMI [3?6
130 Level {dBu\/im) ate: 2005-04-29
1
65
0 2300 2360, 2420, 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. HE
Di=z. / Aint. T 3m 3115 Ant. pol. : VERTICAL
Limit
Env. / Ins. SE93EN  ZO®C/70% Engineer : Hyper Chang
EUT : Microwawve Owven M/N:T3E-M1704MAL
Power Rating : 150V/60Hz

Test HMode

Max

1000 milliliters of waters in the beaker
located in the center of the owven

W/ Toshiba , Type zZME3L1CH(EP) -4
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EUT : Microwave Oven  M/N : TSK-M1704ME
Magnetron : Witol. Type 2M315H

Test Date : May 06,2005  Temperature : 21°C Humidity : 72%

5.4.9. The Variation of frequency with time

Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml

Final Load: 200ml

Fundamental Frequency: 2464.1MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2447.6MHz

Minimum Frequency Observed: 2444.9MHz

Results: PASSED.

5.4.10. The Variation of frequency for line voltage

Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml

Fundamental Frequency: 2464.1MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2456.9MHz

Minimum Frequency Observed: 2452.7MHz

Results: PASSED.

Audix Corporation Report No. EM-F940080
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Fundamental Frequency: 2464.1MHz

AUDIH Corp. EMC Lahoratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tarwan R.O.C. Post Code:24443

Tel02-26092133 Fax02-26009303
Ermailtteme@tteme. com tw

Dat

a: 27
Level (dBu\im)
130

File: Etest-datat'TSANN KUEN'20052005-05-05'EMI40214-TSK-M1704ME.EMI

Date: 2005-635!?&6

65

0

2300

Trace: (Discrete)

Jite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating :

Test Mode

2360, 2420, 2480, 2540
Frequency {(MHz)
L/C Chamber Data no. A
3m 3115 Ant. pol. : VERTICAL
SEQ3EN Z1vC/TEZ% Engineer : Roger Chou
Microwawe Cwven M/W: TIE-M1704ME
120V/ 60Hz
High
No load

W/ Witol TypeZM315H

2600
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Load: 200ml, Voltage: 120V

D) AUDIX Corp. EMC Laboratory
A U D Ix Ma.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipet
County, Tarwan R.O.C, Paost Code: 24443

Tel02-26092133  Fax:02-26099303
Emailtteme@iternc, com. tw

Data: 39 File: E:test-datat'\TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1704ME.EMI 639&
130 Level (dBuvm) Date: 2005-05-D6
1
65
0 2300 2360. 2420. 2480. 2540, 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. 39
Dis. / Ant. ToSm 3115 Ant. pol. : VERTICAL
Limit H
Env. / Ins. : GE93EM Z1vC/72% Engineer : Roger Chou
EUT : Microwawe Cven M/N: TSE-M1704ME
Power Rating : 120V/60H=
Test Hode : High

200 milliliters of waters in the beaker
located in the center of the owven
WS Witol TypezM315H
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Load: 1000ml, Voltage: 120V

D) AUDIH Corp. EMC Lahoratory
A U D IX Mo.53-11, Tin-fu Teury, Lin-kou Hsiang, Taipet

County, Tarwan R.O.C. Paost Code: 24443
Tel02-26092133 Fax:02-26099303
Ermailtteme@tteme. com tw

Data: 38 File: E:test-datat'TSANN KUEN'2005'2005-05-05 EM940214-TSK-M1704ME.EMI 639&
130 Level (dBuv/m) Date: 2005-05-06
1
645
0 2300 2360, 2420. 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Site no. i A/C Chamber Data no. : 38
Di=s. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit
Env. / In=. SEQ3ENM Z1*CFAT72% Engineer : Roger Chou
EUT : Microwawe Owen M/N:TIE-M1704ME
Power Rating : 120%W/60Hz

Teszt Mode

High

1000 mwilliliters of waters in the hesker
located in the center of the owven

W/ Witol Typez2M315H
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Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan R.O.C, Paost Code: 24443

Tel02-26092133 Fax02-26099303
Ermailtteme@tteme. com tw

Data: 28 File: E:test-datat'TSANMN KUEN'20052005-05-09EM940214-TSK-M1704MEEMI 639&
190 Level (dBu/m) Date: 2005-05-06
1
65
0 2300 2360, 2420, 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. HA =]
Diz. / Ant. 3m 3115 Ant. pol. @ VERTICAL
Limit
Env. / Ins. SE93EN  Z1¥C/7E% Engineer : FRoger Chou
EUT : Microwawe Cwen M/W: T3E-M1704ME
Power Rating : 96V/60H=
Test Hode High

1000 williliters of waters in the heaker
located in the center of the owven
W/ Witol TypezZM315H
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

AUDIX J

AUDIE Corp. EMC Lahoratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan R.O.C, Post Code:24443

Tel02-26092133 Fax02-26099303
Erailtteme@tteme. com tw

Dat

a: 29
Level (dBu\im)
130

File: Etest-datat'TSANN KUEN'20052005-05-05'EM940214-TSK-M1704ME.EMI

Date: 2005-635!?&6

65
1]
2300 2360, 2420, 2480, 2540, 2600
. Frequency (MHz
Trace: (Discrete) quency { )
Site no. : L/C Chamber Data no. 29
Diz. / Ant. 1 3m 3115 Ant. pol. @ VERTICAL
Limit
Env. / Ins. SEQ3EN Z1vC/TEZ% Engineer : Roger Chou
EUT : Microwawe Cwven M/N:TIE-M1704ME
Power Rating : 150V/60H=

Test HMode

High

1000 williliters of waters in the hesker
located in the center of the owven

WS Witol TypezM315H
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EUT : Microwave Oven  M/N : TSK-M1704ME
Magnetron : Toshiba, Type 2M231CH(EP)-A

Test Date : May 06,2005  Temperature : 21°C Humidity : 72%

5.4.11. The Variation of frequency with time

Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml

Final Load: 200ml

Fundamental Frequency: 2454.8MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2448.2MHz

Minimum Frequency Observed: 2446.4MHz

Results: PASSED.

5.4.12. The Variation of frequency for line voltage

Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml

Fundamental Frequency: 2454.8MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2444.9MHz

Minimum Frequency Observed: 2443.7MHz

Results: PASSED.
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Fundamental Frequency: 2454.8MHz

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tarwan R.O.C.

Past Code: 24443

Tel02-26092133 Fax02-26099303

Ermailtteme@tteme. com tw

Dat

a: 35
Level (dBu/im)
130

File: Etest-datat'TSANN KUENIZI]I]SI‘ZI]I]S-I]S-I]S‘EMQLH]Z1-'-IME-I:1}.EMIa{ZiQi
Date: 2005-05-06

65

0

1

2300

Trace: (Discrete)

Jite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating :

Test Hode

2360, 2420, 2480, 2540
Frequency (MHz)
L/C Chamber Data no. HC
3m 3115 Ant. pol. : VERTICAL
SGE93ENM  ZO0*C/70% Engineer : Hyper Chang
Microwawe Cwen M/W: TIE-M1704ME
1z20V/ e0Hz
High
MNo load

W/ Toshiba , Type ZMZ31CH(EP) -4

2600
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Load: 200ml, Voltage: 120V

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipet
County, Tarwan R.O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Ermailtteme@tteme. com tw

Dat

a: 36 File: Etest-datat'TSANN KUENIZI]I]SI‘ZI]I]S-I]S-I]SEMQM]Z14ME-I:1}.EMIaFQi
190 Level (dBu¥/m) Date: 2005-05-06

65
0 2300 2360, 2420, 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 36
Dis. / Ant. HIC (1] 3115 Ant. pol. @ VERTICAL
Limit H
Env. / Ins. : S593EM ZO0*C/70% Engineer : Hyper cChang
EUT : Microwawve Cwven M/W: T3E-M1704ME
Power Rating : 120V/60H=
Test Hode : High

200 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP) -4
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Load: 1000ml, Voltage: 120V

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fiu Tsun, Lin-kou Hsiang, Taipet

County, Tarwan R.O.C, Paost Code: 24443
Tel02-26092133 Fax02-26099303
Ermailtteme@tteme. com tw

Dat

a: 37
Level (dBu/m)
130

File: Etest-datat'TSANN KUENIZI]I]SI‘ZI]I]S-I]S-I]S‘EMQLH]Z1-'-IME-I:1}.EMIa{ZiQi
Date: 2005-05-06

65
1]
2300 2360, 2420, 2480, 2540, 2600
. Frequency (MHz
Trace: (Discrete) quency { !
Site no. : L/C Chamber Data no. HENC A
Diz. / Ant. 3m 3115 Ant. pol. @ VERTICAL
Limit
Env. / Ins. SE93EN  ZO¥C/T70% Engineer : Hyper cChang
EUT : Microwawe Cwen M/W: T3E-M1704ME
Power Rating : 120V/60H=z

Test Hode

High

1000 williliters of waters in the heaker
located in the center of the owven

W/ Toshiba , Type ZMZ31CH(EP)-L
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Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipet
County, Tarwan R.O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Ermailtteme@tteme. com tw

Data: 38
Level
130

File: Etest-datat'TSANN KUENIZI]I]SIZI]I]S-I]S-I]SEMQAH]Z1-'-IME-I:1}.EI'I.IIIaFQi
(dBu\/m) Date: 2005-05-06

65

0 2300

Trace: (Di
Jite no. H
Dis. / Ant.
Limit
Env. / Ins.
EUT :
Fower Rating :
Test Hode

2360, 2420, 2480, 2540, 2600

Frequency (MHz

screte) quency { !

L/C Chamber Data no. : 38

3m 3115 Ant. pol. : VERTICAL

SGE93ENM  ZO0*C/70% Engineer : Hyper Chang

Microwawe Cwen M/W: TIE-M1704ME

25V 60H=z

High

1000 williliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP) -4
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipet

County, Tarwan R.O.C. Paost Code: 24443
Tel02-26092133 Fax02-26099303
Ermailtteme@tteme. com tw

Data: 39 File: E:test-datat'TSANN KUENIZI]I]SQI]I]S-I]S-I]S‘EMQM]Z14ME-{1}.EMIB{ZiQi
130 Level (dBu/im) Date: 2005-05-06
1
645
0 2300 2360, 2420, 2480, 2540, 2600
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 39
Dis. / int. : 3m 3115 int. pol. : VERTICAL
Limit
Env. / Ins. SE93EN  ZO¥C/70% Engineer : Hyper cChang
EUT : Microwawve Cwven M/W: T3E-M1704ME
Power Rating : 150V/60H=

Test Hode

High

1000 williliters of waters in the heaker
located in the center of the owven

W/ Toshiba , Type ZMZ31CH(EP) -4

Audix Corporation Report No. EM-F940080
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6. CONDUCTED EMISSION MEASUREMENT

6.1. Test Equipment

The following test equipment was used during the conducted emission measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Test Receiver R&S ESCS30 100265 Oct. 04, 04’ | Oct. 03, 05’
2. |L.LLS.N. Kyoritsu KNW-407 8-855-9  |Apr. 19, 05 | Apr. 18, 06’
3. [Pulse Limiter R&S ESH3Z2 001 Apr. 08, 05’ | Apr. 07, 06’

6.2. Test Setup

AC POWER
SOURCE —» TRANSFORMER —— L.IS.N. MICROWAVE OVEN (EUT)

PULSE LlMITER"

TEST RECEIVER - POWER LINE
—— :SIGNAL LINE

PERSONAL COMPUTER
|
PRINTER

6.3. Conduction Limits [18.307(b)]

Frequency of Emission Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV* 56 ~46 dBuv*
500kHz ~ SMHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuVvV 50 dBuV

Remark]1.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with

the average detector is unnecessary.

2.: * Decreases with the logarithm of the frequency.

Audix Corporation Report No. EM-F940080
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Operating Condition of EUT

6.4.1. Setup the EUT and simulator as shown on 6.2.
6.4.2. Turned on the power of all equipment.

6.4.3. The Microwave Oven (EUT) was set in test modes, and all the test modes are
listed in section 6.6.

Test Procedure

The EUT was put on table which was above the ground by 80cm and its power cord
was connected to the power mains through a line impedance stabilization network
(L.I.S.N.).  This provided a 50 ohm coupling impedance for the measuring equipment.
(Please refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order to
find the maximum emission, the relative positions simulators of the interface cables
were manipulated according to FCC PART 18during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.

The frequency range from 0.15MHz to 30MHz was pre-scanned with a peak detector.
The all final readings from test receiver were measured with Quasi-Peak detector and
Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED. All emissions not reported below are too low against the prescribed limits.

6.6.1. EUT : Microwave Oven M/N : TSK-M1702BME
Magnetron  : Matsushita, Type 2M211A-M2]J

EUT with following test modes were performed during conducted testing and
all the test results are attached in next pages.

Test Date : Mar. 21, 2005  Temperature : 19°C Humidity * 64%
The details of test mode and reference test data are as follows :

NO. Test Mode Reference Test Data No.

Line Neutral
1. Popcom #1 #2
2. Beverage #3 #4
3. Soup #7 #8
4. Cass #9 #10
5. Sing #11 #12
6. Auto Defrost #5 #6

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 1 File: E:test-datat'Tsann Kuen'em940214.EMI (22} .
a0 Level (dBuv) Date: 2005-03-21 Time: 16:41:44
\ M FCC PART 18 CLASS B
CLASS B (AY)
40
3
4
1 1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) QTS )
Eite : Ho.2? Shielded room Data : 1
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,.64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/f60Hz
Test Mode : Popcorn
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {dBy {(aBRv) (aBPv) (dBLv¥) (dB)
1 0.150 0.10 0.24 33.55 33.89 66 .00 32.11 1)
2 0.150 0.10 0.24 17.20 17.54 56.00 38.46 AVERAGE
3 0.516 0.13 0.34 32.78 33.25 56.00 22.75 1)
4 0.516 0.13 0.34 9.00 9.47 46 .00 36.53 AVERAGE
5 1.129 0.20 0.40 48 .80 49 .40 56.00 6.60 [1)5
6 1.129 0.20 0.40 16.13 16.73 46.00 29.27 AVFERAGE
7 3.347 0.20 0.40 23.71 24.31 56.00 31.69 1)
] 3.347 0.20 0.40 5.37 5.97 46.00 40.03 AVERAGE
) 7.849 0.27 0.62 14.68 15.57 60. 00 44.43 1)
10 7.849 0.27 0.62 2.32 3.21 50.00 46.79 AVERAGE
11 25.595 0.49 0.70 21.15 22 .34 60.00 37.60 [1)5
12 25.595 0.49 0.70 3.69 4.88 50.00 45.12 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 2 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
a0 Level (dBuv) Date: 2005-03-21 Time: 16:48:33

\ FCC PART 18 CLASS B
|

\ CLASS B (A\W)
. i |

40
K]
] 7 1
I
1
1
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data HE"
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/60Hz
Test Mode : Popcorn
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)
1 0.150 0.10 0.24 34.90 35.24 66 .00 30.76 1)
2 0.150 0.10 0.24 16.06 16.40 56.00 39.60 AVERAGE
3 0.666 0.16 0.36 28.59 29.11 56.00 26.89 1)
4 0.666 0.16 0.36 11.22 11.74 46 .00 34.26 AVERAGE
5 1.247 0.20 0.40 22.87 23.47 56.00 32.53 1)
6 1.247 0.20 0.40 3.78 4.38 46 .00 41.62 AVERAGE
7 3.290 0.20 0.40 19.72 20.32 56.00 35.68 1)
] 3.290 0.20 0.40 2.25 2.85 46 .00 43.15 AVERAGE
) 7.977 0.28 0.63 13.77 14.67 60. 00 45.33 1)
10 7.977 0.28 0.63 1.32 2.22 50.00 47.78 AVERAGE
11 20.288 0. 50 0.70 20.26 21.46 60.00 38.54 1)
12 20.288 0. 50 0.70 9.48 10.68 50.00 39.32 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 3 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
a0 Level (dBuv) Date: 2005-03-21 Time: 16:52:59

\ FCC PART 18 CLASS B
I

\ CLASS B (AV)
[

40
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data : 3
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/60Hz
Test Mode : Beverage
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AUDIX Corp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C,

Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

File: E:test-datat'Tsann Kuen'em940214.EMI (22}

Date: 2005-03-21 Time: 16:54:02

Data: Ijl 1
evel L
a0 (dBuY)

\ FCC PART 18 CLASS B
I
\ CLASS B (AY)
I
40
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data 4
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. 19%C ,64% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/60Hz
Test Mode : Beverage
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AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data:l_? | (dB
evel (dBu
a0 {(dBuv)

File: E:test-datat'Tsann Kuen'em940214.EMI (22}

Date: 2005-03-22 Time: 13:20:59

\ FCC PART 18 CLASS B
YT | Iy A
i V [JWWN j\ﬂ , CLASS B (AV)
HHY ﬂ.rI..JI
40 : Mul?“
1
9
1 11
L 1
1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) QTS )
Eite : Ho.2? Shielded room Data HEY
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. 19%C ,64% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/f60Hz
Test Mode I soup
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {dBy {(aBRv) (aBPv) (dBLv¥) (dB)
1 0.194 0.10 0.26 30.45 30.81 63.85 33.04 1)
2 0.194 0.10 0.26 20.27 20.63 53.85 33.22 AVERAGE
3 0.464 0.12 0.33 40.06 40. 51 56.63 16.12 1)
4 0.464 0.12 0.33 11.70 12.15 46.63 34.48 AVERAGE
5 1.440 0.20 0.40 48.85 49.45 56.00 6.55 [1)5
6 1.440 0.20 0.40 2h5.09 25.69 46.00 20.31 AVFERAGE
7 3.438 0.20 0.40 40. 56 41.16 56.00 14.84 1)
] 3.438 0.20 0.40 16.56 17.16 46.00 28.84 AVERAGE
9 10,957 0.32 0.70 24.65 25.67 60. 00 34.33 1)
100 10.957 0.32 0.70 10.69 11.71 50.00 38.29 AVERAGE
11 19.950 0.70 0.70 17.55 18.95 60.00 41.05 [1)5
12 19.950 0.70 0.70 6.77 8.17 50.00 41.83 AVERAGE
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit

iz met when using a guasi-peak detector

;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 8 File: E:test-datat'Tsann Kuen'em940214.EMI (22} .
a0 Level (dBuv) Date: 2005-03-22 Time: 13:37:59
\ M FCC PART 18 CLASS B
ey i
r CLASS B (AV)
a
3
40 |1 7
9
B
11
4
1 1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) TS )
Eite : Ho.2? Shielded room Data HE
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/60Hz
Test Mode I soup
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {aBy {(aBlv) (aBPv) (dBLv) (dB)
1 0.157 0.10 0.24 36.15 36.49 65.61 29.12 1]
2 0.157 0.10 0.24 g.99 9.33 55.61 46.28 AVERAGE
3 0.381 0.10 0.32 3944 39.86 58.26 18.40 1]
4 0.381 0.10 0.32 12.17 12 .59 48.26 35.67 AVERAGE
5 1.257 0.20 0.40 45.70 46 .30 56.00 9.70 [1)5
6 1.257 0.20 0.40 17.90 18.50 46.00 277.50 AVFERAGE
7 3.399 0.20 0.40 35.32 35.92 56.00 20.08 1124
i 3.399 0.20 0.40 10.70 11.30 46.00 34.70 AVERAGE
a 7.254 0.27 0.59 24.16 25.02 60.00 34.98 1]
10 7.254 0.27 0.59 4.58 5.44 50.00 44. 56 AVERAGE
11 28.591 0.43 0.70 14.26 15.39 60.00 44.61 [1)5]
12 28.591 0.43 0.70 2.48 3.61 50.00 46.39 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

a: File: E:test-datat'Tsann Kuen'em940214.EMI (22}
a0 Level (dBuv) Date: 2005-03-22 Time: 14:30:01

\ FCC PART 18 CLASS B
I

\ CLASS B (AV)
[

40
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data HE-
Condition : ESH2-Z%5 Phase : LIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/60Hz
Test HMode : CASS
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AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 10 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
a0 Level (dBuv) Date: 2005-03-22 Time: 14:34:34
\ FCC PART 18 CLASS B
I
\ CLASS B (AY)
I
40
1]
0.15 0.5 2 i1 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2? Shielded room Data
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. 19%C ,64% f ESCS 30 Engineer: Cater Chou

EUT

Test HMode

: Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/60Hz

CASS
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AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 11 File: E:test-datat'Tsann Kuen'em940214.EMI (22} .
l]La'ml'el {(dBuv) Date: 2005-03-22 Time: 16:19:53
FCC PART 18 CLASS B
b |
fv’r\ CLASS B (AV)
L ﬁ.{ (-
40 5
1 3
7
11
1 1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) TS )
Eite : Ho.2? Shielded room Data : 11
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. 19%C ,64% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/60Hz
Test Mode : sing
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {aBy {(aBlv) (aBPv) (dBLv) (dB)
1 0.384 0.10 0.32 33.74 34.16 58.20 24.04 1)
2 0.384 0.10 0.32 11.38 11.80 48.20 36.40 AVERAGE
3 0.589 0.14 0.35 33.31 33.81 56.00 22.19 1)
4 0.589 0.14 0.35 6.47 6.97 46 .00 39.03 AVERAGE
5 1.889 0.20 0.40 37.25 37.85 56.00 18.15 [1)5
6 1.889 0.20 0.40 12.24 12.84 46.00 33.16 AVFERAGE
7 3.380 0.20 0.40 28.57 29.17 56.00 26.83 1)
] 3.380 0.20 0.40 9.43 10.03 46 .00 35.97 AVERAGE
) 7.450 0.27 0.60 13.20 14.07 60. 00 45.93 1)
10 7.450 0.27 0.60 2.75 3.62 50.00 46.38 AVERAGE
11 20.593 0.73 0.70 20.01 21.44 60.00 34. 506 [1)5]
12 20.593 0.73 0.70 4.48 5.91 50.00 44.09 AVERAGE
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit

iz met when using a guasi-peak detector

;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Dat

Site

Limit

a:|_12 | (dB
evel (dBu
a0 {dBuv)

File: E:test-datat'Tsann Kuen'em940214.EMI (22}

Date: 2005-03-22 Time: 16:24:09

Mﬁﬁahﬁﬁh%ﬁkhnﬁh FCC PART 18 CLASS B
I
CLASS B (AY)
| I
¥
40
1 3 i}
11
g
i
1
1
1]
0.15 0.5 2 i1 10 20 30
Trace: (Discrete) AR Ll )
: Ho.2? Shielded room Data 12
Condition : ESHZ-Z5 Phase HEUTRAL
: FCC PART 18 CLASS B
19%C ,64% f ESCS 30 Engineer: Cater Chou

Envr. f Ins.

EUT

: Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/60Hz
Test Mode : sing

Limits
(4B L vy

64.
54.
56.
16.
56.
16.
i6.
16.
60.
50.
60.
50.

02
02
45
45
111]
111]
111]
111]
111]
111]
oo
111]

Margin Remark
{dB})
31.04 1)
37.17 AVERAGE
25.45 1)
35.99 AVERAGE
22.59 113
35.03 AVERAGE
17.04 1)
34.49 AVERAGE
38.10 1)
47.07 AVERAGE
34.386 1)
42.77 AVERAGE

LISH Cable Emission

Freq. Factor Loss Reading Level
{MHz) {dB} {dB) (dBIV) (aBl'W)

1 0.190 0.10 0.26 32.63 32.99
2 0.190 0.10 0.26 16.50 16.86
3 0.474 0.12 0.34 30.55 31.00
4 0.474 0.12 0.34 10.01 10.46
5 1.296 0.20 0.40 32.81 33.41
6 1.296 0.20 0.40 10,37 10.97
7 3.294 0.20 0.40 38.36 38.96
L] 3.294 0.20 0.40 10.91 11.51
a 6.110 0.28 0.63 20.99 21.90
10 6.110 0.28 0.63 2.02 2.93
11 19.217 0.49 0.70 24.43 25.62
12 19.217 0.49 0.70 6.04 7.23

Remarks

1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit

iz met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 5 File: E:test-datat'Tsann Kuen'em940214.EMI (22} .
a0 Level (dBuv) Date: 2005-03-21 Time: 17:07:47
\ " FCC PART 18 CLASS B
I
l CLASS B (AY)
1 |
r* A |
40 m
11
B
4 1
1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) QTS )
Eite : Ho.2? Shielded room Data HE
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,.64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-M1702BME
Power Rating : 120Vac/f60Hz
Test HMode : Auto Defrost
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {dBy {(aBRv) (aBPv) (dBLv¥) (dB)
1 0.195 0.10 0.26 37.94 38.30 63.82 25.53 1)
2 0.195 0.10 0.26 17.57 17.93 53.82 35.90 AVERAGE
3 0.456 0.11 0.33 39.39 39.84 56.76 16.92 1)
4 0.456 0.11 0.33 11.30 11.75 46 .76 35.01 AVERAGE
5 1.190 0.20 0.40 51.51 52.11 56.00 3.89 [1)5
6 1.190 0.20 0.40 17.74 18.34 46.00 27.66 AVFERAGE
7 3.327 0.20 0.40 35.51 36.11 56.00 19.89 1)
] 3.327 0.20 0.40 19.64 20.24 46.00 25.76 AVERAGE
9 10,295 0.31 0.70 25.18 26.19 60. 00 33.81 1)
100 10.295 0.31 0.70 7.66 8.67 50.00 41.33 AVERAGE
11 27.859 1.02 0.70 27.48 29.20 60.00 30.80 [1)5
12 27.859 1.02 0.70 9.80 11.52 50.00 38.48 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. EMC Lahoratory
A | I D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26002133 Fax:02-26099303

Email:tieme gl tieme com.iw
ata: 6 File: E:test-data®'Tsann Kuenem940214.EMI (Z22)
80 Level (dBuV) Date: 2005-03-21 Time: 17:44:24
\ FCC PART 18 CLASS B
. |
i A CLASS B (AY)
|
I
40 1 w
q
1
1
1]
0.15 1] 1 2 ] 10 20 30
Trace: (Discrete) AL AL )
Eite : Ho.2 Shielded room Data HI
Condition : ESH2-Z25 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Enr. f Ins. : 19*C,64% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSKE-M1702BME
Power Rating : 120Vac/60Hz
Test HMode : Auto Defrost
LISH Cahle Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB) (4B) (daBH W) (aBlW) (aBRv)  (dB)
1 0,244 o.10 0.28 36.00 36.38 61.98 25.60 oP
2 0.244 o.10 0.28 13.42 13.80 51.98 35.18 AVERAGE
3 0.665 0.16 0.36 47.91 48.43 56.00 7.57 oP
4 0.665 0.16 0.36 21.37 ?21.89 46.00 24.11 AVERAGE
5 1.360 0.20 0.40 51.98 52 .58 56.00 3.42 P
& 1.360 o.20 0.40 23.45 24.05 46.00 21.95 AVERAGE
7 3.330 o.20 0.40 45.92 16.52 56.00 9.48 oP
& 3.330 0.20 0.40 21.558 22.15 46 .00 23.85 AVERAGE
a 8.060 0.28 0.63 24.87 25.717 60.00 34.23 QP
10 8.060 o.28 0.63 7.16 8.06 50.00 41.94 AVERAGE
11 19.640 0.49 0.70 19.49 20.68 60.00 39.32 or
12 19.640 o.49 0.70 3.83 5.02 50.00 44 .98 AVERAGE

Remarks: 1.Emission Levrel= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall be deemed to meet both 1limits and measurement
with average detector is unnecessary.
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6.6.2. EUT : Microwave Oven
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M/N : TSK-M1702MA

Magnetron  : Matsushita, Type 2M211A-M2J

EUT with following test modes were performed during conducted testing and
all the test results are attached in next pages.

Test Date : Mar. 22, 2005

Temperature : 19°C Humidity : 64%

The details of test mode and reference test data are as follows :

NO. Test Mode Reference Test Data No.
Line Neutral
1. Heating #13 # 14
2. Max. #21 #22
3. Mid. #19 #20
4, Min. #17 #18
5. Auto Defrost #15 #16
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 13 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
0 Level (dBuv) Date: 2005-03-22 Time: 16:51:41

FCC PART 18 CLASS B

CLASS B (A\Y)

40

1
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data : 13
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/60Hz
Test Mode : heating
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)
1 0.221 0.10 0.27 45.82 46.19 62.79 16.60 1)
2 0.221 0.10 0.27 18.27 18.64 52.79 34.15 AVERAGE
3 0.442 0.11 0.33 43.75 44.19 57.02 12.83 1)
4 0.442 0.11 0.33 16.66 17.10 47.02 29.92 AVERAGE
5 1.070 0.20 0.40 39.33 39.93 56.00 16.07 1)
6 1.070 0.20 0.40 12.34 12.94 46 .00 33.06 AVERAGE
7 3.038 0.20 0.40 41.39 41.99 56.00 14.01 1)
] 3.038 0.20 0.40 18.34 18.94 46 .00 27.06 AVERAGE
) 7.658 0.27 0.61 22.89 23.77 60. 00 36.23 1)
10 7.658 0.27 0.61 4.22 5.10 50.00 44 .90 AVERAGE
11 21.486 0.76 0.70 22.34 23.80 60.00 36.20 1)
12 21.486 0.76 0.70 5.27 6.73 50.00 43.27 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 14 File: E:test-datat'Tsann Kuen'em940214.EMI (22} .
l]La'ml'el {(dBuv) Date: 2005-03-22 Time: 17:01:44
\ FCC PART 18 CLASS B
CLASS B (AY)
40 1 3 ?
9
1 [i
4 1
1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) QTS )
Eite : Ho.2? Shielded room Data : 14
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,.64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/f60Hz
Test Mode : heating
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {dBy {(aBRv) (aBPv) (dBLv¥) (dB)
1 0.307 0.10 0.30 38.37 38.77 60.06 21.29 1)
2 0.307 0.10 0.30 14.18 14.58 50.06 35.48 AVERAGE
3 0.743 0.17 0.37 38.54 39.08 56.00 16.92 1)
4 0.743 0.17 0.37 13.82 14.306 46 .00 31.64 AVERAGE
5 1.307 0.20 0.40 39.56 40.16 56.00 15.84 [1)5
6 1.307 0.20 0.40 14.42 15.02 46.00 30.98 AVFERAGE
7 3.093 0.20 0.40 43.45 44.05 56.00 11.95 1)
] 3.093 0.20 0.40 18.10 18.70 46.00 27.30 AVERAGE
) 9.346 0.29 0.68 21.62 22.59 60. 00 37.41 1)
10 9.346 0.29 0.68 7.06 8.03 50.00 41.97 AVERAGE
11 20.394 0.50 0.70 30.69 31.89 60.00 28.11 [1)5
12 20.394 0.50 0.70 10.84 12.04 50.00 37.96 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 21 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
I]L|3'|nl'el {(dBuv) Date: 2005-03-22 Time: 18:49:11
FCC PART 18 CLASS B
3w ) |
CLASS B (AY)
]
10 5
4 q
1
1
1
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data : 21
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,.64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/f60Hz
Test HMode I max
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.151 0.10 0.24 44.93 45.27 65.96 20.70 1)
2 0.151 0.10 0.24 20.39 20.73 55.96 35.24 AVERAGE
3 0.422 0.11 0.32 51.86 52.29 57.41 5.12 1)
4 0.422 0.11 0.32 19.53 19.96 47.41 27.45 AVERAGE
5 0.938 0.19 0.39 38.74 39.33 56.00 16.67 [1)5
6 0.938 0.19 0.39 13.52 14.11 46.00 31.89 AVFERAGE
7 3.120 0.20 0.40 38.80 39.40 56.00 16.60 1)
] 3.120 0.20 0.40 11.53 12.13 46.00 33.87 AVERAGE
) 8.189 0.28 0.63 20.61 21.52 60. 00 38.48 1)
10 8.189 0.28 0.63 2.06 2.97 50.00 47.03 AVERAGE
11 21.260 0.76 0.70 15.07 16.53 60.00 43.47 [1)5
12 21.260 0.76 0.70 8.34 9.80 50.00 40.20 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 22 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
a0 Level (dBuv) Date: 2005-03-22 Time: 18:55:13
\ FCC PART 18 CLASS B

CLASS B (A\Y)

0

0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data : 22
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/60Hz
Test HMode I max
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)
1 0,242 0.10 0.28 38.99 39.37 62.04 22.67 1)
2 0,242 0.10 0.28 17.53 17.91 52.04 34.13 AVERAGE
3 0.494 0.12 0.34 37.72 38.18 56.10 17.92 1)
4 0.494 0.12 0.34 8.77 9.23 46.10 36.87 AVERAGE
5 0.952 0.19 0.40 36.98 37.57 56.00 18.43 1)
6 0.952 0.19 0.40 10.41 11.00 46 .00 35.00 AVERAGE
7 3.142 0.20 0.40 39.14 39.74 56.00 16.26 1)
] 3.142 0.20 0.40 9.49 10.09 46 .00 35.91 AVERAGE
) 8.106 0.28 0.63 22.35 23.26 60. 00 36.74 1)
10 8.106 0.28 0.63 2.16 3.07 50.00 46.93 AVERAGE
11 20.809 0. 50 0.70 22.70 23.90 60.00 36.10 1)
12 20.809 0. 50 0.70 5.02 6.22 50.00 43.78 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 19 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
0 Level (dBuv) Date: 2005-03-22 Time: 17:41:40

FCC PART 18 CLASS B

M A CLASS B (AY)
I
4] LU |
40
4
g 1
g
1 1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) QTS )
Eite : Ho.2? Shielded room Data : 19
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,.64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/f60Hz
Test HMode : mid
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) {dB) {(dBRV) {(daBH W) (dBR V)  (dB)
1 0.153 0.10 0.24 46.20 46.54 65.82 19.29 1)
2 0.153 0.10 0.24 13.05 13.39 55.82 42.44 AVERAGE
3 0.476 0.12 0.34 51.97 52.42 56.41 3.98 1)
4 0.476 0.12 0.34 26.07 26.52 416.41 19.88 AVERAGE
5 1.070 0.20 0.40 41.88 42 .48 56.00 13.52 [1)5
6 1.070 0.20 0.40 16.91 17.51 46.00 28.49 AVERAGE
7 3.144 0.20 0.40 44.18 44.78 56.00 11.22 1)
] 3.144 0.20 0.40 16.04 16.64 46.00 29.36 AVERAGE
9 10.125 0.30 0.70 22.66 23.66 60. 00 36.34 1)
100 10.125 0.30 0.70 4.97 5.97 50.00 44.03 AVERAGE
11 21.486 0.76 0.70 20.53 21.99 &60.00 38.01 [1)5
12 21.486 0.76 0.70 3.87 5.33 50.00 44.67 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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Email:tteme @iteme comiw
Data: 20 File: E:test-datat'Tsann Kuen'em940214.EMI (22} .
a0 Level (dBuv) Date: 2005-03-22 Time: 17:48:23
FCC PART 18 CLASS B
CLASS B (AY)
40
1 .|
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) TS )
Eite : Ho.2? Shielded room Data : 20
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/60Hz
Test HMode : mid
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) {dB) (dBRV) {(aBH W) (dBR V)  (dB)
1 0.296 0.10 0.29 42,97 43.36 60.37 17.00 1)
2 0.296 0.10 0.29 20,47 20.86 50. 37 29.50 AVERAGE
3 0.527 0.13 0.34 39.26 39.73 56.00 16.27 1)
4 0.527 0.13 0.34 25.14 25.61 46.00 20.39 AVERAGE
5 1.366 0.20 0.40 40.89 41.49 56.00 14.51 [1)5
6 1.366 0.20 0.40 17.79 18.39 46.00 27.61 AVERAGE
7 3.164 0.20 0.40 38.27 38.87 56.00 17.13 1)
] 3.164 0.20 0.40 16.49 17.09 46 .00 28.91 AVERAGE
) 7.056 0.26 0.59 29.70 30.55 60. 00 29.45 1)
10 7.056 0.26 0.59 5.69 6.54 50.00 43.46 AVERAGE
11 14.060 0.386 0.70 27.80 28.838 60.00 31.12 [1)5]
12 14.060 0.38 0.70 6.92 83.00 50.00 42.00 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
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Data: 17 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
0 Level (dBuv) Date: 2005-03-22 Time: 17:27:55

FCC PART 18 CLASS B

wrw CLASS B (AV)
1 ; o J‘. |

0 o

w0
—
—

0

0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data : 17
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,.64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/f60Hz
Test HMode I min
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.291 0.10 0.29 45.66 46.05 60. 51 14.46 1)
2 0.291 0.10 0.29 20.82 21.21 50. 51 29.30 AVERAGE
3 0.486 0.12 0.34 48.13 48.59 56.23 7.64 1)
4 0.486 0.12 0.34 23.08 23.54 16.23 22.69 AVERAGE
5 1.028 0.20 0.40 41.57 42.17 56.00 13.83 1)
6 1.028 0.20 0.40 18.48 19.08 46 .00 26.92 AVERAGE
7 3.069 0.20 0.40 40,51 41.11 56.00 14.89 1)
] 3.069 0.20 0.40 14.02 14.62 46.00 31.38 AVERAGE
) 6.844 0.26 0.58 27.56 28.39 60. 00 31.61 1)
10 6.844 0.26 0.58 3.45 4.28 50.00 45.72 AVERAGE
11 20.270 0.71 0.70 28.29 29.70 60.00 30.30 1)
12 20.270 0.71 0.70 4.84 6.25 50.00 43.75 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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Data: 18 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
0 Level (dBuv) Date: 2005-03-22 Time: 17:35:26

FCC PART 18 CLASS B

CLASS B (A\Y)

40

2
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data : 18
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,.64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/f60Hz
Test HMode I min
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.312 0.10 0.30 44,57 44.97 59.93 14.96 1)
2 0.312 0.10 0.30 17.02 17.42 49,93 32.51 AVERAGE
3 0.421 0.11 0.32 42 .69 43.12 57.42 14.30 1)
4 0.421 0.11 0.32 17.41 17.84 47.42 29.58 AVERAGE
5 0.914 0.19 0.39 45.11 45.69 56.00 10.31 1)
6 0.914 0.19 0.39 13.77 14.35 46 .00 31.65 AVERAGE
7 2.280 0.20 0.40 37.71 38.31 56.00 17.69 1)
] 2.280 0.20 0.40 13.39 13.99 46.00 32.01 AVERAGE
) 6.554 0.25 0.56 35.79 36.60 60. 00 23.40 1)
10 6.554 0.25 0.56 B.65 9.46 50.00 40. 54 AVERAGE
11 19.736 0. 50 0.70 32.40 33.60 60.00 26.40 1)
12 19.736 0.50 0.70 6.55 7.75 50.00 42.25 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 15 File: E:test-datat'Tsann Kuen'em940214.EMI (22}
0 Level (dBuv) Date: 2005-03-22 Time: 17:10:55

FCC PART 18 CLASS B

CLASS B (A\Y)

40

0

0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data : 15
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 19%C,.64% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA
Power Rating : 120Vac/f60Hz
Test HMode : Auto Defrost
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.258 0.10 0.28 43.74 44.12 61.51 17.39 1)
2 0.258 0.10 0.28 16.30 16.68 51.51 34.83 AVERAGE
3 0.502 0.12 0.34 45.66 46.12 56 .00 9.88 1)
4 0.502 0.12 0.34 18.11 18.57 46 .00 27.43 AVERAGE
5 1.250 0.20 0.40 39.34 39.94 56.00 16.06 1)
6 1.250 0.20 0.40 15.86 16.46 46 .00 29.54 AVERAGE
7 3.074 0.20 0.40 41.14 41.74 56.00 14.26 1)
] 3.074 0.20 0.40 19.71 20.31 46.00 25.69 AVERAGE
) 7.207 0.26 0.59 26.48 27.34 60. 00 32.66 1)
10 7.207 0.26 0.59 9.02 0.88 50.00 40.12 AVERAGE
11 16.306 0.49 0.70 22.27 23.46 60.00 36.54 1)
1?2 16.306 0.49 0.70 6.81 8.00 50.00 42.00 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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A | I D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26002133 Fax:02-26099303

Email:tieme gl tieme com.iw
Data: 16 File: E:test-data®'Tsann Kuenem940214.EMI (Z22) )
20 Lewvel {dBuv) Date; 2005-03-22 Time: 17:19:53
\ FCC PART 18 CLASS B
I

CLASS B (AW}

40

g R
1
1]
0.15 0.5 1 2 Li] 10 20 30
Trace: (Discrete) AL AL )
Eite : Ho.2 Shielded room Data 1 16
Condition : ESH2-Z25 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Enr. f Ins. : 19*C,64% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1702MA4
Power Rating : 120Vac/60Hz
Test HMode : Auto Defrost
LISH Cahle Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB) (4B) (daBH W) (aBlW) (aBRv)  (dB)
1 0.312 0.10 0.30 43.81 44.21 59,93 15.72 1) 3
2 0.312 0.10 0.30 17.48 17.688 49,93 32.05 AVERAGE
3 0.701 0.16 0.37 37.76 38.29 56.00 17.71 1) 3
4 o.701 0.16 0.37 13.30 13.83 46.00 32.17 AVERAGE
5 1.657 0.20 0.40 38.79 39.39 56.00 16.61 1) 3
[ 1.657 0.20 0.40 12.32 12.92 46.00 33.08 AVERAGE
7 3.066 0.20 0.40 43.18 43.78 56.00 12.22 1) 3
L] 3.066 0.20 0.40 19.34 19.94 46.00 26 .06 AVERAGE
9 7.606 o.27 0.61 28.00 26.68 60.00 31.12 1) 3
10 7.606 o.27 0.61 7.78 B.66 50.00 41.34 AVERAGE
11 19.955 0. 50 0.70 32.19 33.39 60.00 26.61 1) 3
12 19.955 0. 50 0.70 12.99 14.19 50.00 35.81 AVERAGE

Remarks: 1.Emission Levrel= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall be deemed to meet both 1limits and measurement
with average detector is unnecessary.
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6.6.3. EUT : Microwave Oven = M/N : TSK-M1704MA
Magnetron  : Witol. Type 2M315H

EUT with the worst test mode “Min. mode” was measured during this section
testing and all the test results are listed in next pages.

Test Date : May 05,2005  Temperature : 22°C Humidity : 48%

Reference Test Data No.
Line Neutral
#29 # 30
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 29 File: E:test-datat'Tsann Kuen'em940214.EMI (32)
a0 Level (dBuv) Date: 2005-05-05 Time: 17:47:02

FCC PART 18 CLASS B

\\ T MWWN CLASS B (AV)
4

40

1
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data : 20
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 22%C,48% f ESC5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1704MA
Power Rating : 120Vac/f60Hz
Test Mode : Mid {(Witol)
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.152 0.10 0.24 55.08 55.42 65.87 10.45 1)
2 0.152 0.10 0.24 29.14 29.48 55.87 26.39 AVERAGE
3 0.337 0.10 0.31 55.91 56.32 59.27 2.95 1)
4 0.337 0.10 0.31 29.75 30.16 49,27 19.11 AVERAGE
5 0.375 0.10 0.31 55.61 56.02 58.39 2.36 1)
6 0.375 0.10 0.31 32.19 32.60 18.39 15.78 AVERAGE
7 0,510 0.13 0.34 52.57 53.04 56.00 2.96 1)
] 0.510 0.13 0.34 28.25 28.72 46.00 17.28 AVERAGE
) 1.037 0.20 0.40 41.13 41.73 56.00 14.27 1)
10 1.037 0.20 0.40 17.87 18.47 46 .00 27.53 AVERAGE

Remarks: 1.Emission Level= LISH Factor 4+ Cable Loss + Reading.
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with average detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 30 File: E:test-datat'Tsann Kuen'em940214.EMI (32) .
a0 Level (dBuv) Date: 2005-05-05 Time: 17:54:51
FCC PART 18 CLASS B
3
|
40
) f
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) QTS )
Eite : Ho.2? Shielded room Data : 30
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 22%C,48% f ESC5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1704MA
Power Rating : 120Vac/f60Hz
Test Mode : Mid {(Witol)
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {dBy {(aBRv) (aBPv) (dBLv¥) (dB)
1 0.150 0.10 0.24 55.98 56.32 66 .00 9.68 1)
2 0.150 0.10 0.24 18.14 18.48 56.00 37.5h2 AVERAGE
3 0.354 0.10 0.31 54 .06 54.47 58.87 4.40 1)
4 0.354 0.10 0.31 28.18 28.59 a8 .87 20.28 AVERAGE
5 0.440 0.11 0.33 54.26 54.70 57.07 2.37 [1)5
6 0.440 0.11 0.33 30.71 31.15 47.07 15.92 AVFERAGE
7 0,582 0.14 0.35 51.17 51.66 56.00 4,34 1)
] 0.582 0.14 0.35 25.96 26.45 46.00 19.55 AVERAGE
) 3.120 0.20 0.40 43.40 44 .00 56.00 12.00 1)
10 3.120 0.20 0.40 23.38 23.98 46 .00 22.02 AVERAGE

Remarks: 1.Emission Level= LISH Factor 4+ Cable Loss + Reading.
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with average detector is unnecessary.
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6.6.4. EUT : Microwave Oven  M/N : TSK-M1704MA
Magnetron  : Toshiba, Type 2M231CH(EP)-A

EUT with the worst test mode “Min. mode” was measured during this section
testing and all the test results are listed in next pages.

Test Date : May 05,2005  Temperature : 22°C Humidity : 48%

Reference Test Data No.
Line Neutral
#31 #32
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AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 31 File: E:test-datat'Tsann Kuen'em940214.EMI (32)

Date: 2005-05-05 Time: 18:10:47

Level (dBu
a0 (dBuY)

rw I FCC PART 18 CLASS B

L\ \%Ww CLASS B (AV)
=
T
40
CE:
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data : 31
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 22%C,48% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1704MA
Power Rating : 120Vac/60Hz
Test Mode : Mid { Toshiba)
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)

1 0.153 0.10 0.24 53.78 54.12 65.82 11.71 113

2 0.153 0.10 0.24 27.59 27.93 55.82 27.90 AVERAGE

3 0.354 0.10 0.31 55.46 55.87 58.87 3.00 113

4 0.354 0.10 0.31 28 .88 29. 249 48.87 19.58 AVERAGE

5 0.419 0.11 0.32 53.46 53.89 57.46 3.57 oP

& 0.419 0.11 0.32 28.33 28.76 47.46 18.70 AVERAGE

7 1.620 0.20 0.40 40. 80 41 .40 56.00 14.60 L1}

& 1.620 0.20 0.40 27.68 28.28 46 .00 17.72 AVERAGE

9 13.200 0.37 o.70 41 .58 42 .65 60.00 17.35 113

10 13.200 0.37 0.70 23.53 24 .60 50.00 25.40 AVERAGE
Remarks: 1.Emission Lervel= LISH Factor 4+ Cable Loss + Reading.

2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with average detector is unnecessary.
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AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Dat

File: E:test-datat'Tsann Kuen'em940214.EMI (32)

Date: 2005-05-05 Time: 18:16:57

a:|_32 | (dB
evel (dBu
a0 {(dBuv)

FCC PART 18 CLASS B

3
\ §i, CLASS B (AV)
[~
40
4 &
m
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data : 32
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 22%C,48% f ESC5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-M1704MA
Power Rating : 120Vac/f60Hz
Test Mode : Mid {Toshiba)
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.159 0.10 0.24 54.12 54.46 65.52 11.06 1)
2 0.159 0.10 0.24 27.59 27.93 55.52 27.59 AVERAGE
3 0.377 0.10 0.31 53.69 54.10 58.34 4.24 1)
4 0.377 0.10 0.31 28.12 28.53 48.34 19.81 AVERAGE
5 0.440 0.11 0.33 54.08 54 .52 57.07 2.55 1)
6 0.440 0.11 0.33 28.90 29.34 47.07 17.73 AVERAGE
7 3.167 0.20 0.40 45.18 45.78 56.00 10.22 1)
] 3.167 0.20 0.40 19.57 20.17 46.00 25.83 AVERAGE
9 13.204 0.37 0.70 43.59 44 .66 60. 00 15.34 1)
10 13.204 0.37 0.70 24 .66 25.73 50.00 24.27 AVERAGE

Remarks: 1.Emission Level=
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement

with average detector is unnecessary.

LISH

Factor + Cable Loss + Reading.
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6.6.5. EUT : Microwave Oven = M/N : TSK-M1704ME
Magnetron  : Witol. Type 2M315H

EUT with the worst test mode “Auto Defrost mode” was measured during this
section testing and all the test results are listed in next pages.

Test Date : May 05,2005  Temperature : 22°C Humidity : 48%

Reference Test Data No.
Line Neutral
#27 #28
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 27 File: E:test-datat'Tsann Kuen'em940214.EMI (32)
0 Level (dBuv) Date: 2005-05-05 Time: 16:49:18

\ me FCC PART 18 CLASS B
sl d | i |
WM M ﬁ“‘l CLASS B (§V]
hjr“ P |
q B T
40
3
E U
m 1z 13
H
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data : 27
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 22%C,48% f ESC5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSEK-M1704ME
Power Rating : 120Vac/f60Hz
Test Mode : Auto Defrost (Witol)
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.152 0.10 0.24 27.35 27.69 55.87 28.18 AVERAGE
2 0.152 0.10 0.24 12.71 13.05 55.87 42.82 AVERAGE
3 0.242 0.10 0.28 34.29 34.67 62.04 27.37 1)
4 0.242 0.10 0.28 16.97 17.35 52.04 34.69 AVERAGE
5 0.733 0.17 0.37 52.78 53.32 56.00 2.68 1)
6 0.733 0.17 0.37 27.68 28.22 46 .00 17.78 AVERAGE
7 0.868 0.18 0.39 51.01 51.58 56.00 4,42 1)
] 0.868 0.18 0.39 23.07 23.64 46.00 22.36 AVERAGE
) 1.506 0.20 0.40 41.01 41.61 56.00 14.39 1)
10 1.506 0.20 0.40 19.11 19.71 46 .00 26.29 AVERAGE
11 3.446 0.20 0.40 41.49 42.09 56.00 13.91 1)
12 3.446 0.20 0.40 17.75 18.35 46.00 27.65 AVERAGE
13 24.798 0.89 0.70 20.42 22.01 60.00 37.99 QP
14 24.798 0.89 0.70 5.52 7.11 50.00 42 .89 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a (uasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 28 File: E:test-datat'Tsann Kuen'em940214.EMI (32)
a0 Level (dBuv) Date: 2005-05-05 Time: 17:05:49
1 FCC PART 18 CLASS|B
. I

W CLASS B (AY)
4 i |

5 A
0 , N\J

1
mn 1k 5“
[
1
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data - 28
Condition : ESHZ-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 22%C,48% f ESC5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSEK-M1704ME
Power Rating : 120Vac/f60Hz
Test Mode : Auto Defrost (Witol)
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.163 0.10 0.24 28.43 28.77 65.30 36.53 1)
2 0.163 0.10 0.24 8.38 8.72 55.30 46.58 AVERAGE
3 0.244 0.10 0.28 34.70 35.08 61.95 26.87 1)
4 0.244 0.10 0.28 12.99 13.37 51.95 38.58 AVERAGE
5 0.448 0.11 0.33 39.35 39.79 56.91 17.12 1)
6 0.448 0.11 0.33 13.94 14.38 16.91 32.53 AVERAGE
7 0.751 0.17 0.37 52.66 53.20 56.00 2.80 1)
] 0.751 0.17 0.37 24.21 24.75 46.00 21.25 AVERAGE
) 1.460 0.20 0.40 45.79 46.39 56.00 9.61 1)
10 1.460 0.20 0.40 19.42 20.02 46 .00 25.98 AVERAGE
11 3.441 0.20 0.40 42.05 42.65 56.00 13.35 1)
12 3.441 0.20 0.40 17.28 17.88 46.00 28.12 AVERAGE
13 26.409 0.47 0.70 18.83 20.00 60.00 40.00 QP
14 26.409 0.47 0.70 8.40 9.57 50.00 40.43 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a (uasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with arerage detector is unnecessary.
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6.6.6. EUT : Microwave Oven  M/N : TSK-M1704ME
Magnetron  : Toshiba, Type 2M231CH(EP)-A

EUT with the worst test mode “Auto Defrost mode” was measured during this
section testing and all the test results are listed in next pages.

Test Date : May 05,2005  Temperature : 22°C Humidity : 48%

Reference Test Data No.
Line Neutral
#25 #26
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AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 25 File: E:test-datat'Tsann Kuen'em940214.EMI (32) .
a0 Level (dBuv) Date: 2005-05-05 Time: 14:07:41
\ FCC PART 18 CLASS B
I
CLASS B (AY)
ll " ;Ihl | |
40} 1 T
3
a
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) TS )
Eite : Ho.2? Shielded room Data : 25
Condition : ESHZ-Z5 Phase : LTIHE
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 22%C,48% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSEK-M1704ME
Power Rating : 120Vac/60Hz
Test Mode : Auto Defrost {Toshiba)
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {aBy {(aBlv) (aBPv) (dBLv) (dB)
1 0,242 0.10 0.28 38.52 38.90 62.04 23.14 1)
2 0,242 0.10 0.28 18.16 18.54 52.04 33.50 AVERAGE
3 0.779 0.17 0.38 33.72 34.27 56.00 21.73 1)
4 0.7719 0.17 0.35 7.36 7.91 46 .00 349.09 AVERAGE
5 1.730 0.20 0.40 29.63 30.23 56.00 25.717 [1)5
6 1.730 0.20 0.40 3.45 4.05 46.00 41.95 AVFERAGE
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
,the EUT shall he deemed to meet both limits and measurement
with arverage detector is unnecessary.
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) AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemcigltieme com.iw

Data: 26 File: E:test-data®'Tsann Kuenem940214.EMI (32) )
20 Lewvel {dBuv) Date; 2005-05-05 Time: 14:33:24

FCC PART 18 CLASS B

CLASS B (AV)

40

I]l].15 0.5 1 2 H] 10 20 30
Trace: (Discrete) AR )
Site : Ho.2 Shielded room Data 26
Condition : ESH2-Z5 Phase : HEUTRAL
Limit : FCC PART 18 CLASS B
Envr. f Ins. : 22%C_48% f ESCS 30 Engineer: Cater Chou
EUT : Microwavre Oven M/H:TSK-M1704ME
Power Rating : 120Vac/60Hz
Test HMode : Auto Defrost { Toshiba)
LTSH Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB) (4B) (daBH W) (aBlW) (aBRv) (dB)
1 0.169 o.10 0.25 38.54 38.89 65.03 26.15 orP
2 0.169 o.10 0.25 13.48 13.83 55.03 41.21 AVERAGE
3 0,544 0.13 0.35 35.56 36.04 56.00 19.96 oP
4 0,544 0.13 0.35 9.11 9.59 46 .00 36.41 AVERAGE
5 1.416 0.20 0.40 30.04 30.64 56 .00 25.36 oP
6 1.4106 0.20 0.40 3.85 4.45 46 .00 41.55 AVERAGE
T 14.528 0.39 0.70 27.949 29.08 60.00 30.92 P
8 14.528 0.39 0.70 2.63 3.72 50.00 46.28 AVERAGE

Remarks: 1.Emission Levrel= LISH Factor + Cable Loss + Reading.
2.If the average 1limit is met when using a guasi-peak detector
;the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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7. RADIATED EMISSION MEASUREMENT

7.1. Test Equipment

Page 89 of 221

The following test equipment was used during the radiated emission tests :
7.1.1. Below 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer HP 8593EM | 3826A00248 | Oct. 04, 04’ | Oct. 03, 05’
2. |Test Receiver Schaffner SCR 3502 008 Mar. 04, 05’ | Mar. 03, 06’
3. |Pre-Amplifier HP 8447D 2944A06305 [Mar. 10, 05’| Mar. 09, 06’
4. |Broadband Antenna| Schwarzbeck | BBA 9106 A3L Feb. 18, 05¢| Feb. 17, 06°
5. |Broadband Antenna| Schwarzbeck |UHALP9108-A 0139 Dec. 14, 04¢| Dec. 13, 05°

7.1.2. Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM [ 3826A00248 | Oct. 04, 04’ | Oct. 03, 05°
2. |Pre-Amplifier HP 8449B 3008A00529 | Jan. 14, 05’ | Jan. 13, 06
3. |Horn Antenna EMCO 3115 9112-3775 |May 05, 04’ | May 04, 05°
4. |For Above 3.5GHz HP 84300-80038 005 Jan. 13, 05’ | Jan. 12, 06

- High Pass Filter

7.2. Test Setup

7.2.1.

MICROWAVE OVEN (EUT)

7.2.2. Semi-Anechoic Chamber (3m) Setup Diagram

Block Diagram of connection between EUT and simulators

ANTENNA TOWER
— ANTENNA ELEVATION VARIES FROM 1m TO 4m
3 METERS EUT
0.8M
TURN TABLE
GROUND PLANE
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7.3. Radiation Limits

7.3.1. The radiated limits of the [Microwave Oven, M/N : TSK-M1702BME,
Magnetron : Matsushita, Type 2M211A-M2J (EUT)] are complied with FCC
CFR Title 47 Part 18 Subpart C & MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esoom) = 25 * (Power / 500) "? (1V/m)
Esm = E3oom / K
Power Output = 595W
Limit (Esom) = 25 * (595 / 500) % (uV/m) = 27.2717(uV/m)
Esm =27.2717 / 6.23*%107 = 4371.3044 (uV/m)
20log(4371.3044) = 72.81 (dBuV/m)

7.3.2. The radiated limits of the [Microwave Oven, M/N : TSK-M1702MA,
Magnetron : Matsushita, Type 2M211A-M2J (EUT)] are complied with FCC
CFR Title 47 Part 18 Subpart C & MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esom) = 25 * (Power / 500) * (uV/m)
Esm = E3oom / K
Power Output =437.5W
Limit (Esoom) = 25 * (437.5 / 500) * (WV/m) = 23.3855(uV/m)
Esm = 23.3855/ 6.23%107 = 3750.2912 (uV/m)
20log(3750.2912) = 71.48 (dBuV/m)

7.3.3. The radiated limits of the [Microwave Oven, M/N : TSK-M1704MA,
Magnetron : Witol. Type 2M315H (EUT)] are complied with FCC CFR Title
47 Part 18 Subpart C & MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esgom) = 25 * (Power / 500) * (uV/m)
E3m = E300m /K
Power Output = 525W
Limit (Esoom) = 25 * (525 / 500) " (uV/m) = 25.6173(uV/m)
Esm =25.6173 / 6.23%107 = 4109.7540 (uV/m)
20log(4109.7540) = 72.27 (dBpV/m)

7.3.4. The radiated limits of the [Microwave Oven, M/N : TSK-M1704MA,
Magnetron : Toshiba, Type 2M231CH(EP)-A (EUT)] are complied with FCC
CFR Title 47 Part 18 Subpart C & MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esoom) = 25 * (Power / 500) * (uV/m)
Esm = Ezoom / K
Power Output = 588W
Limit (Esom) = 25 * (588 / 500) % (uV/m) = 27.1108(1V/m)
Esm=27.1108 / 6.23%107 = 4351.6532 (uV/m)
20log(4351.6532) = 72.76 (dBpV/m)
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7.3.5. The radiated limits of the [Microwave Oven, M/N : TSK-M1704ME,
Magnetron : Witol. Type 2M315H (EUT)] are complied with FCC CFR Title
47 Part 18 Subpart C & MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esoom) = 25 * (Power / 500) * (uV/m)
E3m = Esom /K
Power Output = 682.5W
Limit (Espom) = 25 * (682.5 / 500) % (uV/m) = 29.2083(1V/m)
Esm =29.2083 / 6.24%107 = 4676.9842 (uV/m)
20log(4676.9842) = 73.39 (dBpV/m)

7.3.6. The radiated limits of the [Microwave Oven, M/N : TSK-M1704ME,
Magnetron : Toshiba, Type 2M231CH(EP)-A (EUT)] are complied with FCC
CFR Title 47 Part 18 Subpart C & MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esom) = 25 * (Power / 500) * (uV/m)
Esm = E30om / K
Power Output = 577.5W
Limit (Esoom) = 25 * (577.5 / 500) % (uV/m) = 26.8677(1V/m)
Esm = 26.8677 / 6.24%107 = 4301.6578 (uV/m)
20log(4301.6578) = 72.67 (dBV/m)

Operating Condition of EUT

7.4.1. Setup the EUT and simulator as shown on 7.2.
7.4.2. Turned on the power of all equipment.

7.4.3. The beaker with two loads (700ml & 300ml) and two locations (center & right
front corner) was placed into the Microwave Oven (EUT).

7.4.4. The Microwave Oven (EUT) was set in test modes, and all the test modes are
listed in section 7.6.

Test Procedure

The EUT was placed on a turn table which was 0.8 meter or 1 meter (0.8 meter for
measurement below 1GHz and 1 meter for measurement above 1GHz) above the
ground. The turn table rotated 360 degrees to determine the position of the maximum
emission level. The EUT was set to3 meters away from the receiving antenna which
was mounted on a antenna tower. The antenna moved up and down between 1 to 4
meters above reference plane to find out the maximum emission level. Broadband
antenna such as calibrated biconical and log- periodical antenna or horn antenna was
used as a receiving antenna. Both horizontal and vertical polarizations of the antenna
were set on measurement. In order to find the maximum emission, all of the interface
cables were manipulated according to FCC/OST MP-5 (1986) regulation.

Audix Corporation Report No. EM-F940080



FCC ID.RBJ-TSKM1702  Page 92 of 221

The bandwidth of test receiver using Q.P detector was set at 120kHz for measurement
below 1GHz and resolution bandwidth of spectrum analyzer using Average detector
was set at IMHz for measurement above 1GHz.

Load for measurement on second and third harmonics: Two loads one of 700 and the
other of 300 ml, of water are used. Each load is tested both with the beaker located in
the center of the microwave oven and with it in the right front corner.

Load for all other measurement: 700ml of water, with the beaker located in the center
of the microwave oven.

The frequency range from 30MHz to 25GHz was checked with Peak detector at
semi-anechoic chamber and all the test results are listed in section 7.6. All emissions
not reported below are too low against the prescribed limits.

7.6. Radiated Emission Measurement Results
PASSED. All emissions not reported below are too low against the prescribed limits.
7.6.1. EUT : Microwave Oven M/N @ TSK-M1702BME
Magnetron  : Matsushita, Type 2M211A-M2]J
EUT with following test modes were measured at Semi-Anechoic Chamber and
all the test results are listed in next pages.
Test Date @ Apr. 08,2005  Temperature : 20°C Humidity - 60%
Test Date : May 06,2005  Temperature : 20°C Humidity : 60%
The details of test mode and reference test data are as follows :
Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L Beaker Location: Center (Popcom) #2,#3 #1, 94
Load: 700ml,
2 Beaker Location: Center (Beverage) #10,#11 #9,#12
Load: 700ml,
3 Below 1GHz Beaker Location: Center (Soup) #1135, #14 #16,#13
(30MHz-1GHz) Load: 700ml,
4 Beaker Location: Center (Cass) #18,#20 #17,#19
Load: 700ml,
> Beaker Location: Center (Sing) #23,#21 #24,#22
Load: 700ml,
6. Beaker Location: Center (Auto Defrost) #1, #6 #8,#5
Above 1GHz Load: 700ml,
7. (1GHz-25GHz) Beaker Location: Center #33 # 34
8. Lgad: 7QOml, 497 408
Beaker Location: Right Front Corner
Above 1GHz.
9. Load: 300ml,
(On second and . #31 #32
. . Beaker Location: Center
third harmonics)
10. Load: 300ml, 499 430
Beaker Location: Right Front Corner
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hslang, Taipel
County, Taiwan R.O.C, Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme@tteme. com. tw

ata: 2 File: Extest-data®t\TSANN KUEN' 2005 EM940214-2.EMI {40)
20 Level (dBum) Date: 2005-04-08
FCC/ CLASS-B
[
40 A E—
0
30 84, 138. 192. 246. Joo
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data nho. @ 2
Dis. / Ant. 3m BEASI1O0G (ASL) int. pol. : HORIZCWTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  ZO0+C/E0% Engineer : Hyper Chang
EUT i Microwaswve Owven M/N:TSE-M170ZBME
Power Rating : 120Vac/60H=
Test Mode Popeom

700 williliters of waters in the beaker
located in the center of the owven

] AUDIE Corp. EMC Labhoratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hslang, Taipel
County, Taiwan R.O.C, Paost Code:24443

Tel02-26092133  Fax02-26099303
Emailtteme @tteme. com. tw

Data: 3 File: E:test-data®t\TSANN KUEN 2005 EMO40214-2 EMI {40)
a0 Level {dBu\im) Date: 2005-04-08
FCC/CLASS-B
|
40
0 Joo 440, 580. 720, BG60. 1000
Trace: (Discrete) Frequency (MHz)
Jite no. i A/C Chamber Dats no. @ 3
Dis. / Lnt. 3m UTHALFS105-L(0139) int. pol. : HORIZONTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  20*C/60% Engineer : Hyper Chang
EUT : Microwawve Owven M/N:T3E-M170ZEME
Power Rating : 120Vac/60H=
Test Mode Popecom

700 williliters of waters in the beaker
located in the center of the owven
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@ AUDIE Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpel
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax:02-26099303
Emailtteme (@iteme. cotm. tw

Data: 1 File: E:dest-data®tTSANN KUEN 2005 EMB40214-2.EMI (40)
80 Lewel {dBuV//m) Date: 2005-04-08
FCC CLASS-B
40 S E—
0
30 84, 138. 192, 246. Joo
Trace: (Discrete) Frequency (MHz)
Jite no. i A/C Chanber Dats no. @ 1
Diz. / Ant. 3m BEEASI1O06 (A3L) Ant. pol. : VERTICAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z0*C/E0% Engineer : Hyper Chang
EUT i Microwave Owven M/N:T3K-M17OZEBME
Fower Rating : 1Z0WVac/60Hz
Tezt Mode Fopoom

TO0 milliliters of waters in the heaker
located in the center of the oven

o AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpel
County, Tatwan E.O.C. Post Code:24443

Tel02-26092133 Fax:02-26099303
Emailtteme (@iteme. cotm. tw

Data: 4 File: Extest-datat TSANN KUEN 2005 EM940214-2.EMI (40)
80 Level {dBuvim) Date: 2005-04-08
FCC/CLASS-B
|
40
0 300 440, H380. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Fite no. t A/C Chanber Dats no. @ 4
Dis. / Ant. 3t UHALFS105-4(0139) int. pol. @ VERTICAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  20*C/60% Engineer : Hyper Chang
EUT i Microwave Owven M/N:T3K-M17OZEBME
Power Rating : 120Vac/60H=z
Test Mode Fopcocom

TO0 milliliters of waters in the heaker
located in the center of the oven
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code: 24443

Tel:02-26092133  Fax02-26099303
Email ttemc @tteme. com. tw

Data: 10 File: E:test-datatTSANN KUEN 2005 EM940214-2.EMI {10)
a0 Level (dBuWim) Date: 2005-04-08
FCC/CLASS-B
40 A —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency (MHz)
Site no. t ASC Chamber Dats no. : 10
Di=. / Ant. 3t EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Env. / Ins. SE593EM  Z0+C/E0% Engineer : Hyper Chang
EUT : Microwawe Cven M/N:TSE-M170ZEME
Power Rating : 1Z0Vac/60Hz
Test Mode Eewveradge

700 milliliters of waters in the heaker
located in the center of the owven

o AUDIX Corp. EMC Lahoratory
A U D Ix No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code: 24443

Tel02-26092133 Fax02-26099303
Email:ttemc@tteme. com. tw

Data: 11 File: Etest-datat\TSANN KUEN'2005'EMO40214-2.EMI {40)
a0 Level (dBu%//m) Date: 2005-04-08
FCC CLASS-B
I
40
0 300 440. hHB0. F20. 860. 1000
Trace: {Discrete) Frequency {MHz)
Site no. i A/C Chanber Data no. @ 11
Dis. / Ant. 3m UHALLPI10S-4(0139) Ant. pol. : HORIZONTAL
Liwit FCC CLASS-B
Env. / Ins. 8593EM  ZO*C/ a0 Engineer : Hyper Chang
EUT : Microwswe Cwen M/N:TSE-M170ZEBME
Power Rating : 120Vac/60Hz
Test Mode BEeverage

700 milliliters of waters in the beaker
located in the center of the oven
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o AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Tatwan B.O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme (@iteme. cotm. tw

Data: 9 File: Extest-data®tTSANN KUEN 2005 EM940214-2.EMI (40)
20 Lewel {dBul/m) Date: 2005-04-08
FCC CLASS-B
40 S E—
0 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Jite no. i A/C Chanber Dats no. @ 9
Dis. / Ant. 3t EBALS106 (A3L) int. pol. @ VERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  20*C/60% Engineer : Hyper Chang
EUT : Microwave Owven M/N:T3KE-MN170ZBME
Fower Rating : 1Z0Wac/60Hz
Test Mode Beverage

00 milliliters of waters in the heaker
located in the center of the oven

@ AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpel
County, Tatwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303
Emailttemc @ttemc. com tw

ata: 12 File: Extest-data®t TSANN KUEN 2005 EM940214-2.EMI (40)
80 Level {dBuv/im) Date: 2005-04-08
FCC/CLASS-B
|
40
0 300 440, H380. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
3ite no. t L/C Chanber Data no. @ 12
Dis. / Ant. 3m THALP2108-4A(0139) Ant. pol. : VERTICAL
Limit FCC CLASS-B
Enwv. / Ins. B593EM Z0*C/60% Engineer : Hyper Chang
EUT : Microwawve Owen M/N:TSHE-M17O0ZBME
Fower Rating : 1Z0WVac/60Hz
Test Mode Beverage

TO0 milliliters of waters in the heaker
located in the center of the oven
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipel

County, Tatwan B.O.C. Post Code: 24443
Tel02-26092133 Fax02-26099303
Email ttemc@tteme. com. tw

Data: 15 File: E:'test-data't\TSANN KUEN'2005'EMO402 14-2.EMI {40}
80 Level {dBuvm) Date: 2005-04-08
FCC CLASS-B
[
40 S E—
0 30 84. 138. 192, 2486, 300
Trace: (Discrete) Frequency (MHz)
Site no. I ASC Chamber Data no. : 15
Diz. / Ant. 3m BEASI1O0G(ASL) int. pol. : HORIZCHWTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  ZO0+C/E0% Engineer : Hyper Chang
EUT i Microwaswve Owven M/N:TSE-M170ZBME
Power Rating : 1Z0Vac/60H=
Test Mode Soup

700 williliters of waters in the beaker
located in the center of the oven

o AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpel
County, Tatwan E.O.C. Post Code:24443

Tel02-26092133 Fax:02-26099303
Emailtteme (@iteme. cotm. tw

Data: 14 File: Extest-datat TSANN KUEN 2005 EM940214-2.EMI (40)
80 Level {dBuvim) Date: 2005-04-08
FCC/CLASS-B
|
40
0 300 440, H380. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Fite no. t A/C Chanber Dats no. @ 14
Dis. / Ant. 3t UHALFS105-4(0139) int. pol. : HORIZOMNTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  20*C/60% Engineer : Hyper Chang
EUT i Microwave Owven M/N:T3K-M17OZEBME
Power Rating : 120Vac/60H=z
Test Mode Soup

TO0 milliliters of waters in the heaker
located in the center of the oven

Audix Corporation Report No. EM-F940080



FCCID.RBJ-TSKM1702

) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hslang, Taipe

County, Tatwan R.O.C, Post Code; 24443
Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 16 File: E:test-data®t\TSANN KUEN 2005 EMO40214-2 EMI {40)
a0 Level {dBu\im) Date: 2005-04-08
FCC/CLASS-B
[
I
40
1]
30 84, 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data no. ! 16
Diz. / Ant. 3m BEASI1O0G(ASL) Ant. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  ZO0+C/E0% Engineer : Hyper Chang
EUT i Microwaswve Owven M/N:TSE-M170ZBME
Power Rating : 120Vac/60H=
Test Mode Soup

700 williliters of waters in the beaker
located in the center of the owven

) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code: 24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

ata: 13 File: E:test-datat'TSANN KUEN 2005 EM940214-2.EMI {10)
a0 Level (dBuWim) Date: 2005-04-08
FCC CLASS-B
I
40
0 300 440. 580. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t L/C Chawber Datas no. : 13
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : VERTICLL
Liwit : FCC CLASS-B
Env. / Ins. S593EM  Z0*C/60% Engineer : Hyper Chang
EUT : Microwawe Cven M/N:TSE-M170ZEME
Power Rating : 120Vac/60DHz
Test Mode Soup

700 milliliters of waters in the heaker
located in the center of the owven

Audix Corporation Report No. EM-F940080
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@ AUDIE Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpel
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax:02-26099303
Emailtteme (@iteme. cotm. tw

Data: 18 File: E:dest-data®tTSANN KUEN 2005 EMB40214-2.EMI (40)
80 Lewel {dBuW//m) Date: 2005-04-08
FCC CLASS-B
40 S E—
0
30 84, 138. 192, 246. Joo
Trace: (Discrete) Frequency (MHz)
Jite no. i A/C Chanber Dats no. @ 18
Diz. / Ant. 3m BEEASI1O06 (A3L) Ant. pol. : HORIZOWTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z0*C/E0% Engineer : Hyper Chang
EUT i Microwave Owven M/N:T3K-M17OZEBME
Fower Rating : 1Z0WVac/60Hz
Test HMode Cass

TO0 milliliters of waters in the heaker
located in the center of the oven

o AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpel
County, Tatwan E.O.C. Post Code:24443

Tel02-26092133 Fax:02-26099303
Emailtteme (@iteme. cotm. tw

Data: 20 File: Extest-datat TSANN KUEN 2005 EM940214-2.EMI (40)
80 Level {dBuvim) Date: 2005-04-08
FCC/CLASS-B
|
40
0 300 440, H380. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Fite no. t A/C Chanber Dats no. @ 20
Dis. / Ant. 3t UHALFS105-4(0139) int. pol. : HORIZOMNTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  20*C/60% Engineer : Hyper Chang
EUT i Microwave Owven M/N:T3K-M17OZEBME
Power Rating : 120Vac/60H=z
Test Mode Cass

TO0 milliliters of waters in the heaker
located in the center of the oven

Audix Corporation Report No. EM-F940080
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hslang, Taipe
County, Tatwan R.O.C, Post Code; 24443

Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 17 File: E:test-data®t\TSANN KUEN 2005 EMO40214-2 EMI {40)
a0 Level {dBu\im) Date: 2005-04-08
FCC/CLASS-B
[
I
40
1]
30 84, 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data no. @ 17
Diz. / Ant. 3m BEASI1O0G(ASL) Ant. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  ZO0+C/E0% Engineer : Hyper Chang
EUT i Microwaswve Owven M/N:TSE-M170ZBME
Power Rating : 120Vac/60H=
Test Mode Cass

700 williliters of waters in the beaker
located in the center of the owven

) AUDIE Corp. EMC Laboratory
A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpel
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax:02-26099303
Email ttemc @tteme. com. tw

Data: 19 File: Extest-datat'TSANN KUEN 2005 EMB402 14-2.EMI (40)
80 Level {dBulim) Date: 2005-04-08
FCC CLASS-B
I
40
0 Joo 440. hH80. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Site no. t A4/C Chanber Data no. @ 19
Dis. / Ant. 3m THALPS105-4 (0139 hnt. pol. : WERTICAL
Litit FCC CLASS-B
Enwv. / Ins. 8593EM  Z0*C/60% Engineer : Hyper Chang
EUT : Microwawve Owen M/MN:TSE-M1702EBME
Power Rating : 1Z0Wac/60Hz
Test Hode Cass

TO0 millilitcers of waters in the heaker
located in the center of the oven

Audix Corporation Report No. EM-F940080
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@ AUDIE Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @iteme. com. tw

Data: 23 File: E:test-datatTSANN KUEN 2005 EM940214-2. EMI {40)
a0 Lewel {dBu%//m) Date: 2005-04-08
FCC CLASS-B
40 A
0
30 84, 138. 192, 246. Joo
Trace: (Discrete) Frequency {MHz)
Jite no. i A/C Chanber Dats no. @ 23
Dis. / Ant. 3m BEASIO06 (A3L) hnt. pol. : HORIZONTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z0*C/E0% Engineer : Hyper Chang
EUT : Microwawve Owen M/N:T3E-M170ZEBME
Fower Rating : 1Z0WVac/60Hz
Test Mode Sing

TO0 milliliters of waters in the heaker
located in the center of the oven

) AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailttemc @iteme. com. tw

Data: 21 File: E:test-data®tTSANN KUEN 2005 EM940214-2 EMI {10)
a0 Lewvel (dBuWim) Date: 2005-04-08
FCC CLASS-B
I
40
0 300 440. H80. 720, 860. 1000
. Frequency {MHz)
Trace: (Discrete)
Site no. i A/C Chamber Dats no. : Z1
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : HORIZCOMNTAL
Liwit FCC CLASS-B
Env. / Ins. S593EM  Z0*C/60% Engineer : Hyper Chang
EUT : Microwawe Cven M/N:TSE-M170ZEME
Power Rating : 120Vac/60DHz
Test Mode Sing

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940080
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@ AUDIE Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @iteme. com. tw

Data: 24 File: E:test-datatTSANN KUEN 2005 EM940214-2. EMI {40)
a0 Lewel {dBu%//m) Date: 2005-04-08
FCC CLASS-B
40 A
0
30 84, 138. 192, 246. Joo
Trace: (Discrete) Frequency {MHz)
Jite no. i A/C Chanber Dats no. @ 24
Dis. / Ant. 3m BEASIO06 (A3L) int. pol. : VERTICAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z0*C/E0% Engineer : Hyper Chang
EUT : Microwawve Owen M/N:T3E-M170ZEBME
Fower Rating : 1Z0WVac/60Hz
Test Mode Sing

TO0 milliliters of waters in the heaker
located in the center of the oven

) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code: 24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 22 File: E:test-datat'TSANN KUEN 2005 EM940214-2.EMI {10)
a0 Level (dBuWim) Date: 2005-04-08
FCC CLASS-B
I
40
0 300 440. 580. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t L/C Chawber Dats no. : 22
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : VERTICLL
Liwit FCC CLASS-B
Env. / Ins. S593EM  Z0*C/60% Engineer : Hyper Chang
EUT : Microwawe Cven M/N:TSE-M170ZEME
Power Rating : 120Vac/60DHz
Test Mode Sing

700 milliliters of waters in the heaker
located in the center of the owven

Audix Corporation Report No. EM-F940080
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@ AUDIE Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @iteme. com. tw

Data: 7 File: E:test-datatTSANN KUEN 2005 EM940214-2. EMI {40)
a0 Lewel {dBu%//m) Date: 2005-04-08
FCC CLASS-B
40 A
0
30 84, 138. 192, 246. Joo
Trace: (Discrete) Frequency (MHz)
Jite no. i A/C Chanber Dats no. @ 7
Dis. / Ant. 3m BEASIO06 (A3L) hnt. pol. : HORIZONTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z0*C/E0% Engineer : Hyper Chang
EUT : Microwawve Owen M/N:T3E-M170ZEBME
Fower Rating : 1Z0WVac/60Hz
Test Mode buto Defrost

TO0 milliliters of waters in the heaker
located in the center of the oven

) AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailttemc @iteme. com. tw

Data: 6 File: E:test-data®tTSANN KUEN 2005 EM940214-2 EMI {10)
a0 Lewvel (dBuWim) Date: 2005-04-08
FCC CLASS-B
I
40
0 300 440. H80. 720, 860. 1000
. Frequency {MHz)
Trace: (Discrete)
Site no. i A/C Chamber Dats no. : 6
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : HORIZCOMNTAL
Liwit FCC CLASS-B
Env. / Ins. S593EM  Z0*C/60% Engineer : Hyper Chang
EUT : Microwawe Cven M/N:TSE-M170ZEME
Power Rating : 120Vac/60DHz
Test Maode Auto Defrostc

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940080
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hslang, Taipe

County, Tatwan R.O.C, Post Code; 24443
Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 8 File: E:test-data®t\TSANN KUEN 2005 EMO40214-2 EMI {40)
a0 Level {dBuvim) Date: 2005-04-08
FCC/CLASS-B
[
I
40
1]
30 84. 138. 192, 2486. 300
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data no. : &8
Diz. / Ant. 3m BEASI1O0G(ASL) Ant. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  Z0+C/60% Engineer : Hyper Chang
EUT i Microwaswve Owven M/N:TSE-M170ZBME
Power Rating : 120Vac/60H=
Test Mode Auto Defrost

700 williliters of waters in the beaker
located in the center of the owven

o AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 5 File: E:test-datat'TSANN KUEN 2005 EMB40214-2.EMI {40)
80 Lewel {dBulm) Date: 2005-04-08
FCC CLASS-B
I
40
0 Joo 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chawber Datsa no. : 5
Diz. / Ant. 3m UHALP2108-A(0139) Ant. pol. : VERTICAL
Limit FCC CLASS-B
Enwv. / Ins. G593EM  Z0*C/60% Engineer : Hyper Chang
EUT : Microwawve Owen M/N:TSHE-M17O0ZBME
FPower Rating : 120Vac/60Hz
Test Mode huto Defrost

00 milliliters of waters in the heaker
located in the center of the oven

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet

County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Data: 33 File: E:Mest-data't'TSANN KUEN'2005'2005-05-05 EM940214-2.EMI (39)
Level (dBuvim) Date: 2005-05-06
120
72.81DBUY LIMIT
1 7 4
a
60 6
I]1I]I]I] 4400. F800. 11200. 14600. 18000
. Frequency (MHz
Trace: (Discrete) quency { )
Yite no. : A/C Chamber Data no. 33
Dis. / Ant. r 3m 3115 pol. HORIZONTAL
Limit 1 7Z.81DBUV LIMIT
Env. / In=. : S593EM ZO¥C/60% Engineer Hyper Chandg
EUT : Microwawve COwven MN/N:TIE-M170ZEME
Power Rating : 1Z0V/60Hz
Test Hode : High
700 milliliters of waters in the beaker
located in the center of the owven
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MHz) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4940.800 33.89 9.16 20.36 63.41 72.81 9.40 Average
Z  7411.z00 37.10 11.51 13.91 6Z .52 T7Z2.81 10.29 Average
3 9381.e600 33.47 12.91 5.33 56.71 T7Z2.81 16.10 Average
4 12352.000 33.87 15.00 10.87 64,74 7Z2.81 8.07 ALverage
5 14322.400 39.20 16.82 4,72 60,74 72.81 12.07 Average
6 17292.800 43.34 17.16 -1.68 5g8.82 72.81 13.99 ALverage

Femarks: 1. Ewission Lewvel=Aintenna Factor + Cable Loss + Reading.
Z. The emission lewels that are Z20dE kelow the cfficial

limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443
Tel02-26092133 Fax:02-26099303
Emailtteme@tternc. ot tw

Data: 34 File: E:Mest-data't'TSANN KUEN'2005'2005-05-05 EM940214-2.EMI (39)
120 Level (dBuvim) Date: 2005-05-06
72 81DBUY LIMIT
5 3 4 A ]
60 1
0 1000 4400. Fa00. 11200. 14600. 18000

Trace: (Discrete) Frequency {MHz)
Yite no. : A/C Chamber Data no. 34
Dis. / Ant. HEG (1] 3115 pol. @ WVERTICAL
Limit : 72.81DEUV LIMIT
Env. / In=. : S593EM ZO¥C/60% Engineer Hyper Chandg
EUT : Microwawve COwven MN/N:TIE-M170ZEME

Power Rating : 1Z0V/60Hz

Test Hode : High

700 milliliters of waters in the beaker

located in the center of the owven

Ant.
Fredq. Factor
[MH=z) {dB/m)

1 4540.800 33.89
2  7411.z200 37.10
3 9881.8600 33.47
4 12352.000 38.87
5 14822 .400 43.34
6 17292.800 39.:z20

Cahle
Lo=ss
(dE)

Feading
[dE L& W)

.00
.94
.03
.57
.94
.99

Ewmission

Lewvel

[dE & Wi m)

.04
.55
41
44
.45
.ono

Litit=
(dE & W/m)  (dE]

TE.
2.
TE.
TE.
TE.
TE.

g1
g1
g1
g1
g1
g1

Margin ERemark

16.77 Average
12.26 Average
10.40 Average
5.37 Average
T7.36  Average
6.81 Average

Femarks: 1. Ewission Lewvel=Aintenna Factor + Cable Loss + Reading.
Z. The emission lewels that are Z20dE kelow the cfficial

limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443
Tel02-26092133 Fax:02-26099303
Emailtteme@tternc. ot tw

Data: 27 File: E:Mest-data't'TSANN KUEN'2005'2005-05-05 EM940214-2.EMI (39)
120 Level (dBuvim) Date: 2005-05-06
72.81DBUY LIMIT
1 2
60
DEE?B 4806.8 hB71.2 6935.6 8000
Trace: (Discrete) Frequency {MHz)
Yite no. : A/C Chamber Data no. 27
Dis. / Ant. HEG (1] 3115 Ant. pol. @ HORIZOWTAL
Limit : 72Z.81DBUW LIMIT
Env. / Ins. SE93EN  ZO¥C/A0% Engineer : Hyper Chang
EUT : Microwawve COwven MN/N:TIE-M170ZEME
Power Rating : 1Z0Vac/60Hz
Test Hode High
700 milliliters of waters in the beaker
located in the right front corner
Ant. Ewmission
Fredq. Factor Loss Level Limits HMargin ERemark
[MH=z) {dB/m) (dBE L Wrm) (dBEL Vrim)  (dB)
1 4940.8300 2 33.89 67.50 72,81 5.31 bverage
2 7411.z200 37.10 GG 56 72.81 6.25 bverage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial

limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet

@
A U D Ix County, Tarwan RO

C.

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-data't'TSANN KUEN'2005'2005-05-05'EM940214-2.EMI (39)

Date: 2005-05-06

a: 28
Level (dBu\im)
120

72.81DBUY LIMIT
! 7
60
0 2678 37424 4806.8 hB71.2 6935.6 8000
. Frequency (MHz
Trace: (Discrete) quency { )
Yite no. : A/C Chamber Data no. HA =]
Dis. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit 7Z2.81DBUV LIMIT
Env. / Ins. SE93EN  ZO¥C/A0% Engineer : Hyper Chang
EUT : Microwawve COwven MN/N:TIE-M170ZEME
Power Rating : 1Z0Vac/60Hz
Test Hode High
700 milliliters of waters in the beaker
located in the right front corner
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MHz) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4940.800 33.89 9.16 Z22.77 65.82 72.81 £6.99  Lverage
Z  7411.z00 37.10 11.51 14.35 GZ .96 T7Z2.81 9.85 Lverage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-data't'TSANN KUEN'2005'2005-05-05'EM940214-2.EMI (39)
Date: 2005-05-06

a: 31
Level (dBu\im)
120

72.81DBUY LIMIT
1
2
60
026?3 37424 4806.8 hB71.2 6935.6 8000
Trace: (Discrete) Frequency {MHz)
Yite no. : A/C Chamber Data no. 31
Dis. / Ant. 3 3115 Ant. pol. @ HORIZOWTLL
Limit 72.81DBUV LIMIT
Env. / Ins. SE93EN  ZO¥C/A0% Engineer : Hyper Chang
EUT : Microwawve COwven MN/N:TIE-M170ZEME
Power Rating : 1Z0Vac/60Hz
Test Hode High
300 milliliters of waters in the beaker
located in the center of the owven
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MH=z) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4940.8300 2 33.89 9.16 =23.45 66.50 72,81 6.31 bwerage
2  ?3gd4. 400 37.10 11.51 13.37 61.93 72.81 10.83 Awverage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-data't'TSANN KUEN'2005'2005-05-05'EM940214-2.EMI (39)
Date: 2005-05-06

a: 32
Level (dBu\im)
120

72.81DBUY LIMIT
1
60 2
026?3 37424 4806.8 hB71.2 6935.6 8000
. Frequency (MHz

Trace: (Discrete) quency { )
Site no. : L/C Chardoer Data no. @ 32
Dis. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit 7Z2.81DBUV LIMIT
Env. / Ins. SE93EN  ZO¥C/A0% Engineer : Hyper Chang
EUT : Microwawve COwven MN/N:TIE-M170ZEME
Power Rating : 1Z0Vac/60Hz
Test Hode High

300 milliliters of waters in the beaker
located in the center of the owven
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MHz) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4940.800 33.89 9.16 Z21.45 64,50 72.81 8.31 Lverage
Z  7364.400 37.10 11.51 10.32 58.93 T7Z2.81 13.88 Average

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet

@
A U D Ix County, Tarwan RO

. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-data't'TSANN KUEN'2005'2005-05-05'EM940214-2.EMI (39)

Date: 2005-05-06

a: 29
Level (dBu\im)
120

72.81DBUY LIMIT
[ 7z
60
0 2678 37424 4806.8 hB71.2 6935.6 8000
. Frequency (MHz
Trace: (Discrete) quency { )
Yite no. : A/C Chamber Data no. 29
Dis. / Ant. 3m 3115 Ant. pol. : HORIZONTALL
Limit 7Z2.81DBUV LIMIT
Env. / Ins. SE93EN  ZO¥C/A0% Engineer : Hyper Chang
EUT : Microwawve COwven MN/N:TIE-M170ZEME
Power Rating : 1Z0Vac/60Hz
Test Hode High
300 milliliters of waters in the beaker
located in the right front corner
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MHz) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4940.800 33.89 9.16 Z3.66 66,71 72.81 6.10 ALwverag
Z  7411.z00 37.10 11.51 18.92 67.52 T7Z2.81 5.Z9 hverag

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet

@
A U D Ix County, Tarwan RO

. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-data't'TSANN KUEN'2005'2005-05-05'EM940214-2.EMI (39)

Date: 2005-05-06

a: J0
Level (dBu\im)
120

72.81DBUY LIMIT
i 7z
60
0 2678 37424 4806.8 hB71.2 6935.6 8000
. Frequency (MHz
Trace: (Discrete) quency { )
Yite no. : A/C Chamber Data no. HEc 1]
Dis. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit 7Z2.81DBUV LIMIT
Env. / Ins. SE93EN  ZO¥C/A0% Engineer : Hyper Chang
EUT : Microwawve COwven MN/N:TIE-M170ZEME
Power Rating : 1Z0Vac/60Hz
Test Hode High
300 milliliters of waters in the beaker
located in the right front corner
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MHz) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4940.800 33.89 9.16 Z4.16 67.21 72.81 5.60 hverag
Z  7411.z00 37.10 11.51 18.92 67.52 T7Z2.81 5.Z9 hverag

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.

Audix Corporation Report No. EM-F940080



7.6.2. EUT : Microwave Oven

Magnetron

EUT with following test modes were measured at Semi-Anechoic Chamber and

FCCID.RBJ-TSKM1702

- Matsushita, Type 2M211A-M2J

all the test results are listed in next pages.

Test Date @ Apr. 08,2005  Temperature : 20°C
The details of test mode and reference test data are as follows :

M/N @ TSK-M1702MA

Page 113 of 221

Humidity : 60%

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L Beaker Location: Center (Heating) #2,#3 #1, 94
Load: 700ml,
2 Beaker Location: Center (Max.) #18,#19 #17,#20
Below 1GHz Load: 700ml,
3. (30MHz-1GHz) Beaker Location: Center (Mid.) #13,#14 #16,#13
Load: 700ml,
4. Beaker Location: Center (Min.) #10,#11 #9,#12
Load: 700ml,
> Beaker Location: Center (Auto Defrost) #7,#6 #8,#5
Above 1GHz Load: 700ml,
6. (1GHz-18GHz) Beaker Location: Center #30 #29
7. Lgad: 7QOml, 439 43
Beaker Location: Right Front Corner
Above 1GHz.
8. Load: 300ml,
(On second and . #36 # 35
. . Beaker Location: Center
third harmonics)
9. Load: 300ml, 434 4133
Beaker Location: Right Front Corner

Audix Corporation Report No. EM-F940080
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@ AUDIE Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @iteme. com. tw

Data: 2 File: E:test-datatt'TSANN KUEN 2005 Em940214-1.emi (36)
a0 Lewel {dBu%//m) Date: 2005-03-28
FCC CLASS-B
40 A
0
30 84, 138. 192, 246. Joo
Trace: (Discrete) Frequency {MHz)
Jite no. i A/C Chanber Dats no. @ 2
Dis. / Ant. 3m BEASIO06 (A3L) hnt. pol. : HORIZONTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM Z1+C/68% Engineer : Hyper Chang
EUT : Microwawve Owen M/N:TSE-M170ZMA
Fower Rating : 1Z0WVac/60Hz
Test Mode Heating

TO0 milliliters of waters in the heaker
located in the center of the oven

o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.0.C. Fost Code: 24443

Tel:02-26092133 Fax02-26093303
Ermailttemc @iteme. com. tw

Data: 3 File: E:test-data®tTSANN KUEMN 2005 Em940214-1.emi {36)
a0 Lewvel (dBuWim) Date: 2005-03-28
FCC/CLASS-B
I
40
0 300 440. 580, 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t L/C Chawber Dats no. @ 3
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : HORIZCOMNTAL
Liwit FCC CLASS-B
Env. / Ins. 8593EM Z1+C/E8% Engineer : Hyper Chang
EUT t Microwave Cven M/N:TSE-M170ZMA
Power Rating : 120Vac/a0Hz
Test Mode Heating

700 milliliters of waters in the heaker
located in the center of the owven

Audix Corporation Report No. EM-F940080
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hslang, Taipe

County, Tatwan R.O.C, Post Code; 24443
Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 1 File: E:test-data®iTSANN KUEN 2005 Em940214-1.emi (36)
a0 Level {dBu\im) Date: 2005-03-28
FCC/CLASS-B
[
I
40
1]
30 84, 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data no. @ 1
Diz. / Ant. 3m BEASI1O0G(ASL) Ant. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1+C/68% Engineer : Hyper Chang
EUT i Microwawve Oven M/N:TIK-M170ZMA
Power Rating : 120Vac/60H=
Test Mode Heating

700 williliters of waters in the beaker
located in the center of the owven

) AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailttemc @iteme. com. tw

Data: 4 File: E:test-data®tTSANN KUEMN 2005 Em940214-1.emi {36)
a0 Lewvel (dBuWim) Date: 2005-03-28
FCC CLASS-B
I
40
0 300 440. H80. 720, 860. 1000
. Frequency {MHz)
Trace: (Discrete)
Site no. i A/C Chamber Dats no. : 4
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : VERTICLL
Liwit : FCC CLASS-B
Env. / Ins. S593EM Z1+C/68% Engineer : Hyper Chang
EUT t Microwave Cven M/N:TSE-M170ZMA
Power Rating : 120Vac/60DHz
Test Mode Heating

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940080
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hslang, Taipe

County, Tatwan R.O.C, Post Code; 24443
Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 18 File: E:test-data®iTSANN KUEN 2005 Em940214-1.emi (36)
a0 Level {dBu\im) Date: 2005-03-28
FCC/CLASS-B
[
I
40
1]
30 84, 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data no. @ 18
Diz. / Ant. 3m BEASI1O0G(ASL) int. pol. : HORIZCHWTAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1+C/68% Engineer : Hyper Chang
EUT i Microwawve Oven M/N:TIK-M170ZMA
Power Rating : 120Vac/60H=
Test Mode Nax

700 williliters of waters in the beaker
located in the center of the owven

o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.0.C. Fost Code: 24443

Tel:02-26092133 Fax02-26093303
Ermailttemc @iteme. com. tw

Data: 19 File: E:test-data®tTSANN KUEMN 2005 Em940214-1.emi {36)
a0 Lewvel (dBuWim) Date: 2005-03-28
FCC/CLASS-B
I
40
0 300 440. 580, 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chawber Data no. ! 19
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : HORIZCOMNTAL
Liwit : FCC CLASS-B
Env. / Ins. 8593EM Z1+C/E8% Engineer : Hyper Chang
EUT t Microwave Cven M/N:TSE-M170ZMA
Power Rating : 120Vac/a0Hz
Test Mode Max

700 milliliters of waters in the heaker
located in the center of the owven

Audix Corporation Report No. EM-F940080



FCCID.RBJ-TSKM1702 Page 117 of 221

) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hslang, Taipe
County, Tatwan R.O.C, Post Code; 24443

Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 17 File: E:test-data®iTSANN KUEN 2005 Em940214-1.emi (36)
a0 Level {dBu\im) Date: 2005-03-28
FCC/CLASS-B
[
I
40
1]
30 84, 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data no. @ 17
Diz. / Ant. 3m BEASI1O0G(ASL) Ant. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1+C/68% Engineer : Hyper Chang
EUT i Microwawve Oven M/N:TIK-M170ZMA
Power Rating : 120Vac/60H=
Test Mode Nax

700 williliters of waters in the beaker
located in the center of the owven

) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipel
County, Tatwan R.O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 20 File: E:'test-datat TSANN KUEN'2005' Em940214-1.emi (36)
80 Level {dBul/im) Date: 2005-03-28
FCC CLASS-B
I
40
0 Joo 440, 580. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Fite no. t A/C Chamber Dats no. @ 20
Dis. / Ant. 3m THALP9105-4(0139) Ant. pol. : VWERTICAL
Limit FCC CLALSS-B
Env. / Ins. 8593EM Z1+C/60% Engineer : Hyper Chang
EUT : Microwave Owven M/N:TSKE-M1702MA
Fower Rating : 1Z0Vac/&60Hz
Test Mode Nax

700 milliliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940080



FCCID.RBJ-TSKM1702 Page 118 of 221

) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipel

County, Tatwan B.O.C. Post Code: 24443
Tel02-26092133 Fax02-26099303
Email ttemc@tteme. com. tw

Data: 15 File: E:test-data't\TSANN KUEN'2005'Em940214-1.emi (36)
80 Level {dBuvm) Date: 2005-03-28
FCC CLASS-B
[
40 S E—
0 30 84. 138. 192, 2486, 300
Trace: (Discrete) Frequency (MHz)
Site no. I ASC Chamber Data no. : 15
Diz. / Ant. 3m BEASI1O0G(ASL) int. pol. : HORIZCHWTAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1+C/68% Engineer : Hyper Chang
EUT i Microwawve Oven M/N:TIK-M170ZMA
Power Rating : 1Z0Vac/60H=
Test Mode Hid

700 williliters of waters in the beaker
located in the center of the oven

o AUDIX Corp. EMC Laboratory
A U D Ix No.53-11, Tin-fu Tsun, Lin-kou Hslang, Taipel

County, Tatwan E.O.C. Post Code; 24443
Tel:02-26092133 Fax02-26099303
Emailttemc @tteme. com tw

ata: 14 File: E:test-datat'TSANN KUEN 2005 Em940214-1.emi (36}
a0 Lewel {dBuv'm) Date: 2005-03-28
FCC CLASS-B
I
40
0 Joo 440. 580. ¥20. 860, 1000
Trace: (Discrete) Frequency {MHz)
Jite no. i A/C Chanber Dats no. @ 14
Dis. / Ant. 3t UHALFS105-4(0139) int. pol. : HORIZOMNTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  21*C/68% Engineer : Hyper Chang
EUT i Microwave Owven M/N:T3E-M1702M4
Power Rating : 120Vac/60H=z
Test Mode Hid

700 milliliters of waters in the beaker
located in the center of the oven
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hslang, Taipel

County, Taiwan R.O.C, Paost Code:24443
Tel02-26092133 Fax02-26099303
Emailtteme@tteme. com. tw

Data: 16 File: Extest-data®t\TSANN KUEN 2005 Em940214-1.emi (36)
20 Level (dBum) Date: 2005-03-28
FCC/ CLASS-B
[
40 A E—
0
30 84, 138. 192. 246. Joo
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data no. ! 16
Dis. / Ant. 3m BEASI1O0G (ASL) int. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1+C/68% Engineer : Hyper Chang
EUT i Microwawve Oven M/N:TIK-M170ZMA
Power Rating : 120Vac/60H=
Test Mode Hid

700 williliters of waters in the beaker
located in the center of the owven

o AUDIX Corp. EMC Laboratory
A U D Ix No.53-11, Tin-fu Tsun, Lin-kou Hslang, Taipel

County, Tatwan E.O.C. Post Code; 24443
Tel:02-26092133 Fax02-26099303
Emailttemc @tteme. com tw

Data: 13 File: E:test-datat'TSANN KUEN 2005 Em940214-1.emi (36}
a0 Lewel {dBuv'm) Date: 2005-03-28
FCC CLASS-B
I
40
0 Joo 440. 580. ¥20. 860, 1000
Trace: (Discrete) Frequency {MHz)
Jite no. i A/C Chanber Dats no. : 13
Dis. / Ant. 3t UHALFS105-4(0139) int. pol. @ VERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  21*C/68% Engineer : Hyper Chang
EUT i Microwave Owven M/N:T3E-M1702M4
Power Rating : 120Vac/60H=z
Test Mode Hid

700 milliliters of waters in the beaker
located in the center of the oven
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ermailttemc @iteme. com. tw

Data: 10 File: E:test-data®tTSANN KUEMN 2005 Em940214-1.emi {36)
a0 Lewvel (dBuWim) Date: 2005-03-28
FCCCLASS-B
40 . —
1]
30 84, 138. 192, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i A/C Chamber Dats no. : 10
Di=. / Ant. : 3m BEBAS106 (A3L) int. pol. : HORIZCONTAL
Limit 1 FCC CLASS-B
Enw. / Ins. : 8593EM Z1+C/68% Engineer : Hyper Chang
EUT : Microwswve Cven M/M:TIE-M170ZHMA
Power Rating : 1Z0Vac/60Hz
Test Mode 1 Min

700 wmilliliters of waters in the heaker
located in the center of the owven

o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang Taipei
County, Tatwan R.O.C. Post Code:24443

Tel:02-26092133 Fax02-26099303
Email ttemc@tteme. com. tw

ata: 11 File: E'test-data't\TSANN KUEN2005'Em940214-1.emi (36)
a0 Level {dBuvm) Date: 2005-03-28
FCC CLASS-B
I
40
0 Joo 440. a80. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
3ice no. 1 A/C Chamber Data no. @ 11
Dis. / Ant. : Sm THALP9105-4(0139) Ant. pol. : HORIZCHWTAL
Limit : FCC CLASS-B
Env. / Ins. : B593EM 21%C/633% Engineer : Hyper Chang
EUT : Microwave Owven M/N:TSKE-M1702MA
Fower Rating : 1Z0Vac/&60Hz
Test HMode : Min

700 milliliters of waters in the beaker
located in the center of the oven
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code: 24443

Tel:02-26092133  Fax02-26099303
Email ttemc @tteme. com. tw

Data: 9 File: E:test-datatTSANN KUEN 2005 Em940214-1.emi {36}
a0 Level (dBuWim) Date: 2005-03-28
FCC/CLASS-B
40 A —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency (MHz)
Site no. t ASC Chamber Dats no. : 9
Di=. / Ant. 3t EEAS106 (A3L) int., pol. : VERTICAL
Limit FCC CLASS-B
Env. / Ins. SE593EM  Z1+C/EE% Engineer : Hyper Chang
EUT t Microwave Cven M/N:TSE-M170ZMA
Power Rating : 1Z0Vac/60Hz
Test Mode Min

700 milliliters of waters in the heaker
located in the center of the owven

o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang Taipei
County, Tatwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email ttemc@tteme. com. tw

ata: 12 File: E'test-data't\TSANN KUEN2005'Em940214-1.emi (36)
a0 Level {dBuvm) Date: 2005-03-28
FCC CLASS-B
I
40
0 Joo 440. a80. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
3ite no. : A4/C Chamber Data no. @ 12
Dis. / Ant. 3m THALP9105-4(0139) Ant. pol. : VWERTICAL
Limit FCC CLASS-B
Enwv. / Ins. 8593EM Z1+C/E8% Engineer : Hyper Chang
EUT : Microwave Owven M/N:TSKE-M1702MA
Fower Rating : 1Z0Vac/&60Hz
Test Mode Hin

700 milliliters of waters in the beaker
located in the center of the oven
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Tatpei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

ata: 7 File: E:test-datath TSANN KUEN 2005 Em940214-1.emi {36)
20 Lewvel (dBuyv/m) Date: 2005-03-28
FCC|CLASS-B
I N
40
0 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chanber Data no. ! 7
Dis. / Ant. St BEEAS106 (ASL) Ant. pol. : HORIZCHNTAL
Limit FCC CLALSS-E
Env. / Ins. S593EM  21+C/68% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:T3E-M170ZMA
Power Rating : 120Vac/60Hz
Test Mode Auto Defrost

700 milliliters of waters in the heaker
located in the center of the owven

) AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailttemc @iteme. com. tw

Data: 6 File: E:test-data®tTSANN KUEN 2005 Em940214-1.emi {36}
a0 Lewvel (dBuWim) Date: 2005-03-28
FCC CLASS-B
I
40
0 300 440. H80. ¥20. 860. 1000
. Frequency {MHz)
Trace: (Discrete)
Site no. i A/C Chanber Dats no. : 6
Dis. / Ant. Sm UHALLPI105-4 (0133 Ant. pol. : HORIZCOMNTAL
Liwit FCC CLASS-B
Env. / Ins. S593ENM Z1+C/60% Engineer : Hyper Chang
EUT t Microwave Cven M/N:TSE-M170ZMA
Power Rating : 120Vac/o0DHz
Test Maode Auto Defrost

700 williliters of waters in the bheaker
located in the center of the oven
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hslang, Taipe

County, Tatwan R.O.C, Post Code; 24443
Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 8 File: E:test-data®iTSANN KUEN 2005 Em940214-1.emi (36)
a0 Level {dBuvim) Date: 2005-03-28
FCC/CLASS-B
[
I
40
1]
30 84. 138. 192, 2486. 300
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data no. : &8
Diz. / Ant. 3m BEASI1O0G(ASL) Ant. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  Z1+C/68% Engineer : Hyper Chang
EUT i Microwawve Oven M/N:TIK-M170ZMA
Power Rating : 120Vac/60H=
Test Mode Auto Defrost

700 williliters of waters in the beaker
located in the center of the owven

) AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailttemc @iteme. com. tw

Data: 5 File: E:test-data®tTSANN KUEMN 2005 Em940214-1.emi {36)
a0 Lewvel (dBuWim) Date: 2005-03-28
FCC CLASS-B
I
40
0 300 440. H80. 720, 860. 1000
. Frequency {MHz)
Trace: (Discrete)
Site no. i A/C Chamber Dats no. : 5
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : VERTICLL
Liwit : FCC CLASS-B
Env. / Ins. S593EM Z1+C/68% Engineer : Hyper Chang
EUT t Microwave Cven M/N:TSE-M170ZMA
Power Rating : 120Vac/60DHz
Test Maode Auto Defrostc

700 williliters of waters in the beaker
located in the center of the oven
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@ AUDIH Corp. EMC Lahoratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taiped
County, Tarwan F.O.C. Paost Code: 24443

Tel02-26092133 Fa02-26099303
Email tteme @ttenc. com. tw

Data: 30 File: E-test-data®t TSANN KUEN'Z005Em940214-1.emi (36)
120 Lewvel {dBuvim) Date: 2005-03-28
73i5DBUNY
60 B B
2 T
3 4 il
1
u1ﬂﬂﬂ 4400. 7800. 11200. 14600. 18000
Trace: (Discrete) Frequency (MHz)
Yite no. : ASC Chamber Data no. : 30
Dis. / Aint. 1 3m 3115 Ant. pol. : HORIZONTAL
Limit : P3.5DEUV
Env. / In=s. : 8593EM 2Z1+*C/63% Engineer : Hyper Chang
EUT : Microwawve Cven M/N:T3E-M1702ML
Power Rating : 120Vac/6c0Hz
Test Mode 1 Max

700 milliliters of waters in the heaker
located in the center of the owven

Ant. Csble Emission

Fredgq. Factor Loss Reading Level Limits Margin ERemark

[MH=) (dB/m) (dB) (AB L V) (dBL WAm) (dB{ W) (dB)
1 1799.000 Z26.91 6.92 7.08 40,90 T7Z2.81 31.91 ALverage
2 4927.000 33.92 9.13 9.07 5z.12 T7Z2.81 Z20.69 Lverage
3 73V5.000 37.10 0 11.51 1.80 5E0.41 T7Z.81 ZZ .40 Average
4 95g5.000 35.17 13.05 -4.14 47.08 72.81 25.73  ALverage
& 11319.000 35.97 14.98 -3.78 50,17 7Z2.81 Z22.64 Lverage
& 13359.000 41.35 15.51 -1.72 55.14 T7Z2.81 17.67 Average
7 157920.000 0 385.26 0 16.97 -3.25 51.98 T7Z2.81 20.83 Average
g 173zZ0.000 44,27 17.37 -4.24 E7.40 7Z.81 15.41 ALwverage

Femarks: 1. Ewmission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z0dBE below the official
limit are not reported.
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@ AUDIHE Corp. EMC Lahoratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taiped
County, Tarwan RE.O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailtteme @tternc. com tw

Data: 29 File: E-'test-datatt TSANN KUEN' 2005 Em940214-1.emi (36)
120 Level {(dBulim) Date: 2005-03-28
¥3.50BN
60
, 3 : 5 7 a
1 4
0 1000 4400. 7800, 11200, 14600, 18000
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 29
Dis. / Ant. 3w 3115 Ant. pol. @ VERTICAL
Limit : 73.5DBUV
Env. / Ins. : 8593EM Z1%C/63% Engineer : Hyper Chang
EUT ! Microwawve Oven M/N:TSE-M170ZML
Power Rating : 1Z0Vac/60Hz
Test Mode 1 Max

700 milliliters of waters in the hesker
located in the center of the owven

Ant. Cable Emission

Fredq. Factor Loss Reading Lewvel Limits Margin Remark

[MH=) (dBSm)  (dB) (dB L V) (dBL Vim) (dBHE VA m)  (dB)
1 1799.000 Z6.91 6.92 10.82 44,65 TZ.81 Z8.16 Lverage
2 497,000 33.92 9.13 5.50 45,55 TZ.81 Z4.26 ALverage
3 7375.000  37.10 0 11.51 Z.62 S51.23 TZ.81 Z21.58 ALwverage
4 9395.000 35.21 13.07 -5.39 45,88 TZ.81 Z6.93 Lverage
5 11506.000 39.10 15.1% -5.83 45,36 TZ.81 Z4.45 bLverage
6 13580.000 41.95 15.88 -3.30 54.56 7Z2.81 15.25 lLwverage
7 15535.000 385.21 16.65 -=3.80 50.96 7Z.81 21.85 Lwverage
g 175Z4.000 45.51 17.72 -85.63 54,60 7Z.81 15.21 ALverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission lewels that are 20dE below the official
limit are not reported.
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-lou Hstang, Tape
County, Tatwan RO C. Fost Code:24443

Tel02-26092133  Fap02-26099303
Etnailtteme @tteme. com. tw

Data: 32 File: E:test-datamt'TSANN KUEN 2005 Em940214-1.emi (36)
120 Lewvel {dBuvim) Date: 2005-03-28
¥3.5DBLN
60 1
1]
2678 JFraz4 4806.8 5871.2 6935.6 8000
. Freguency (MHz,
Trace: (Discrete) quency { )
Site no. : A/C Chamber Data no. 32
Dis. / Ant. 3m 3115 Ant. pol. : HORIZONTAL
Limit 73.5DBUV
Enwv. / Ins. SE593EN  Z1*C/65% Engineer : Hyper Chang
EUT : Microwave Oven M/N:TSE-M170ZMA
Power Rating : 1Z0Vac/60Hz
Test Mode Max
700 milliliters of waters in the heaker
located in the right front corner
Ant. Cable Emis=sion
Fredq. Factor Loss FReading Lewvel Limits Margin Remark
[MH=) [dE/m) [dE) (ABL V) (dEL WAm) (dEL W/m) (dE)]
1 4907.200 33.85 S9.16 15.38 55.39 T2 .81 14.42 Awverage
2 73e0.800 37.10 11.45 11.43 s0.01 T2.81 12.50 Awverage

Eemarks: 1. Ewmission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission lewels that are 20dE below the official
limit are not reported.
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AUDIHE Corp. EMC Lahoratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan RE.O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailtteme @tternc. com tw

Data: 31 File: E:test-datat'TSANN KUEN' 2005 Em940214-1.emi (36)
170 Level {dBuvim) Date: 2005-03-28
73.5DBUNY
60 1
1]
2678 37324 4806.8 5871.2 6935.6 8000
_ Fregquency (MHz
Trace: (Discrete) 9 oy )
Site no. : L/C Chamber Data no. : 31
Dis. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit 73 .5DEUV
Enwv. / Ins. SE593EN  Z1*C/65% Engineer : Hyper Chang
EUT ! Microwawve Oven M/N:TSE-M170ZML
Power Rating : 1Z0Vac/60Hz
Test Mode Max
700 milliliters of waters in the hesker
located in the right front corner
Ant. Cahle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Remark
[MH=) [dE/m) [dE) (ABL V) (dEL WAm) (dEL W/m) (dE)]
1 4907.2Z00 33.85 9.1 15.81 5g8.82 7Z2.81 13.99 Lverage
2 7T360.800 37.10 11.45 14.5:Z 53,10 T7Z2.81 9,71 Average

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emisszion lewels that are 2Z0dB below the official
liwit are not reported.
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) AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fu Tsun, Lin-lou Hsiang, Taipet
County, Tatwan RO C. Fost Code:24443

Tel02-26092133  Fap02-26099303
Etnailtteme @tteme. com. tw

Data: 36 File: E:test-datamt'TSANN KUEN 2005 Em940214-1.emi (36)
120 Level {dBuvim) Date: 2005-03-28
{3.5DBLNY
2
60 1
1]
1000 2400, 3a00. 5200. 6600. 8000
. Fregquency (MHz
Trace: (Discrete) quency { )
Site no. : L/C Chamber Data no. : 36
Dis. / Ant. 3w 3115 Ant. pol. @ HORIZONTAL
Limirt P 73.5DETV
Env. / Ins. : 8593EM Z1+%C/68% Engineer : Hyper Chang
EUT : Microwawve Owen M/N:T3E-M1702MAL
Power Rating : 1Z0Vac/60Hz
Test Mode 1 Max
300 milliliters of waters in the heaker
located in the center of the oven
Ant. Cahle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Remark
[MH=z) (dBE/sm) (dBE) (dBE L& V) (dBEL Vim) (dBH VAm) (dEB)
1 4907.200 33.85 9.16 15.Z27 55.258 T2.81 14.53 Awverage
2 3e0.8590 37.10 11.45 14.¢67 B63.25 72.81 9.58 hverage

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emizsion lewels that are Z20d4E below the official
limit are not reported.
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AUDIH Corp. EMC Laboratory
Mo 53-11, Tin-fu Taun, Lin-kou Haiang, Taiped
County, Tarwan B.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Ermailtteme @ttenc. com tw

Data: 35 File: E-'test-data®t TSANN KUEN'Z00Em940214-1.emi (36)
170 Lewvel {dBuvim) Date: 2005-03-28
¥3.5DBLN
1
60
026?8 37124 1806.8 h871.2 6935.6 8000
_ Freguency (MHz
Trace: (Discrete) 4 oy )
Site no. : L/C Chamber Data no. : 358
Dis. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit 73 .5DEUV
Enwv. / Ins. SE593EN  Z1%C/65% Engineer : Hyper Chang
EUT : Microwasve Owven MN/N:T3E-M170ZMA
Power Rating : 1Z0Vac/60Hz
Test HMode Max
300 milliliters of waters in the bheaker
located in the center of the owven
Ant. Csable Emis=sion
Fregq. Factor Loss Reading Level Limits Margin Remark
[MH=) (dB/m)  (dB) (ABL V) (dBEL WAm) (dBL V) (dB)
1 4907.200 33.85 9.16 17.92 60,93 T7Z.81 11.88 Lverage
2  V3e0.800 37.10 11.48 4,93 53.51 T7Z2.81 19.30 ALverage

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The ewmizzion lewvels that are 20dE below the official
limit are not reported.
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AUDIH Corp. EMC Lahoratory
Mo, 53-11, Tin-fu Teun, Lin-lou Hsiang, Taipe
County, Tarwan F.O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Email tteme @ttenc. com. tw

Data: 34 File: Etest-data®t TSANN KUEN'2005'Em940214-1.emi (36)
120 Lewvel {dBuvim) Date: 2005-03-28
73i5DBUNY
1
60
uZﬁ?B 37424 4806.8 h871.2 6935.6 8000
Trace: (Discrete) Frequency (MHz)
Fite no. i AL/C Chamber Data no. : 34
Di=. / Ant. 3m 3115 Ant. pol. : HORIZCONTAL
Limit 73.5DBUV
Env. / In=s. S593EM Z1*C/68% Engineer : Hyper Chang
EUT : Microwawve Cven M/N:T3E-M1702ML
Power Rating : 120Vac/60H=
Test Mode Max
300 milliliters of waters in the heaker
located in the right front corner
Ant. Cable Emis=sion
Fredq. Factor Loss  Reading Lewvel Limits Margin Remark
[MH=z) [dB/m) [(dEB) (AB{ V) (dB{L Wim) (dBE WSm) (dE)
1 4907.200 33.85 9.16 22.483 65.49 72.81 7.32  bwverage
2 73e0.800 37.10 11.48 14.39 62 .97 72.81 9.84 lhwverage

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emisszion lewvels that are Z0dE below the official
limit are not reported.
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@ AUDIH Corp. EMC Lahoratory
A U D IX Ma.53-11, Tin-fis Taun, Lin-kou Hstang, Taiped
County, Tarwan F.O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Email tteme @ttenc. com. tw

Data: 33 File: Etest-data®t TSANN KUEN'2005'Em940214-1.emi (36)
120 Lewvel {dBuvim) Date: 2005-03-28
73i5DBUNY
1 2
60
uZﬁ?B 37424 4806.8 h871.2 6935.6 8000
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Chamber Data no. & 33
Dis. / Ant. o 3m 3115 Ant. pol. : VERTICAL
Limit : ?3.5DEUV
Env. / In=s. : 8593EM 21*C/63% Engineer : Hyper Chang
EUT : Microwawve Cven M/N:T3E-M1702ML
Power Rating : 120Vac/60H=
Test Mode 1 Max
300 milliliters of waters in the heaker
located in the right front corner
Ant. Cable Emis=sion
Fredq. Factor Loss  Reading Lewvel Limits Margin Remark
[MH=z) [dB/m) [(dEB) (AB{ V) (dB{L Wim) (dBE WSm) (dE)
1 4907.200 33.85 9.16 19.43 62 .49 72.81 10.32 hwerage
2 73e0.800 37.10 11.48 11.96 &0, 54 72.81 12.27 hwerage

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emisszion lewvels that are Z0dE below the official
limit are not reported.
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7.6.3. EUT : Microwave Oven

Magnetron

EUT with following test modes were measured at Semi-Anechoic Chamber and

FCCID.RBJ-TSKM1702

- Witol. Type 2M315H

all the test results are listed in next pages.

Test Date @ Apr. 27,2005  Temperature : 21°C
The details of test mode and reference test data are as follows :

M/N @ TSK-M1704MA

Page 132 of 221

Humidity - 72%

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L Beaker Location: Center (Heating) #2,#19 #1,#20
Load: 700ml,
2 Beaker Location: Center (Max.) #10,#11 #9,#12
Below 1GHz Load: 700ml,
3. (30MHz-1GHz) Beaker Location: Center (Mid.) #7,#14 #8,#13
Load: 700ml,
4. Beaker Location: Center (Min.) #6,#15 #3,#16
Load: 700ml,
> Beaker Location: Center (Auto Defrost) #3,#18 4, #17
Above 1GHz Load: 700ml,
6. (1GHz-18GHz) Beaker Location: Center #38 #37
7. Lgad: 7QOml, 4 40 439
Beaker Location: Right Front Corner
Above 1GHz.
8. Load: 300ml,
(On second and . #44 #43
. . Beaker Location: Center
third harmonics)
9. Load: 300ml, 440 441
Beaker Location: Right Front Corner
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@ AUDIX Corp. EMC Lahoratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Email:ttemc@tteme. com. tw

Data: 2 File: Extest-datat\TSANN KUEN'2005'Em940214-FEM940214-TSK-M1 704MAEM| 549_}
a0 Level (dBuV//m) Date: 2005-0
FCC/ CLASS-B
40 A E—
1]
30 84, 138. 102, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. A/C Chamwber Data no. @ 2
Di=. / Ant. 3m EELS106 (L3L) int. pol. @ HORIZONTAL
Limit FCC CLAZS-E
Env. / Ins. S593EM Z1¥C/7E% Engineer : FRoger Chou
EUT : Microwswve Cven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode Heating

700 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM315H

) AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code: 24443

Tel:02-26092133  Fax02-26099303
Email ttemc @tteme. com. tw

Data: 19 File: E:test-datatTSANN KUEN 2005 Em940214-FEM940214-TSK- M1?l]4l'l.l'ln EMI 149_}
a0 Level (dBuWim) ate: 2005-0
FCC/CLASS-B
I
40
0 300 440, 580. ¥20. 860, 1000
Trace: (Discrete) Frequency {MHz)
Site no. L/C Chamber Dats no. : 19
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : HORIZCOMNTAL
Limit FCC CLASS-B
Env. / Ins. SE593EM  Z1+C/7E% Engineer : Foger Chou
EUT t Microwawve Cven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode Heating

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H
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o AUDIX Corp. EMC Lahoratory
A U D Ix No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Email:ttemc@tteme. com. tw

ata: 1 File: E-test-datat'TSANN KUEN 2005 Em940214-3EM940214-TSK-M1704MA.EM| 549%
a0 Lewvel {dBuvim) Date: 2005-0.
FCC/CLASS-B
40 A —
0 30 84. 138. 192, 246. 300
Trace: {Dlscrete:l Frequency (MHz)
Site no. A/C Chamwber Data no. @ 1
Dis. / Ant. 3m BEALS106 (A3L) Ant. pol. : VERTICAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z21*C/72% Engineer : Roger Chou
EUT i Microwswve Cwven MN/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode Heating

700 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM315H

o AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme (@iteme. cotm. tw

Data: 20 File: E:test-data®tTSANN KUEN 2005 Em940214-FJEM940214-TSK- M1?l]4|'l.l'l.lf|. EMI 149;
a0 Lewel {dBuV//m) 2005-0
FCC CLASS-B
I
40
0 Joo 440. H80. ¥20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Fite no. t A/C Chanber Dats no. @ 20
Di=. / Lnt. 3m THALPS108-4A(0139) Ant. pol. : VERTICAL
Limit FCC CLAZS-B
Env. / Ins. SS93EM  Z21*C/7E% Engineer : Roger Chou
EUT : Microwave Owen M/MN:T3K-M1704MA
FPower Rating : 120V/60Hz
Test Mode Heating

00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM3l5H
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 10 File: E:test-datat'TSANN KUEN 2005 Em940214-F EM940214-TSK-M1704MA.EMI 149}
a0 Level (dBuWim) Date: 2005-04-2
FCC/CLASS-B
40 . —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency (MHz)
Site no. t ASC Chamber Dats no. : 10
Di=. / Ant. 3t EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test HMode Hax

700 wmilliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H

o AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax:02-26099303
Ermailtteme (@iteme. cotm. tw

Data: 11 File: E:test-datat'TSANN KUEN 2005 Em940214-FEMO40214-TSK-M1704MA.EMI 149;
a0 Lewel {dBu%//m) Date: 2005-04-2
FCC CLASS-B
I
40
0 Joo 440. 580. ¥20. 860, 1000
Trace: (Discrete) Frequency (MHz)
Jite no. i A/C Chanber Dats no. @ 11
Diz. / Ant. 3m UHALPS108-A(0139) Ant. pol. : HORIZOWNTAL
Limit FCZ CLASS-B
Env. / Ins. SS93EM  zZ1*C/72% Engineer : Roger Chou
EUT : Microwave Owen M/MN:T3E-M1704MA
FPower Rating : 120V/60Hz
Test HMode Max

700 milliliters of waters in the bheaker
located in the center of the oven
W/ Witol TypeiM31EH

Audix Corporation Report No. EM-F940080



FCC ID.RBJ-TSKM1702  Page 136 of 221

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 9 File: E:test-data®tTSANN KUEN 2005 Em940214-3 EM940214-TSK-M1704MA.EMI 149;
a0 Lewvel (dBuWim) Date: 2005-04-2
FCCCLASS-B
40 I S
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 9
Di=. / Ant. 3t EEAS106 (A3L) int., pol. : VERTICAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  21+C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode Max

700 wmilliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZiM3i1sH

] AUDIE Corp. EMC Labhoratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang Taipel
County, Taiwan R.O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @itteme. cotm. tw

Data: 12 File: E:'test-data't\TSANN KUEN'2005'Em9402 14-FEMO40214-TSK-M1 704MAEMI 149}
80 Level (dBuvim) Date: 2005-04-2
FCC CLASS-B
I
40
0 Joo 440. 580. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
3ite no. : A4/C Chamber Data no. @ 12
Dis. /S Ant. 3m UHALP9105-4(0139) int. pol. : VWERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1+C/72% Engineer : Roger Chou
EUT i Microwawve Oven M/N:TIK-M1704MA
Power Rating : 120V/60H=z
Test Mode Nax

700 williliters of waters in the beaker
located in the center of the oven
W/ Witol TypeZM3il15H
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 7 File: E:test-data®tTSANN KUEN 2005 Em940214-3 EM940214-TSK-M1704MA.EMI 149;
a0 Lewvel (dBuWim) Date: 2005-04-2
FCCCLASS-B
40 . —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. 7
Di=. / Ant. 3t EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  21+C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode HMid

700 wmilliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZiM3i1sH

) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hslang, Taipe
County, Tatwan R.O.C, Post Code; 24443

Tel02-26092133 Fax02-26099303
Emailtteme @tteme. com. tw

Data: 14 File: E:test-data®\TSANN KUEN 2005 Em940214-3EM940214-TSK-M1704MA.EMI 149}
a0 Level {dBu\im) Date: 2005-04-2
FCC|CLASS-B
|
40
0 300 440. 580. 720. B60. 1000
Trace: (Discrete) Frequency (MHz)
3ite no. : L/C Chawber Data nho. @ 14
Diz. / Ant. 3m UHALPI105-4(0139) int. pol. : HORIZCHWTAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1+C/72% Engineer : Roger Chou
EUT i Microwawve Oven M/N:TIK-M1704MA
Power Rating : 120V/60H=z
Test Mode Hid

700 williliters of waters in the beaker
located in the center of the owven
W/ Witol TypezZM315H

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 8 File: E:test-datat'TSANN KUEN 2005 Em940214-F EM940214-TSK-M1704MA.EMI 149}
a0 Level (dBuWim) Date: 2005-04-2
FCC/CLASS-B
40 I
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency (MHz)
Site no. t ASC Chamber Dats no. : &
Di=. / Ant. ro3m EEAS106 (A3L) int., pol. : VERTICAL
Limit 1 FCC CLASS-B
Env. / Ins. : 8593EM Z21+*C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test HMode 1 Mid

700 wmilliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H

@ AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133  Fax02-26099303
Email ttemc @tteme. com. tw

Data: 13 File: E:test-datatTSANN KUEN 2005 Em940214-FEM940214-TSK-M1704MA.EMI 149%
a0 Level (dBuWim) Date: 2005-04-2
FCC/CLASS-B
I
40
0 300 440. 580, 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chawber Data no. ! 13
Dis. / Ant. i Sm UTHALP9105-4(0139) Ant. pol. : VERTICALL
Liwit : FCC CLASS-B
Env. / In=. : S8593EM 21*C/72% Engineer : Roger Chou
EUT t Microwawve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Maode 1 Mid

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypezM3l1sH

Audix Corporation Report No. EM-F940080
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o AUDIX Corp. EMC Laboratory
A U D Ix MNa.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tatwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303
Emailttemc @ttemc. com tw

Data: 6 File: E:test-datat'TSANN KUEN 2005 Em940214-FJEM940214-TSK- M1?I]4I'u'|ﬂ. EMI 149;
a0 Lewel {dBu%//m) 2005-0
FCC CLASS-B
40 S E—
0 30 84. 138. 102, 246. 300
Trace: (Dlscretejl Frequency (MHz)
Site no. L/C Chawber Datsa no. : 6
Diz. / Ant. 3m BEEASI1O06 (A3L) Ant. pol. : HORIZOWTAL
Limit FCC CLAZS-B
Env. / Ins. SE593EM Z1*C/7E% Engineer : Roger Chou
EUT i Microwave Owven M/N:T3K-M1704MA
Power Rating : 1Z0W/60H=z
Test Mode Hin

700 milliliters of waters in the beaker
located in the center of the oven
W/ Witol TypezM315H

@ AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133  Fax02-26099303
Email ttemc @tteme. com. tw

Data: 15 File: E:test-datatTSANN KUEN 2005 Em940214-FEM940214-TSK- I'I.I|1?I]4I'I.I'IA EMI 149%
a0 Level (dBuWim) ate: 2005-0
FCC/CLASS-B
I
40
0 300 440. 580, 720. 860, 1000
Trace: (Dlscrete) Frequency (MHz)
Site no. L/ C Chawber Data no. ! 15
Dis. / Ant. St UTHALP9105-4(0139) Ant. pol. : HORIZCHNTAL
Liwit : FCC CLASS-B
Env. / Ins. SE93EM  zZ1+C/72% Engineer : Roger Chou
EUT t Microwawve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Maode Min

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypezM3l1sH

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Paost Code: 24443

Tel:02-26092133 Faz02-26099503
Email ttemc @iteme. com. tw

Data: 5 File: Extest-data®tTSANN KUEN 2005 Em940214-FJEM940214-TSK-M1704MA.EMI 149}
a0 Level {dBuvim) Date: 2005-04-
FCC CLASS-B
40 A
0 30 84. 138. 192, 246. 300
Trace: (Dlscrete:l Frequency (MHz)
Fite no. L/C Chanber Dats no. @ &
Dis. / Ant. 3t EEBALS106 (A3L) int., pol. : VERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  21*C/72% Engineer : Roger Chou
EUT i Microwawve Owven M/N:T3K-M1704MA
FPower Rating : 120W/60H=z
Test Mode Min

P00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM3ilSH

) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang Taipei
County, Tatwan R.O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Email ttemc(@tteme. com. tw

Data: 16 File: Extest-data®t\TSANN KUEN' 2005 Em940214-3EM940214-TSK- M1?’I]4MA EMI 149}
20 Level (dBuvim) 2005-0
FCC|CLASS-B
|
40
0 Joo 440. 580. 720. 860, 1000
Trace: (Dlscrete) Frequency (MHz)
Jite no. A/ C Cheamber Dats no. : 16
Dis. / Ant. 3m UHALPI105-4(0139) Ant. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  Z1+C/72% Engineer : Roger Chou
EUT i Microwawve Oven M/N:TIK-M1704MA
Power Rating : 12Z0V/60Hsz
Test Mode Hin

700 milliliters of waters in the beaker
located in the center of the oven
W/ Witol TypeZM3i1S5H

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 3 File: E:test-data®tTSANN KUEN 2005 Em940214-3 EM940214-TSK-M1704MA.EMI 149%
a0 Lewvel (dBuWim) Date: 2005-04-2
FCCCLASS-B
40 . —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 3
Di=. / Ant. ro3m EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit 1 FCC CLASS-B
Enwv. / Ins. : 8B93EM Z21+¥C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode i Auto Defrost

700 wmilliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZiM3i1sH

@ AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpel
County, Tatwan E.O.C. Post Code:24443

Tel02-26092133 Fax:02-26099303
Email ttemc @iteme. com. tw

ata: 18 File: Extest-datatTSANN KUEN 2005 Em940214-FJEM940214-TSK-M1704MA.EMI 149;
20 Lewvel (dBuvim) Date: 2005-04-2
FCC/CLASS-B
|
40
0 300 440. 580. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Jite no. i A/C Chanber Dats no. @ 18
Dis. / Ant. T Sm UHALP2108-A(0139) Ant. pol. : HORIZOWTAL
Limit : FCC CLASS-E
Env. / Ins. : 8593EM Z21*C/7Z2% Engineer : Roger Chou
EUT i Microwave Owven M/N:T3K-M1704MA
Power Rating : 1Z0W/60H=z
Test Mode : huto Defrost

00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypezM31E5H

Audix Corporation Report No. EM-F940080
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] AUDIE Corp. EMC Labhoratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang Taipel
County, Taiwan R.O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @itteme. cotm. tw

ata: 4 File: E:'test-data't\TSANN KUEN'2005'Em9402 14-FEMO40214-TSK-M1 704MAEMI 149}
80 Level (dBuvim) Date: 2005-04-2
FCC CLASS-B
[
40 .
0
3o 84. 138. 192, 246, Joo
Trace: (Discrete) Frequency (MHz)
3ite no. : A4/C Chamber Data no. @ 4
Dis. /S Ant. 3m BEAS1O06(ASL) int. pol. : VWERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1+C/72% Engineer : Roger Chou
EUT i Microwawve Oven M/N:TIK-M1704MA
Power Rating : 120V/60H=z
Test Mode Auto Defrost

700 williliters of waters in the beaker
located in the center of the oven
W/ Witol TypeZM3il15H

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

ata: 17 File: E:test-datat'TSANN KUEN 2005 Em940214-F EM940214-TSK-M1704MA.EMI 149}
a0 Level (dBuWim) Date: 2005-04-2
FCC CLASS-B
I
40
0 300 440. hH80. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t ASC Chamber Dats no. : 17
Di=. / Ant. 3t UHALFS105-A({0139) int., pol. : VERTICAL
Limit FCC CLASS-B
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test HMode Auto Defrost

700 wmilliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fiu Tsun, Lin-kou Hsiang, Taipel
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 38 File: Etest-data®'TSAMN KUEN' 2005 Em940214-3EM940214-TSK-M1704MA.EMI 149_}
120 Lewvel (dBuvim) Date: 2005-04-2
LIMIT
4 7 9
1 3 4
60 5
2
0 1000 1400. F800. 11200. 14600, 18000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. : 38
Dis. / Anc. T 3m 3115 Ant. pol. : HORIZONTAL
Limit : LIMIT
Env. / Ins. : 8593EM Z1+*C/7z23 Engineer : Roger Chou
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode : Max

700 williliters of waters in the beaker
located in the center of the oven
WS Witol TypeZM31S5H

Ant. Cable Emission

Fredq. Factor Loss FReading Lewel Limits Margin Remark

[MHz) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 1238.000 Z25.31 4,65 31.50 61.46 TELET 10.51 Awverage
2 3703.000 0 32.21 g.10 10.49 50.81 T2LE7 21.46 Lverage
3 4905.400 33.92 9,13 19.19 BZ.25 T2LET 10.0Z2  Average
4 773kg.100 37.10 11.51 15.72 64,32 72,27 7.95  hverage
& 9310.800 385.50 12.91 6.59 Eg8.00 72.27 14.27 Average
& 12Z63.500 38.87 15.00 6.65 60,52 TELET 11.75 Awverage
7 14716.200 39,20 16.52 706 63.87 TELET g.40 Ahverage
g 17163.900 43.34 17.:24 6.35 66.96 TELET 5.31 Ahverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
2. The emwission lewvels that are Z0dE below the official
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303

Ernailttemne@ttemne. com tw

Dat

File: Etest-datat'TSANN KUEN 2005 Em940214-FEM940214-TSK-M1704MA.EMI 1429_}

a'I_SIEI.'?'nreI {dBuVY’m} Date: 2005-0
120
LIMIT
e
1 3 0 5 7
60 2 5
01000 1400. F800. 11200. 14600, 18000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. HEC
Dis. / Anc. 3m 3115 Ant. pol. : VERTICAL
Limit LIMIT
Env. / Ins. SE93IEM Z1%C/7Z% Engineer : Roger Chou
EUT Microwswe Cnwven M/N: TSE-M1704MA
Power Rating 120V 60Hez
Test HMode Max
700 williliters of waters in the beaker
located in the center of the oven
WS Witol TypeZM31S5H
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 1z385.000 &25.351 4.65 32.585 g6z .80 TZ.27 9.47  Average
2 2683.000 =29.546 .76 15.38 51.70 72027 20.57 hwverage
3 4905.400 33.92 9.13 19.94 63.00 72027 9.27  hverage
4 3L8.100 37.10 11.51 10.91 59,51 7227 12.76 Awverage
& 9g10.800 35.50 12.91 1.94 53.36 72,27 18.91 Awverage
& 12265.500 35.57 15.00 6.56 60.433 T2.27 11.54 Awverage
7 14716.200 39,20 16.8582 7.895 63 .96 TZ.27 .51 Awverage
g 17165.5900 45.34 17.:24 5.09 B5.67 T2L2T 6.60 hwverage

Remarks: 1.
2.

Emission Lewel=intenna Factor + Cable Loss + Reading.
The ewissioh levels that are Z20d4EB below the official

limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Dat

File: Etest-datat'TSANN KUEN 2005 Em940214-FEM940214-TSK-M1704MA.EMI

Date: 2005-01?29'}

a: 40
Lewvel (dBuvim)
120

LIMIT
1
60
1]
2679 4807.4 H871.6 6935.8 8000
_ Freguency (MHz
Trace: (Discrete) 4 oy )
Jite no. : B/C Chanber Data no. 40
Dis. / Anc. T 3m 3115 Ant. pol. : HORIZONTAL
Limit : LIMIT
Env. / Ins. SE93IEM Z1%C/7Z% Engineer : Roger Chou
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
700 williliters of waters in the beaker
located in the right front corner
WS Witol TypeZM31S5H
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark

[MH=z)

1 4505.400
2 W358.100

(dE/wm) (dE) (dE & W) (dBE& Vim) (dBL Vim) (dE)

33.89 2.16 Z2.Z0 65.25 Ta.27 T.02  Average
37.10 11.51 15.87 67,27 2.2 5.00 Average

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 30 File: Etest-data®'TSAMN KUEN' 2005 Em940214-3EM940214-TSK-M1704MA.EMI 149_}
120 Level {dBuyim) Date: 2005-04-2
LIMIT
1 2
60
ﬂZﬁ?Q 4807.4 H871.6 6935.8 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. : 39
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : LIMIT
Env. / Ins. SE93IEM Z1%C/7Z% Engineer : Roger Chou
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
700 williliters of waters in the beaker
located in the right front corner
WS Witol TypeZM31S5H
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark

[MH=z)

1 4505.400
2 W358.100

(dE/wm) (dE) (dE & W) (dBE& Vim) (dBL Vim) (dE)

33.89 2.1 E1.72 64.77 Ta.27 7.50 Average
37.10 11.51 17.49 66.09 2.2 6.18 Average

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 44 File: Etest-data®'TSAMN KUEN' 2005 Em940214-3EM940214-TSK-M1704MA.EMI 149_}
120 Level (dBuYim) Date: 2005-04-2
LIMIT
1 2
60
uZﬁ?Q 4807.4 H871.6 6935.8 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. : 44
Dis. / Anc. T 3m 3115 Ant. pol. : HORIZONTAL
Limit : LIMIT
Env. / Ins. SE93IEM Z1%C/7Z% Engineer : Roger Chou
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
300 williliters of waters in the beaker
located in the center of the oven
WS Witol TypeZM31S5H
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark

[MH=z)

1 4505.400
2 W358.100

(dE/wm) (dE) (dE & W) (dBE& Vim) (dBL Vim) (dE)

33.89 2.1 Z22.14 65.19 Ta.27 T7.08 Average
37.10 11.51 15.42 67.02 2.2 5.25 Average

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 43 File: Etest-data®'TSAMN KUEN' 2005 Em940214-3EM940214-TSK-M1704MA.EMI 149_}
120 Level {dBuyim) Date: 2005-04-2
LIMIT
4 2
60
uZﬁ?Q 4807.4 H871.6 6935.8 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. : 43
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : LIMIT
Env. / Ins. SE93IEM Z1%C/7Z% Engineer : Roger Chou
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
300 williliters of waters in the beaker
located in the center of the oven
WS Witol TypeZM31S5H
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark

[MH=z)

1 4505.400
2 W358.100

(dE/wm) (dE) (dE & W) (dBE& Vim) (dBL Vim) (dE)

33.89 92.16 E0.:22 63.27 Ta.27 9.00 Average
37.10 11.51 1a.892 65.52 2.2 6.75 Average

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Dat

File: Etest-datat'TSANN KUEN 2005 Em940214-FEM940214-TSK-M1704MA.EMI

Date: 2005-01?29'}

a2
Lewvel (dBuvim)
120

LIMIT
] 2
60
1]
2679 4807.4 H871.6 6935.8 8000
_ Freguency (MHz
Trace: (Discrete) 4 oy )
Jite no. : B/C Chanber Data no. : 42
Dis. / Anc. T 3m 3115 Ant. pol. : HORIZONTAL
Limit : LIMIT
Env. / Ins. SE93IEM Z1%C/7Z% Engineer : Roger Chou
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
300 williliters of waters in the beaker
located in the right front corner
WS Witol TypeZM31S5H
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark

[MH=z)

1 4505.400
2 W358.100

(dE/wm) (dE) (dE & W) (dBE& Vim) (dBL Vim) (dE)

33.89 2.1 12.50 62.55 Ta.27 9.72  Average
37.10 11.51 17.13 65.74 2.2 6.53 Average

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIHE Corp. EMC Lahotratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan RE.O.C. Paost Code: 24443
Tel:02-26092133 Fax02-26099303
Emailtteme @tternc. com. tw

Data: 41 File: E:test-datamt'TSANN KUEN 2005 Em940214-3 EMA40214-TSK-M1704MA_EMI 149%
120 Level {dBuvim) Date: 2005-04-2
LIMIT
1
60
026?9 4807.4 5871.6 6935.8 8000
Trace: (Discrete) AR )
Site no. : L/C Chamber Data no. 41
Dis. / Ant. 3m 3115 Ant. pol. : VERTICALL
Limit LIMIT
Enwv. / Ins. SE593EN  Z1*C/72% Engineer : Roger Chou
EUT ! Microwawve Oven M/N:TSE-M1704ML
Power Rating : 1Z0%/60H=z
Test Mode Max
300 milliliters of waters in the hesker
located in the right front corner
WS Witol TypezM315H
Ant. Cahle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Rewark
[MH=) [dE/m) [(dE) (ABL V) (dEL WAm) (dEL WAm) (dE)]
1 4905.4300 33.85 9.1 21.71 6d.72 T2.27 7.55 Average
2 7358.100 3S7.10  11.51 17.82 GG.43 T2.27 5.84 Average

Femarks: 1. Emission Level=intenna Factor + Cable Loss + Reading.
2. The emisszion lewels that are 2Z0dB below the official
liwit are not reported.
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7.6.4. EUT : Microwave Oven

Magnetron

EUT with following test modes were measured at Semi-Anechoic Chamber and

FCCID.RBJ-TSKM1702

- Toshiba, Type 2M231CH(EP)-A

all the test results are listed in next pages.

Test Date @ Apr. 29,2005  Temperature : 20°C
The details of test mode and reference test data are as follows :

M/N @ TSK-M1704MA

Page 151 of 221

Humidity : 70%

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L Beaker Location: Center (Heating) #2,#19 #1,#20
Load: 700ml,
2 Beaker Location: Center (Max.) #10,#11 #9,#12
Below 1GHz Load: 700ml,
3. (30MHz-1GHz) Beaker Location: Center (Mid.) #7,#14 #8,#13
Load: 700ml,
4. Beaker Location: Center (Min.) #6,#15 #3,#16
Load: 700ml,
> Beaker Location: Center (Auto Defrost) #3,#18 4, #17
Above 1GHz Load: 700ml,
6. (1GHz-18GHz) Beaker Location: Center #31 #30
7. Lgad: 7QOml, 497 46
Beaker Location: Right Front Corner
Above 1GHz.
8. Load: 300ml,
(On second and ) #35 # 34
. . Beaker Location: Center
third harmonics)
9. Load: 300ml, 4133 439
Beaker Location: Right Front Corner

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 2
a0 Lewvel (dBuWim)

File: E:test-datatiTSANN KUEN 2005 FINAL' EM940214MA-{1).EMI ﬁi?)a‘t 2005.01.20
e -04-

FCCCLASS-B
40%
1]
30 84, 138. 1092, 246, Joo
. Frequency (MHz
Trace: (Discrete) quency {MHz)
Site no. i ASC Chamber Dats no. : 2
Di=. / Ant. 3t EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode Heating

700 wmilliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A

) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Tatpei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Ernail:ttemc @itermc. com. tw

Dat

a: 19
Lewvel (dBuVim)
80

File: Extest-datat TSANN KUEN 2005 FINAL EM940214MA-{1).EMI (3?631 2005.04.20
e -04-

FCC/CLASS-B
I
40
0 300 440, 580. ¥20. 860, 1000
. Freguen MHz

Trace: (Discrete) quency {MHz)
Site no. i A/C Chamber Dats no. : 19
Di=. / Ant. S UHALPO108-4 (0139 int. pol. : HORIZCONTAL
Limit FCC CLASS-B
Env. / Ins. SE93EM  ZO+C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode Heating

700 wmilliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A

Audix Corporation Report No. EM-F940080



FCCID.RBJ-TSKM1702 Page 153 of 221

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 1 File; E-test-data®tTSANN KUEN'2005' FINAL'EM940214MA-(1).EMI (3}?’
20 Lewvel (dBuvim) ate; 2005-04-29

FCC/CLASS-B
40—'
1]
30 84, 138. 1092, 246, Joo
. Frequency (MHz
Trace: (Discrete) quency (MHz)
Site no. t ASC Chamber Dats no. 1
Di=. / Ant. ro3m EEAS106 (A3L) int., pol. : VERTICAL
Limit 1 FCC CLASS-B
Env. / Ins. : 8593EM Z0+*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode : Heating

700 wmilliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZM231CH(EF)-A

@ AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax:02-26099303
Emailtteme @tteme. cotn. tw

ata: 20 File: Eitest-data™TSANN KUEN'2005' FINAL' EM9402 14MA-(1).EMI (3?6
Lewvel (dBuvim) ate; 2005-04-29

80
FCC/CLASS-B
|
40
0 300 440, 580. 720. 860. 1000
_ Freguen MHz

Trace: (Discrete) quency {MHz)
3ite no. t L/C Chanber Dats no. @ 20
Dis. / Ant. : 3m UHALFS105-4(0139) int. pol. @ VERTICAL
Limit : FCC CLASS-E
Env. / Ins. : B593EM ZO*C/70% Engineer : Hyper Chang
EUT : Microwave Owen M/MN:T3K-M1704MA
FPower Rating : 120V/60Hz
Test Mode : Heating

00 milliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A
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) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Tatpei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Ernail:ttemc @itermc. com. tw

Data: 10 File: E:test-datatTSANN KUEN 2005 FINAL'EM9402 14MA-{1).EMI (3?6
a0 Level (dBuWim) ate: 2005-04-29
FCC/CLASS-B
40 . —
0 30 84, 138. 192, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i A/C Chanber Dats no. : 10
Di=. / Ant. S BEBLS106 (A3L) int. pol. : HORIZCONTAL
Limit FCC CLASS-B
Env. / Ins. SE93EM  ZO+C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode Max

700 milliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A

) AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code: 24443

Tel02-26092133  Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 11
a0 Level (dBuWim)

File: Etest-data®t'TSANN KUEN 2005 FINAL ' EM910214MA-{1).EMI (3?6at 2005.04.29
e -04-

FCC|CLASS-B
|
40
0 300 440. 580. 720. 860. 1000
. Frequency {(MHz

Trace: (Discrete) quency { )
Site no. t A/C Chanber Data no. @ 11
Dis. / Ant. St UTHALP9105-4(0139) Ant. pol. : HORIZCHNTAL
Limit FCC CLLSS-E
Env. / Ins. SE93EM  ZO*C/70% Engineer : Hyper Chang
EUT t Microwawve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Maode Max

700 milliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZI1CH(EP)-4
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) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Tatpei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Ernail:ttemc @itermc. com. tw

File: Extest-datat TSANN KUEN 2005 FINAL EM940214MA-{1).EMI (3?631 2005.04.20
e -04-

Data: 9
a0 Lewvel (dBuVim)

FCC/CLASS-B
40—‘
1]
30 84, 138. 192, 246, Joo
. Freguen MHz
Trace: (Discrete) quency {MHz)
Site no. i A/C Chamber Dats no. : 9
Di=. / Ant. : 3m BEBAS106 (A3L) int. pol. : VERTICLL
Limit 1 FCC CLASS-B
Env. / Ins. : 8593EM Z0+*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode i Max

700 wmilliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A

@ AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133  Fax02-26099303
Email ttemc @tteme. com. tw

Dat:

a: 12
Level (dBuvim)
80

File; Etest-datatTSANN KUEN'2005'FINAL EM940214MA-(1).EMI (3}'{):"‘3t 2005.04.29
el -4

FCC/CLASS-B
I
40
0 300 440. 580, 720. 860, 1000

Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chawber Data no. ! 12
Dis. / Ant. i Sm UTHALP9105-4(0139) Ant. pol. : VERTICALL
Liwit : FCC CLASS-B
Env. / In=. : S8593EM Z0+*C/70% Engineer : Hyper Chang
EUT t Microwawve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Maode i Max

700 milliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZM231CH(EP) -4
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) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hslang, Taipel
County, Taiwan R.O.C, Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme@tteme. com. tw

ata: 7
Level (dBuim)

File; E-test-dataTSANN KUEN'2005 FINAL EM940214MA-(1).EMI (3?631 2005.04.29
e -0

80
FCC/ CLASS-B
[
40%
0
30 84, 138. 192. 246. Joo
. Frequency {MHz
Trace: (Discrete) quency { )
3ite no. : L/C Chawber Data no. @ 7
Dis. / Ant. 3m BEASI1O0G (ASL) int. pol. : HORIZCWTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  ZO+C/70% Engineer : Hyper Chang
EUT i Microwawve Oven M/N:TIK-M1704MA
Power Rating : 120V/60H=z
Test Mode Hid

700 williliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A

o AUDIX Corp. EMC Laboratory
A U D Ix Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tatwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Email:ttermnc@iteme. com tw

Dat:

a: 14
Level (dBu%//m)
80

File: Estest-datat\TSANN KUEN'2005'FINAL' EM9402 14MA-(1).EMI (3?[))31 2005.04.29
el -U4g-

FCC CLASS-B
I
40
0 300 440, 580, F20. 860, 1000

Trace: (Discrete) Frequency (MHz)
Site no. i A/C Chanber Data no. @ 14
Dis. / Ant. 3m UHALLPI10S-4(0139) Ant. pol. : HORIZONTAL
Liwit : FCC CLASS-B
Env. / Ins. SS93EM  Z0*C/70% Engineer : Hyper Chang
EUT : Microwswve Cwven MN/N:T3E-M1704MA
Power Rating : 120V/60Hz
Test HMode Mid

700 milliliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-4
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 8
a0 Lewvel (dBuWim)

File: E:test-datatiTSANN KUEN 2005 FINAL' EM940214MA-{1).EMI ﬁi?)a‘t 2005.01.20
e -04-

FCCCLASS-B
404
1]
30 84, 138. 1092, 246, Joo
. Frequency (MHz
Trace: (Discrete) quency {MHz)
Site no. i ASC Chamber Dats no. : 8
Di=. / Ant. 3t EEAS106 (A3L) int., pol. : VERTICAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode HMid

700 wmilliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A

) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Tatpei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Ernail:ttemc @itermc. com. tw

Dat

a 13
Lewvel (dBuVim)
80

File: Extest-datat TSANN KUEN 2005 FINAL EM940214MA-{1).EMI (3?631 2005.04.20
e -04-

FCC/CLASS-B
I
40
0 300 440, 580. ¥20. 860, 1000
. Freguen MHz

Trace: (Discrete) quency {MHz)
Site no. i A/C Chamber Dats no. : 13
Di=. / Ant. S UHALPO108-4 (0139 int. pol. : VERTICLL
Limit FCC CLASS-B
Env. / Ins. SE93EM  ZO+C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Mode HMid

700 wmilliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A
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@ AUDIX Corp. EMC Laboratory
A U D Ix Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemnc@tterne. corm.tw

File: E:test-datatTSANN KUEN' 2005 FINAL'EM940214MA-(1).EMI (3?631 2005.04.29
e -04-

Data: 6
o Eve (dBuVim)

FCC CLASS-B
[
40 . E—
0 30 84. 138. 192, 246, 300

Trace: (Discrete) Frequency (MHz)
Jite no. i A/C Chamwber Data no. @ 6
Dis. / Aint. I 3m BEAS106 (A3L) Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B
Env. / Ins. : S8593EM Z0*C/70% Engineer : Hyper Chang
EUT : Microwswve Owen M/N:TSE-M1704MRL
Power Rating : 120V/60H=z
Test HMode : Min

700 milliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A4

@ AUDIX Corp. EMC Lahoratory
A U D IX Mo.53-11, Tin-fiu Tsun, Lin-kou Hstang, Taipei
County, Tatwan R.O.C. Fost Code:24443

Tel02-26092133  Fax02-26099303
Ernail ttermnc @tteme. com. tw

ata: 15 File: Estest-datat'TSANN KUEN' 2005 FINAL ' EM9402 14MA-(1).EMI (3?6
Level (dBuvim) ate; 2005-04-29

80
FCCCLASS-B
I
40
0 Joo 440, 580, 720. 860, 1000
. Frequency (MHz

Trace: {Discrete) quency { )
Fite no. : ASC Chawber Dats no. @ 15
Dis. / Ant. T 3m THALP9105-A(0139) Ant., pol. @ HORIZONTAL
Limit : FCC CLASS-B
Env., / Ins. : 8593EM Z0+C/70% Engineer : Hyper Chang
EUT t Microwawve Cwven M/MN:TSE-M1704MA
Fower Rating : 120V/&60H=z
Test Mode : Min

700 milliliters of waters in the kbeaker
logated in the center of the oven
W/ Toshiba , Type ZMZ31CH(EFP)-A
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o AUDIX Corp. EMC Laboratory
A U D Ix MNa.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tatwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303
Emailttemc @ttemc. com tw

Data: 5
a0 Lewel {dBu%//m)

File: Eitest-data™TSANN KUEN'2005' FINAL' EM9402 14MA-(1).EMI (3?[))31 2005.01.29
el -U4-

FCC CLASS-B
40—‘
0 30 84. 138. 102, 246. 300
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chawber Datsa no. : 5
Diz. / Ant. 3m BEEASI1O06 (A3L) Ant. pol. : VERTICAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z0O*C/70% Engineer : Hyper Chang
EUT i Microwave Owven M/N:T3K-M1704MA
Power Rating : 1Z0W/60H=z
Test Mode Hin

700 milliliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZM231CH(EP)-4

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hslang, Taiped
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Ernailttemc @itterc. com. tw

Dat:

a: 16
Level (dBuWim)
g0

File: E:test-datatiTSANN KUEN 2005 FINAL' EM940214MA-{1).EMI ﬁi?)a‘t 2005.04.70
e -04-

FCC CLASS-B
I
40
0 300 440, 580. ¥20. 860, 1000

Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chawber Data no. ! 16
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : VERTICLL
Liwit : FCC CLASS-B
Env. / Ins. SE93EM  ZO*C/70% Engineer : Hyper Chang
EUT t Microwawve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Maode Min

700 williliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZM231CH(EP)-4
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 3
a0 Level (dBuWim)

File: Etest-data®t'TSANN KUEN 2005 FINAL ' EM910214MA-{1).EMI (3?6at 2005.04.29
e -04-

FCC/CLASS-B
40—‘
1]
30 84, 138. 1092, 246, Joo
. Frequency (MHz
Trace: (Discrete) quency (MHz)
Site no. t ASC Chanber Dats no. : 3
Di=. / Ant. 3t EELS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  20*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test HMode Auto Defrost

700 milliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZM23I1CH(EF)-A

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hslang, Taiped
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Ernailttemc @itterc. com. tw

Dat:

a: 18
Level (dBuWim)
g0

File: E:test-datatiTSANN KUEN 2005 FINAL ' EM940214MA-{1).EMI ﬁi?)a‘t 2005.04.70
e -04-

FCC|CLASS-B
|
40
0 300 440, 580. 720, 860, 1000

Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chanber Data no. ! 18
Dis. / Ant. Sm UHALLPI105-4 (0133 Ant. pol. : HORIZCOMNTAL
Liwit FCC CLASS-B
Env. / Ins. SE93EM  ZO*C/70% Engineer : Hyper Chang
EUT t Microwawve Cwven M/N:TSE-M1704MA
Power Rating : 120V/60Hz
Test Maode Auto Defrost

700 williliters of waters in the bheaker
located in the center of the owven
W/ Toshiba , Type ZM231CH(EP)-4

Audix Corporation Report No. EM-F940080



FCC ID.RBJ-TSKM1702  Page 161 of 221

o AUDIXE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Teun, Lin-kou Hsiang, Taipet
County, Tatwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailttemci@tteme. com. tw

Data: 4
20 Lewel {dBuv//m})

File: E:test-datat\TSANN KUEN' 2005 FINAL'EM940214MA-{1).EMI 113}?:”3‘t 2005.04.29
e -04-

FCC/CLASS-B
404
o
30 84. 138. 1092, 246, 300
. Frequency (MHz
Trace: (Discrete) quency (MHz)
Jite no. i ASC Chamber Lata no. : 4
Di=s. / Ant. Im BEEADIOG (ASL) Ant. pol. : VERTICAL
Limit FCC CLAZZ-B
Env. / In=. S593EM  20*C/70% Engineer : Hyper Chang
EUT i Microwave Oven M/N:T3E-M1704MA
Power Rating : 120W/60Hz
Test MNode Auto Defrost

700 milliliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP) -4

o AUDIX Corp. EMC Laboratory
A U D Ix Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tatwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Dat:

a: 17
Level (dBuv/m)
80

File: Etest-datat\TSANN KUEN 2005 FINAL EMS40214MA-{1).EMI (3?681 2005.04.20
e -04-

FCC CLASS-B
I
40
0 300 440. hB0. F20. 860, 1000
. Frequency (MHz

Trace: {Discrete) quency {MHz)
Site no. i A/C Chanber Data no. @ 17
Dis. / Ant. 3m UHALLPI10S-4(0139) Aint. pol. : VERTICAL
Liwit FCC CLASS-B
Env. / Ins. SS93EM  Z0*C/70% Engineer : Hyper Chang
EUT : Microwswve Cwven MN/N:T3E-M1704MA
Power Rating : 120W/60H=z
Test HMode Auto Defrost

7O0 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-4
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 31
Lewvel (dBuvim)
120

File: Etest-datat'TSANN KUEN 2005 FINAL'EM940214MA-(1).EMI {S?I.))a‘t TR
e -U4-

F27DBUY LIMIT
3 4 B
a]
60 2
1
1]
1000 1400. F800. 11200. 14600, 18000
_ Freguency (MHz
Trace: (Discrete) 4 oy )
Jite no. : B/C Chanber Data no. HECH
Dis. / Anc. 3m 3115 Ant. pol. : HORIZONTAL
Limit 7Z2.7DETY LIMIT
Env. / Ins. SE93EM ZO0*C/70% Engineer : Hyper Chang
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
700 williliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 49056.600 33.55 9,14 5.89:2 45.93 TZ2.70 23.77 Awverage
2 7359.800 37.10 11.45 .86 5643 72,70 16.27  Awverage
3 9813.200 35.47 12.93 11.35 62 .74 72,70 9.986 hverage
4 12266.500 38.85 1L5.00 2.50 62 .35 72.70 10.35  Awverage
& 14719.800 39.38 16.82 4,12 60,32 72.70 12.38 Awverage
& 17175.100 43.34 17.16 1.35 61.586 2.0 10.54 Awverage
Femarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.

2. The ewissicon levels that are 20dB bhelow the official
limit are not reported.
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fiu Tsun, Lin-kou Hsiang, Taipel
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 30 File: Etest-data®'TSANN KUEN 2005 FINAL'EM940214MA-{1).EMI {3?6
120 Level (dBuyim) ate: 2005-04-29
F27DBUY LIMIT
60 7 3 4 5 B
1
I]1l]l]l] 1400. F800. 11200. 14600, 18000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. 30
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 72.7DEUV LIMIT
Env. / Ins. : 8593EM ZO*C/TO0% Engineer : Hyper Chang
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode : Max
700 williliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 49056.600 33.55 9,14 6.37 49,35 TZ2.70 23.32 Awerage
2 7359.800 37.10 11.45 9.581 558.38 72,70 14.32 Awverage
3 89813.200 35.47 12.93 g.74 60,13 72,70 12.57  Awverage
4 12266.500 38.85 1L5.00 5.86 59,71 72.70 12.99  Awverage
& 14719.800 39.38 16.82 1.61 E7.81 72.70 14.89 Awverage
& 17175.100 43.34 17.16 1.23 61.74 2.0 10.96 Average

Femarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
2. The ewissicon levels that are 20dB bhelow the official
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Dat

File: Etest-datat'TSANN KUEN 2005 FINAL'EM940214MA-(1).EMI {S?I.))a‘t TR
e -U4-

a: 27
Lewvel (dBuvim)
120

F27DBUY LIMIT
1
60
1]
2679 3743.2 4807.4 H871.6 6935.8 8000
_ Freguency (MHz
Trace: (Discrete) 4 oy )
Jite no. : B/C Chanber Data no. HEr
Dis. / Anc. 3m 3115 Ant. pol. : HORIZONTAL
Limit 7Z2.7DETY LIMIT
Env. / Ins. SE93EM ZO0*C/70% Engineer : Hyper Chang
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
700 williliters of waters in the beaker
located in the right front corner
W/ Toshiba , Type ZMZ31CH(EP)-A
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)

1 4906.600 33.85
2 7359.%00 37.10

59,97 72.70 12.73  Average
5g.05 72.70 14.65 lhverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official

limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 26 File: Etest-data®'TSANN KUEN 2005 FINAL'EM940214MA-{1).EMI {3?6
120 Level (dBuyim) ate: 2005-04-29
F27DBUY LIMIT
60 , 2
026?9 3743.2 4807.4 H871.6 6935.8 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. : ZA
Dis. / Anc. 3m 3115 Ant. pol. : VERTICAL
Limit 7Z2.7DETY LIMIT
Env. / Ins. SE93EM ZO0*C/70% Engineer : Hyper Chang
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
700 williliters of waters in the beaker
located in the right front corner
W/ Toshiba , Type ZMZ31CH(EP)-A
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin Remark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 49056.600 33.55 55.11 TZ2.70 17.59 Average
2 7359.800 37.10 58,29 72,70 13.41 Awverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official

limit are not reported.

Audix Corporation Report No. EM-F940080



AUDIX J

FCC ID.RBJ-TSKM1702  Page 166 of 221

AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 35 File: Etest-data®'TSANN KUEN 2005 FINAL'EM940214MA-{1).EMI {3?1))
120 Level {dBuyim) ate: 2005-04-29
F27DBUY LIMIT
1 2
60
ﬂZﬁ?B 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. : 35
Dis. / Anc. T 3m 3115 Ant. pol. : HORIZONTAL
Limit : 72.7DEUV LIMIT
Env. / Ins. SE93EM ZO0*C/70% Engineer : Hyper Chang
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
300 williliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A
Ant. Ewmission
Fredq. Factor Loss Lewel Limits Margin Remark
[MH=) [dE/m) [AE & VAm) (dBL VA m) (dB)
1 4909.600 33.59 64,22 TZ2.70 g.45 Awverage
2 7359.800 37.10 63.51 72,70 9.19 hverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official

limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 34 File: Etest-data®'TSANN KUEN 2005 FINAL'EM940214MA-{1).EMI {3?1))
120 Level {dBuyim) ate: 2005-04-29
F27DBUY LIMIT
1 2
60
026?8 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. HECE:!
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 72.7DEUV LIMIT
Env. / Ins. SE93EM ZO0*C/70% Engineer : Hyper Chang
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
300 williliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A
Ant. Ewmission
Fredq. Factor Loss Lewel Limits Margin Remark
[MH=) [dE/m) [AE & VAm) (dBL VA m) (dB)
1 4909.600 33.59 6d.24 TZ2.70 g.46 Average
2 7359.800 37.10 51.91 72,70 10.79  Average

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official

limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 33 File: Etest-data®'TSANN KUEN 2005 FINAL'EM940214MA-{1).EMI {3?1))
120 Level {dBuyim) ate: 2005-04-29
F27DBUY LIMIT
1 2z
60
ﬂZﬁ?B 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. HI
Dis. / Anc. T 3m 3115 Ant. pol. : HORIZONTAL
Limit : 72.7DEUV LIMIT
Env. / Ins. SE93EM ZO0*C/70% Engineer : Hyper Chang
EUT : Microwswe Cven M/N:TSE-M1704MA
Power Rating : 120V/60H=z
Test HMode Max
300 williliters of waters in the beaker
located in the right front corner
W/ Toshiba , Type ZMZ31CH(EP)-A
Ant. Ewmission
Fredq. Factor Loss Lewel Limits Margin Remark
[MH=) [dE/m) [AE & VAm) (dBL VA m) (dB)
1 49056.600 33.55 61.76 TZ2.70 10.94 Average
2 7359.800 37.10 61.74 72,70 10.946 Awverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading.
Z. The emwission lewvels that are Z0dE below the official

limit are not reported.
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AUDIH Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-lou Hstang, Taipe
County, Tatwan RO C. Poat Code:24443
Tel02-26092133 Fax:02-26099303
Ernailtteme @tteme. com tw

Data: 32 File: E:test-datamt'TSANN KUEN 2005 FIMAL EMO40214MA-(1).EMI {3?6
170 Level {dBuvm) ate: 2005-04-29
72 7DBUN LIMIT
1 2
60
uZﬁ?B 4806.8 5871.2 6935.6 8000
Trace: (Discrete) UL T AL )
Site no. i L/C Chamber Data no. : 32
Dis. / Ant. 1 3m 3115 Ant. pol. : VERTICAL
Limit : 72.7DBUV LIMIT
Env. / Ins. SSO3EM ZO*C/70% Engineer : Hyper Chang
EUT : Microwawve Cven M/N:T3IE-M1704ML
Power Rating : 120V/60H=
Test Hode Hax
300 milliliters of waters in the hesker
located in the right front corner
W/ Toshiba , Type ZMEZLCH(EP)-L4
Ant. Emission
Fredq. Factor Loss Level Limits Margin Rewark
[MH=) (dE/m) (dB L Wom) (dBE V/m) (dB)
1 4906.600 33.85 60,79 72.70 11.91 Average
2 7359.900 37.10 60,16 72.70 12.54 Average

Femarks: 1. Emission Level=Antenha Factor + Cable Loss + Reading.
2. The emisszion lewvels that are Z0dE below the official

limit are not reported.
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7.6.5. EUT : Microwave Oven M/N : TSK-M1704ME

Magnetron  : Witol. Type 2M315H

EUT with following test modes were measured at Semi-Anechoic Chamber and

all the test results are listed in next pages.

Test Date : Apr. 27,2005  Temperature : 21°C Humidity - 72%
Test Date : May 06,2005  Temperature : 21°C Humidity - 72%
The details of test mode and reference test data are as follows :

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
- Beaker Location: Center (Popcom) #23,#2 # 24, 41
Load: 700ml,
2 Beaker Location: Center (Beverage) #22,#3 #21,#4
Load: 700ml,
3 Below 1GHz Beaker Location: Center (Soup) #18, #7 #17, 48
(30MHz-1GHz) Load: 700ml,
4. Beaker Location: Center (Cass) #15,#10 #16,#9
Load: 700ml,
> Beaker Location: Center (Sing) #14,#11 #13,#12
Load: 700ml,
6. Beaker Location: Center (Auto Defrost) #19,#6 #20,#5
Above 1GHz Load: 700ml,
7. (1GHz-25GHz) Beaker Location: Center #37 #36
8. Load: 700ml,
Beaker Location: Right Front Corner #30 #31
Above 1GHz.
9. Load: 300ml,
(On second and . #34 #35
. . Beaker Location: Center
0 third harmonics) Load: 300ml
' oacd Soum, #33 #32

Beaker Location: Right Front Corner

Audix Corporation Report No. EM-F940080
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o AUDIX Corp. EMC Lahoratory
A U D Ix MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26039303
Email:ttemc@tteme. com. tw

a:23 File: E-test-datat'TSANN KUEN 2005 Em940214-3EM940214-TSK-M1704ME.EMI 553;
a0 Lewvel {dBuv/m) Date: 2005-0.
FCC CLASS-B
40 S —
0 30 84. 138. 192, 2486. 300
Trace: {Dlscrete:l Frequency (MHz)
Site no. A/C Chamwber Data no. @ 23
Dis. / Ant. 3m BEALS106 (A3L) Ant. pol. : HORIZONTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z21*C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Mode Fopoorn

P00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM315H

o AUDIX Corp. EMC Laboratory
A U D Ix Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tartwan B.O.C. Fost Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Data: 2 File: E:test-datat\TSANN KUEN'2005'Em940214-FEM940214-TSK-M1 704ME.EMI 353;
- Level (dBuvm) Date: 2005-0
FCC CLASS-B
I
40
0 300 440. hB0. F20. 860, 1000
Trace: (Discrete) Frequency {MHz)
Site no. A/C Chamber Data no. @ 2
Dis. / Ant. 3m TUHALLPO10S-4({0139) int. pol. : HORIZONTAL
Litwit FCC CLASS-B
Env. / Ins. SS93EM Z1¥C/72% Engineer : Roger Chou
EUT : Microwswve Cwven MN/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Mode Popcorn

700 milliliters of waters in the beaker
located in the center of the oven
W/ Witol TypeZM315H
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@ AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fis Tsun, Lin-kou Hsiang Taipet
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133  Fax:02-26099303
Email ttemc@tternc. com tw

Data: 24 File: E:'test-datat'TSANN KUEN'2005'Em940214-FEMI40214-TSK- M1?I]4I'II'IE EMI 353}
- Level {dBuV/im) 2005-0
FCC/ CLASS-B
40 S —
1}
o 84, 138. 192, 246, Joo
Trace: (Discrete) Frequency {MHz)
Jite no. L/ C Chamber Data no. : 24
Dis. / Ant. 3m BEEAS1O0G(ASL) Ant. pol. : VERTICAL
Limit FCC CLA3Z3-EB
Env. / Ins. G593EM Z1%C/72% Engineer : Roger Chou
EUT : Microwawve Oven M/N:TSK-M1704ME
Fower Rating : 120V/60Hz
Test HMode Fopocorn

700 milliliters of waters in the beaker
located in the center of the oven
W/ Witol TypeZM315H

o AUDIX Corp. EMC Laboratory
A U D Ix Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tartwan B.O.C. Fost Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Data: 1 File: Extest-datat\TSANN KUEN'2005'Em940214-FEM940214-TSK- I'I.I'I1?l]4ME EMI 553;
Level (dBuW//m) 2005-0
g0
FCC CLASS-B
I
40
0 300 440. 580, 720. 860, 1000
Trace: {Dlscrete:l Frequency (MHz)
Site no. A/C Chamwber Data no. @ 1
Di=. / Ant. 3m UHALFS105-4(0139) int. pol. @ WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM Z1¥C/7E% Engineer : FRoger Chou
EUT : Microwswe Cven M/N:TSE-M1704ME
Power Rating : 120W/60Hz
Test Mode Popcorn

700 milliliters of waters in the beaker
located in the center of the oven
W/ Witol TypeZM315H
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 22 File: E:test-data®tTSANN KUEN 2005 Em940214-3 EM940214-TSK-M1704ME.EMI 553;
. Lewvel (dBuvim) Date: 2005-04-2
FCC CLASS-B
40 . —
1]
30 84, 138. 192, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 22
Di=. / Ant. 3t EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Env. / Ins. SE93EM  z21+C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Eeverage

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM3i1sH

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 3 File: E:test-datat'TSANN KUEN 2005 Em940214-3 EM940214-TSK-M1704ME.EMI 553;
- Level (dBuWim) Date: 2005-04-2
FCC CLASS-B
I
40
0 300 440. hH80. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. i ASC Chanmber Dats no. : 3
Di=. / Ant. 3t UHALFS105-A({0139) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Eewverage

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Paost Code:24443

Tel:02-26092133  Fax:02-26099303
Email ttemc @tteme. com. tw

Data: 21 File: Etest-datatiTSANN KUEN 2005 Em940214-3EM940214-TSK-M1704ME.EMI ﬁﬁ:i;
. Lewvel (dBuvim) Date: 2005-04-2
FCC CLASS-B
40 . —
0 30 84. 138. 192, 2486. 300
Trace: (Discrete) Frequency (MHz)
Site no. i A/C Chamber Dats no. @ 21
Di=. / Ant. 3t EEAS106 (A3L) int., pol. : VERTICAL
Limit FCC CLALSS-E
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Eewveradge

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 4 File: E:test-datat'TSANN KUEN 2005 Em940214-3 EM940214-TSK-M1704ME.EMI 553;
- Level (dBuWim) Date: 2005-04-2
FCC CLASS-B
I
40
0 300 440. hH80. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. i ASC Chanmber Dats no. 4
Di=. / Ant. 3t UHALFS105-A({0139) int., pol. : VERTICAL
Limit FCC CLASS-B
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Eewverage

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H
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@ AUDIE Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @iteme. com. tw

Data: 18 File: E:test-datat'TSANN KUEN 2005 Em940214-3EM940214-TSK-M1704ME.EMI 553%
o Lewel {dBu%//m) Date: 2005-04-2
FCC CLASS-B
40 A E—
0
30 84, 138. 192, 246. Joo
Trace: (Discrete) Frequency {MHz)
Jite no. i L/C Chanber Dats no. @ 18
Dis. / Lnt. 3t EBALS106 (A3L) int. pol. : HORIZOMNTAL
Limit FCC CLAZS-B
Env. / Ins. SE593EM  21*C/72% Engineer : Roger Chou
EUT i Microwave Owven M/N:T3K-M1704ME
FPower Rating : 1Z0W/60H=z
Test Mode Soup

700 millilicers of waters in the heaker
located in the center of the oven
W/ Witol TypeiM3lEH

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 7 File: E:test-datat'TSANN KUEN 2005 Em940214-3 EM940214-TSK-M1704ME.EMI 553;
- Level (dBuWim) Date: 2005-04-2
FCC CLASS-B
I
40
0 300 440. hH80. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. i ASC Chanmber Dats no. 7
Di=. / Ant. 3t UHALFS105-A({0139) int. pol. : HORIZOWTAL
Limit 1 FCC CLASS-B
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Soup

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Paost Code:24443

Tel:02-26092133  Fax:02-26099303
Email ttemc @tteme. com. tw

Data: 17 File: Etest-datatiTSANN KUEN 2005 Em940214-3EM940214-TSK-M1704ME.EMI sﬁ:i}
. Lewvel (dBuvim) Date: 2005-04-2
FCC CLASS-B
40 . —
0 30 84. 138. 192, 2486. 300
Trace: (Discrete) Frequency (MHz)
Site no. i ASC Chanmber Dats no. : 17
Dis. / Ant. 3w  BBL9106 [A3L) int. pol. : VERTICAL
Limit FCC CLASS-E
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Soup

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H

o) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang Tatpei
County, Tatwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @itteme. cotm. tw

File: EXtest-datatTSANN KUEN2005 Em94021 4-31EM94I]214-TSK-MB?£4ME.EMI £523}

Data: 8
- Level (dBul/im) e: 2005-0
FCC CLASS-B
I
40
0 Joo 440, 580. 720. 860, 1000
Trace: (Discrete) Frequency {MHz)
Jite no. i A/C Chamber Dats no. @ 8
Dis. / Ant. 3m UHALPO108-4({0139) int. pol. : WERTICAL
Limit FCC CLASS-B
Env. / Ins. S593EM  Z1+C/72% Engineer : Roger Chou
EUT i Microwawve Oven M/N:TZK-M1704ME
Power Rating : 12Z0V/60H=z
Test Mode Soup

700 milliliters of waters in the beaker
located in the center of the oven
W/ Witol TypeZM3ilSH

Audix Corporation Report No. EM-F940080
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Paost Code:24443

Tel:02-26092133  Fax:02-26099303
Email ttemc @tteme. com. tw

Data: 15 File: Etest-datatiTSANN KUEN 2005 Em940214-3EM940214-TSK-M1704ME.EMI sﬁ:i}
. Lewvel (dBuvim) Date: 2005-04-
FCC CLASS-B
40 . —
0 30 84. 138. 192, 2486. 300
Trace: (Dlscrete) Frequency (MHz)
Site no. LS C Chamber Dats no. : 15
Di=. / Ant. 3t EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLALSS-E
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Cass

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H

@ AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Tatwan E.O.C. Post Code:24443

Tel02-26092133 Fax:02-26099303
Email ttemec @itteme. com. tw

Data: 10 File: Extest-datatTSANN KUEN 2005 Em940214-FJEMI40214-TSK- M1?I]4I'H'IE EMI 553%
20 Lewvel (dBuvim) 2005-0
FCC/CLASS-B
|
40
0 300 440. 580. 720. 860, 1000
Trace: (Dlscretejl Frequency (MHz)
Jite no. L/C Chamber Dats no. @ 10
Dis. / Ant. 3m UHALP2108-A(0139) Aint. pol. : HORIZOWTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM Z21%C/72% Engineer : Roger Chou
EUT i Microwave Owven M/N:T3K-M1704ME
Power Rating : 1Z0W/60H=z
Test Mode Cass

00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypezM315H

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Tatwan E.O.C. Post Code:24443

Tel02-26092133 Fax:02-26099303
Email ttemec @itteme. com. tw

Data: 16 File: Extest-datatTSANN KUEN 2005 Em940214-FJEMI40214-TSK- M1?I]4I'H'IE EMI 553%
20 Lewvel (dBuvim) 2005-0
FCC/CLASS-B
40 N S
0 30 84, 138. 192, 246. 300
Trace: (Dlscretejl Frequency (MHz)
Jite no. L/C Chamber Dats no. @ 16
Dis. / Ant. 3m BEEASI1O06 (A3L) Aint. pol. : VERTICAL
Limit FCC CLAZS-B
Env. / Ins. S593EM Z21%C/72% Engineer : Roger Chou
EUT i Microwave Owven M/N:T3K-M1704ME
Power Rating : 1Z0W/60H=z
Test Mode Cass

00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypezM315H

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Email:ttemc @tteme. com. tw

Data: 9 File: E:test-datat'TSANN KUEN 2005 Em940214-3 EM940214-TSK- M1?I]4I'H'IE EMI 553;
- Level (dBuWim) ate: 2005-0
FCC CLASS-B
I
40
0 300 440. hH80. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. i ASC Chanmber Dats no. : 9
Di=. / Ant. 3t UHALFS105-A({0139) int., pol. : VERTICAL
Limit FCC CLASS-B
Env. / Ins. SE593EM  21+C/72% Engineser : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test HMode Cass

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM315H

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Paost Code: 24443

Tel:02-26092133 Fax02-26099503
Email ttemec @iteme. com. tw

Data: 14 File: Extest-data®TSANN KUEN 2005 Em940214-FJEM940214-TSK-M1704ME.EMI ASS}
. Level {dBuvim) Date: 2005-04-
FCC CLASS-B
40 A E—
0 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. t L/C Chanber Dats no. @ 14
Dis. / Ant. : 3m EEBALS106 (A3L) int., pol. : HORIZOMNTAL
Limit : FCC CLASS-E
Env. / Ins. : B8593EM 21*C/72% Engineer : Roger Chou
EUT i Microwave Owven M/N:T3K-M1704ME
FPower Rating : 1Z0W/60H=z
Test Mode : Sing

P00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM3ilSH

o AUDIX Corp. EMC Lahoratory
A U D Ix MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel02-26092133 Fax02-26099303
Email:tternc@iteme. com. tw

Data: 11 File: Etest-datat\TSANN KUEN 2005 Em940214-3EMI40214-TSK- I'I.I'I1?l]4ME EMI 553}
Lewvel {dBuvim) 2005-0
80
FCC/CLASS-B
|
40
0 300 440, 580, 720. 860, 1000
Trace: {Dlscretejl B )
Site no. : AL/C Chawber Data no. @ 11
Dis. / Ant. : Sm THALP9105-4(0139) Ant. pol. : HORIZONTAL
Limit : FCC CLASS-E
Env. / Ins. : B593EM Z1*C/7:2% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Mode : Sing

P00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM315H

Audix Corporation Report No. EM-F940080
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o AUDIX Corp. EMC Lahoratory
A U D Ix MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26039303
Email:ttemc@tteme. com. tw

a:13 File: E-test-datat'TSANN KUEN 2005 Em940214-3EM940214-TSK-M1704ME.EMI 553;
a0 Lewvel {dBuv/m) Date: 2005-0.
FCC CLASS-B
40 S —
0 30 84. 138. 192, 2486. 300
Trace: {Dlscrete:l Frequency (MHz)
Site no. A/C Chamwber Data no. @ 13
Dis. / Ant. 3m BEALS106 (A3L) Ant. pol. : VERTICAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z21*C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Mode Sing

P00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM315H

o AUDIX Corp. EMC Laboratory
A U D Ix Ma.53-11, Tin-fu Tsun, Lin-kou Heiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel02-26092133 Fax02-26099303
Emailttermnc@tteme. com tw

Data: 12 File: Etest-datat'\TSANN KUEN'2005'Em940214-3EM940214-TSK-M1704ME.EMI 553}
an Level (dBuV//m) Date: 2005-0
FCC CLASS-B
I
40
0 300 440, 580, F20. 860, 1000
Trace: {Dlscretejl B )
Site no. 4/C Chawber Data no. @ 12
Dis. / Ant. 3m TUHALLPO10S-4({0139) Ant. pol. : VERTICAL
Litwit FCC CLASS-B
Env. / Ins. SS93EM Z1¥C/72% Engineer : Roger Chou
EUT : Microwswve Cwven MN/N:TSE-M1704ME
Power Rating : 120W/60Hz
Test Mode S3ing

700 milliliters of waters in the beaker
located in the center of the oven
W/ Witol TypeZM315H

Audix Corporation Report No. EM-F940080
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@ AUDIXE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Data: 19 File: E:test-datat\TSANN KUEN'2005'Em940214-FEM940214-TSK-M1 704ME.EMI 353;
- Level (dBuvm) Date: 2005-0
FCC CLASS-B
40 A
1]
30 84, 138. 102, 246, Joo
Trace: (Discrete) Frequency (MHz)
Site no. A/C Chamwber Data no. : 19
Di=. / Ant. 3m EELS106 (L3L) int. pol. @ HORIZONTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  Z21*C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz

Test HMode

Auto Defrost

7O0 milliliters of waters in the beaker
located in the center of the owven

W/ Witol TypeZM31SH

o AUDIX Corp. EMC Laboratory
A U D Ix Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tartwan B.O.C. Fost Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Data: 6 File: Extest-datat\TSANN KUEN'2005'Em940214-3EM940214-TSK-M1 704ME.EMI 353;
. Level (dBuvim) Date: 2005-0
FCC CLASS-B
|
40
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency {MHz)
Site no. A/C Chamber Data no. @ 6
Dis. / Ant. 3m TUHALLPO10S-4({0139) int. pol. : HORIZONTAL
Litwit FCC CLASS-B
Env. / Ins. SS93EM Z1¥C/72% Engineer : Roger Chou
EUT : Microwswve Cwven MN/N:TSE-M1704ME
Power Rating : 120/ 60Hz

Test Mode

Auto Defrost

700 milliliters of waters in the beaker
located in the center of the oven

W/ Witol TypeZM315H

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 20 File: E:test-data®tTSANN KUEN 2005 Em940214-3 EM940214-TSK-M1704ME.EMI 553;
. Lewvel (dBuvim) Date: 2005-04-2
FCC CLASS-B
40 .
1]
30 84, 138. 192, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 20
Di=. / Ant. 3t EEAS106 (A3L) int., pol. : VERTICAL
Limit FCC CLASS-B
Env. / Ins. SE93EM  z21+C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Auto Defrost

700 milliliters of waters in the heaker
located in the center of the owven
WS Witol TypeZM3i1sH

o AUDIX Corp. EMC Lahoratory
A U D Ix MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel02-26092133 Fax02-26099303
Email:tternc@iteme. com. tw

Data: 5 File: Etest-datat\TSANN KUEN 2005 Em940214-3EM940214-TSK-M1704ME.EMI 553;
. Lewvel {dBuvim) Date: 2005-04-2
FCC/CLASS-B
|
40
0 300 440, 580, 720. 860, 1000
Trace: (Discrete) B )
Site no. : AL/C Chawber Data no. : 5§
Dis. / Ant. 3m THALP9105-4(0139) Ant. pol. : VERTICAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z21*C/72% Engineer : Roger Chou
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Mode buto Defrost

P00 milliliters of waters in the heaker
located in the center of the oven
W/ Witol TypeZM315H

Audix Corporation Report No. EM-F940080
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@M AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Data: 37 File: E:Mest-data't\TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1704ME.EMI 639&
Level (dBuvim) Date: 2005-05-D6
120
LIMIT
1 5 3 1 5 i}
60
l]1I]I]I] 4400. F800. 11200. 14600. 18000
Trace: (Discrete) Frequency {MHz)
Yite no. : A/C Chamber Data no. HEC A
Dis. / Ant. HEG (1] 3115 Ant. pol. @ HORIZOWTAL
Limit : LIMIT
Env. / In=. : S593EM Z1+C/72% Engineer : Roger Chou
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode : High
700 milliliters of waters in the beaker
located in the center of the owven
W/ Witol TypezM315H
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MH=z) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 49-5.200 33.92 9,13 =21.73 64.79 73.39 8.60 lbverage
2 ?39z.300 37.15 11.54 13.:29 61.93 73.39 11.41 Awverage
3 9856.400 38.55 12.91 15.94 65.35 T3.39 §.01 Awverage
4 12320.500 358.89 15.00 .00 51.90 T53.39 11.49 Average
5 14734.600 39.02 16.587 g.46 64,35 73.39 9.04 lbverage
6 17245.700 43.65 17.31 4.39 65.85 73.39 7.54  bverage

Femarks: 1. Ewission Lewvel=Aintenna Factor + Cable Loss + Reading.
Z. The emission lewels that are Z20dE kelow the cfficial
limit are not reported.

Audix Corporation Report No. EM-F940080
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@M AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Data: 36 File: E:Mest-data't\TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1704ME.EMI 639&
Level (dBuvim) Date: 2005-05-D6
120
LIMIT
i}
60 1 2 3 4 ]
l]1I]I]I] 4400. F800. 11200. 14600. 18000
Trace: (Discrete) Frequency {MHz)
Yite no. : A/C Chamber Data no. : 36
Dis. / Ant. HEG (1] 3115 Ant. pol. : VERTICAL
Limit : LIMIT
Env. / In=. : S593EM Z1+C/72% Engineer : Roger Chou
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode : High
700 milliliters of waters in the beaker
located in the center of the owven
W/ Witol TypezM315H
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MH=z) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 49-5.200 33.92 9.13 15.00 61.06 73.39 12.33 Ahverage
2 739z.300 37.15 11.54 10.63 59,32 73.39 14.07 Awverage
3 9856.400 38.55 12.91 9.41 60.585 T3.39 12.54 Average
4 12320.500 358.89 15.00 4,60 55.50 T53.39 14.589 Average
5 14734.600 39.02 16.587 5.62 1.51 73.39 11.88 Average
6 17245.700 43.65 17.31 3.90 64.87 73.39 8.52 bwerage

Femarks: 1. Ewission Lewvel=Aintenna Factor + Cable Loss + Reading.
Z. The emission lewels that are Z20dE kelow the cfficial
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-datat'TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1 ?[')IZ‘!:#

e 2005.05.06

a: J0
Level (dBu\im)
120

LIMIT

60

0 26
Trace:
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating :

78 37424 4806.8 hB71.2 6935.6

(Discrete) Frequency {(MHz)

: A/C Chamber Data no. HEc 1]
3m 3115 Ant. pol. : HORIZONTALL
LIMIT
SBEQZEN Z1¥C/T72% Engineer @ Roger Chou
Microwave Cven MN/N:TIE-M1704ME
1z0V/e0Hz
High

700 milliliters of waters in the beaker
located in the right front corner
W/ Witol TypezM315H

Ant. Cahle Ewmission

Factor Loss Reading Level Limits HMargin ERemark

{dB/m) (dBE) (dBE & V) (dBEL VAm) (dBL& Vim (dB)

a000

Test Hode
Fredq.
[MH=z)
1 49:-5.20
2 739z.30

o 33.92 9.13 £1.95 65.01 73.39 8.358 bverage
o 37.15 11.54 14.07 BZ.76 73.39 10.683 bvrerage

Remarks: 1.

Ewmiszzion Lewvel=Aintenna Factor + Cable Loss + Reading.
The emission lewvels that are Z0dE kbelow the official
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-datat'TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1 ?[')IZ‘!:#

e 2005.05.06

a: 31
Level (dBu\im)
120

LIMIT

60

DZE?B

Trace: (Di
3ite no. :
Dis. / Ant.
Limit
Env. / Ins.
EUT :
FPower Rating :
Test Hode

Fredq.
[MHz)

37424 4806.8 hB71.2 6935.6
screte) Frequency {(MHz)
L/C Chamber Data no. 31
3m 3115 Ant. pol. : VERTICAL
LIMIT
SBEQZEN Z1¥C/T72% Engineer @ Roger Chou
Microwave Cven MN/N:TIE-M1704ME
1z0V/e0Hz
High

700 milliliters of waters in the beaker
located in the right front corner
W/ Witol TypezM315H

Ant. Cahle Ewmission
Factor Loss Reading Level Limits HMargin ERemark
{dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)

a000

1 45:=5.200
£ T739zZ.300

33.92 9.13 £21.39 64.45 73.39 .94 Average
37v.15 11.54 13.93 BZ .62 73.39 10.77 Average

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet

@
A U D Ix County, Tarwan B.O.C,

Tel02-26092133  Fax:(

Post Code: 24443
2-26099303

Emailtteme@tternc. ot tw

Dat

File: E:test-datat'TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1 ?[')IZ‘!:#

e 2005.05.06

a: 34
Level (dBu\im)
120

LIMIT

60

DZE?B

Trace: (Di
3ite no. :
Dis. / Ant.
Limit
Env. / Ins.
EUT :
FPower Rating :
Test Hode

Fredq.
[MHz)

37424 4806.8 hB71.2 6935.6
screte) Frequency {(MHz)
L/C Chamber Data no. : 34
3m 3115 Ant. pol. : HORIZONTALL
LIMIT
SBEQZEN Z1¥C/T72% Engineer @ Roger Chou
Microwave Cven MN/N:TIE-M1704ME
1z0V/e0Hz
High

300 milliliters of waters in the beaker
located in the center of the owven
W/ Witol TypezM315H

Ant. Cahle Ewmission
Factor Loss Reading Level Limits HMargin ERemark
{dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)

a000

1 45:=5.200
£ T739zZ.300

33.92 9.13  20.17 63.23 73.39 10.1a bwrerage
37v.15 11.54 15.83 64.52 73.39 g.87 Awrerage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-datat'TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1 ?[')IZ‘!:#

e 2005.05.06

a: 3o
Level (dBu\im)
120

LIMIT

60

0 26
Trace:
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating :

78 37424 4806.8 hB71.2 6935.6
(Discrete) Frequency {(MHz)
: A/C Chamber Data no. HEc
3m 3115 Ant. pol. : VERTICAL
LIMIT
SBEQZEN Z1¥C/T72% Engineer @ Roger Chou
Microwave Cven MN/N:TIE-M1704ME
1z0V/e0Hz
High

300 milliliters of waters in the beaker
located in the center of the owven
W/ Witol TypezM315H

Ant. Cahle Ewmission

Factor Loss Reading Level Limits HMargin ERemark

{dB/m) (dBE) (dBE & V) (dBEL VAm) (dBL& Vim (dB)

a000

Test Hode
Fredq.
[MH=z)
1 49:-5.20
2 739z.30

o 33.92 9.13 Z2.58 65,64 73.39 7.75 Lrerage
o 37.15 11.54 17.68 66,35 73.39 T.04 Average

Remarks: 1.

Ewmiszzion Lewvel=Aintenna Factor + Cable Loss + Reading.
The emission lewvels that are Z0dE kbelow the official
limit are not reported.

Audix Corporation Report No. EM-F940080
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-datat'TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1 ?[')IZ‘!:#

e 2005.05.06

a: 33
Level (dBu\im)
120

LIMIT

60

0 26
Trace:
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating :

78 37424 4806.8 hB71.2 6935.6

(Discrete) Frequency {(MHz)

: A/C Chamber Data no. ro33
3m 3115 Ant. pol. : HORIZONTALL
LIMIT
SBEQZEN Z1¥C/T72% Engineer @ Roger Chou
Microwave Cven MN/N:TIE-M1704ME
1z0V/e0Hz
High

300 milliliters of waters in the beaker
located in the right front corner
W/ Witol TypezM315H

Ant. Cahle Ewmission

Factor Loss Reading Level Limits HMargin ERemark

{dB/m) (dBE) (dBE & V) (dBEL VAm) (dBL& Vim (dB)

a000

Test Hode
Fredq.
[MH=z)
1 49:-5.20
2 739z.30

o 33.9: 9.13 15.12 61.18 73.39 12.21 Average
o 37.15 11.54 14.47 63.16 73.39 10.23 hvrerage

Remarks: 1.

Ewmiszzion Lewvel=Aintenna Factor + Cable Loss + Reading.
The emission lewvels that are Z0dE kbelow the official
limit are not reported.

Audix Corporation Report No. EM-F940080



AUDIX J

FCC ID.RBJ-TSKM1702  Page 190 of 221

AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:test-datat'TSANN KUEN'2005'2005-05-05'EM940214-TSK-M1 ?[')IZ‘!:#

e 2005.05.06

a: 32
Level (dBu\im)
120

LIMIT

60

0 26
Trace:
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating :

78 37424 4806.8 hB71.2 6935.6
(Discrete) Frequency {(MHz)
: A/C Chamber Data no. HEC )
3m 3115 Ant. pol. : VERTICAL
LIMIT
SBEQZEN Z1¥C/T72% Engineer @ Roger Chou
Microwave Cven MN/N:TIE-M1704ME
1z0V/e0Hz
High

300 milliliters of waters in the beaker
located in the right front corner
W/ Witol TypezM315H

Ant. Cahle Ewmission

Factor Loss Reading Level Limits HMargin ERemark

{dB/m) (dBE) (dBE & V) (dBEL VAm) (dBL& Vim (dB)

a000

Test Hode
Fredq.
[MH=z)
1 49:-5.20
2 739z.30

o 33.92 9.13 21.77 64.83 73.39 §.56 Lrerage
o 37.15 11.54 16.51 65.50 73.39 7.89 Average

Remarks: 1.

Ewmiszzion Lewvel=Aintenna Factor + Cable Loss + Reading.
The emission lewvels that are Z0dE kbelow the official
limit are not reported.

Audix Corporation Report No. EM-F940080



7.6.6. EUT : Microwave Oven

Magnetron

EUT with following test modes were measured at Semi-Anechoic Chamber and

FCCID.RBJ-TSKM1702

- Toshiba, Type 2M231CH(EP)-A

all the test results are listed in next pages.

Test Date - Apr. 27, 2005
Test Date - May 06, 2005

Temperature : 21°C
Temperature : 20°C

M/N @ TSK-M1704ME

Page 191 of 221

Humidity - 72%
Humidity - 70%
The details of test mode and reference test data are as follows :

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L. Beaker Location: Center (Popcom) #23, 4l #24,#2
Load: 700ml,
2 Beaker Location: Center (Beverage) #22, 4 #21,43
Load: 700ml,
3 Below 1GHz Beaker Location: Center (Soup) #18,#8 #17,#7
(30MHz-1GHz) Load: 700ml,
4. Beaker Location: Center (Cass) #13,4#9 #16,#10
Load: 700ml,
> Beaker Location: Center (Sing) #14,#12 #13,#11
Load: 700ml,
6. Beaker Location: Center (Auto Defrost) #19,#5 #20,#6
Above 1GHz Load: 700ml,
7 (1GHz-25GHz) Beaker Location: Center # 34 #33
8. Lgad: 7QOml, 496 495
Beaker Location: Right Front Corner
Above 1GHz.
9. Load: 300ml,
(On second and . #29 #30
. . Beaker Location: Center
third harmonics)
10. Load: 300ml, 497 408
Beaker Location: Right Front Corner

Audix Corporation Report No. EM-F940080




FCC ID.RBJ-TSKM1702  Page 192 of 221

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 23 File: E:test-datatTSANN KUEN 2005 FINAL'EMO40214-{1).EMI {33}
a0 Lewvel (dBuWim) Date: 2005-04-29
FCCCLASS-B
40 . —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 23
Di=. / Ant. 3t EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Fopocorn

700 wmilliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A

@ AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fis Tsun, Lin-kou Hsiang Taipet
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133  Fax:02-26099303
Email ttemci@tternc. com. tw

Data: 1 File: E:test-datat'TSANN KUEN' 2005 FINAL EM940214-(1).EMI {39)
a0 Level {dBuvim) Date: 2005-04-29
FCC CLASS-B
|
40
0 300 440, 580. 720. 860. 1000
_ Frequency (MHz)
Trace: (Discrete)
Jite no. : L/C Charmber Data no. -1
Dis. / Ant. 3m UTHALPS105-A(0139) Ant. pol. : HORIZONTAL
Limit FCC CLAZ3-EB
Env. / Ins. S593EM  Z0%C/70% Engineer : Hyper Chang
EUT : Microwawve Oven M/N:TSK-M1704ME
Fower Rating : 120V/60Hz
Test HMode Fopocorn

700 millilicers of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZM231CH(EP)-4

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 24 File: E:test-datatTSANN KUEN 2005 FINAL'EMO40214-{1).EMI {33}
a0 Lewvel (dBuWim) Date: 2005-04-29
FCCCLASS-B
40 . —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 24
Di=. / Ant. 3t EEAS106 (A3L) int., pol. : VERTICAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Fopocorn

700 wmilliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A

@ AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.C.C. Post Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Data: 2 File: E:test-datat'\TSANN KUEN'2005'"FAINAL EMO402 14-{1).EMI {33
a0 Level (dBuvm) Date: 2005-04-29
FCC CLASS-B
I
40
0 300 440. hB0. F20. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t A/C Chanber Data no. @ 2
Di=. / Ant. 3m UHALFS105-4(0139) int. pol. @ WERTICAL
Limit FCC CLAZS-E
Env. / Ins. S593EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test HMode Fopoorn

7O0 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-4

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 22 File: E:test-datatTSANN KUEN 2005 FINAL'EMO40214-{1).EMI {33}
a0 Lewvel (dBuWim) Date: 2005-04-29
FCCCLASS-B
40 . —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 22
Di=. / Ant. 3t EEAS106 (A3L) int. pol. : HORIZOWTAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Eeverage

700 wmilliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A

@ AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.C.C. Post Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Data: 4 File: E:test-datat'\TSANN KUEN'2005'"FAINAL EMO402 14-{1).EMI {33
a0 Level (dBuvm) Date: 2005-04-29
FCC CLASS-B
I
40
0 300 440. hB0. F20. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t A/C Chanber Data no. @ 4
Di=. / Ant. 3m UHALFS105-4(0139) int. pol. @ HORIZONTAL
Limit FCC CLAZS-E
Env. / Ins. S593EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test HMode Eeveradge

7O0 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-4

Audix Corporation Report No. EM-F940080
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) AUDIX Corp. EMC Lahoratory
A U D Ix No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawan B.O.C. Post Code:24443

Tel02-26092133 Fax:02-26099303
Email:ttemcftterne, comm. tw

ata: 21 File: E:test-datat'TSANN KUEN' 2005 FINAL EM940214-(1).EMI {39)
a0 Level (dBuvim) Date: 2005-04-29
FCC CLASS-B
40 . —
1]
30 g4, 138. 192. 246, 300
Trace: {Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. @ 21
Dis. / Ant. 3m BEEAS1O0G(ASL) Aint. pol. : VERTICAL
Limit FCC CLAZ3-EB
Env. / In=. G593EM  20*C/70% Engineer : Hyper Chang
EUT i Microwswve Cven M/N:TSK-M1704ME
Fower Rating : 120V/60Hz
Test HMode Bewveradge

P00 milliliters of waters in the kbeaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A4

@ AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fis Tsun, Lin-kou Hsiang Taipet
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133  Fax:02-26099303
Email ttemci@tternc. com. tw

Data: 3 File: E:test-datat'TSANN KUEN' 2005 FINAL EM940214-(1).EMI {39)
a0 Level {dBuvim) Date: 2005-04-29
FCC CLASS-B
|
40
0 300 440, 580. 720. 860. 1000
_ Frequency (MHz)
Trace: (Discrete)

Jite no. : L/C Charmber Data no. : 3
Dis. / Ant. 3m UTHALPS105-A(0139) Aint. pol. : VERTICAL
Limit FCC CLAZ3-EB
Env. / Ins. S593EM  Z0%C/70% Engineer : Hyper Chang
EUT : Microwawve Oven M/N:TSK-M1704ME
Fower Rating : 120V/60Hz
Test HMode Beverage

700 millilicers of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZM231CH(EP)-4

Audix Corporation Report No. EM-F940080
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) AUDIE Corp. EMC Laboratory
A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code:24443

Tel:02-26092133 Fax02-26099303
Ernailtternc @itteme. cotmn. tw

Data: 18 File: E:test-datat'TSANN KUEN'Z005'FINAL'EMB40214-(1).EMI (30
80 Level {dBulfim) Date: 2005-04-29
FCCCLASS-B
[
40 . ——
I]
o 84, 138. 192, 246, 300
Trace: {Discrete) Frequency (MHz)
Fite no. i ASC Chamber Lats no. : 15
Dis. / Ant. @ 3m BEL9106 (A3L) Ant. pol. : HORIZCOMNTAL
Limit : FCC CLABS-EB
Env. / Ins. : 8593EM Z0*C/70% Engineer : Hyper Chang
EUT : Microwave Cwven M/N:TSE-M1704ME
Power Rating : 120V/60H=z
Test Mode : Soup

700 milliliters of waters in the kbeaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EFP)-A

@ AUDIX Corp. EMC Laboratory
A U D IX MNa.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiped
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Email ttemc @tteme. com. tw

ata: § File: E:test-datatTSANN KUEN 2005 FINAL'EM940214-{10.EMI {39)
a0 Level (dBuWim) Date: 2005-04-20
FCC CLASS-B
I
40
0 300 440. hH80. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t ASC Chamber Dats no. : &
Di=. / Ant. ro3m UHALFS105-A({0139) int. pol. : HORIZOWTAL
Limit 1 FCC CLALSS-E
Env. / Ins. : 8593EM Z0+*C/70% Engineer : Hyper Chang
EUT t Microwawve Cven M/N:TSE-M1704ME
Power Rating : 120V/60H=
Test Mode : Soup

700 williliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZM231CH(EP)-4

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 17 File: E:test-datatTSANN KUEN 2005 FINAL'EMO40214-{1).EMI {33}
a0 Lewvel (dBuWim) Date: 2005-04-29
FCCCLASS-B
40 . —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 17
Di=. / Ant. 3t EEAS106 (A3L) int., pol. : VERTICAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Soup

700 wmilliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A

@ AUDIE Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme @iteme. com. tw

Data: 7 File: E:test-data®t'TSANN KUEMN 2005 FINAL'EMO40214-{1).EMI (39}
a0 Lewel {dBu%//m) Date: 2005-04-29
FCC CLASS-B
I
40
0 300 440. hH80. ¥20. 860. 1000
Trace: (Discrete) Frequency {MHz)
Jite no. i L/C Chanber Dats no. @ 7
Dis. / Ant. 3t UHALFS105-4(0139) int. pol. @ VERTICAL
Limit FCC CLAZS-B
Env. / Ins. SE593EM  20*C/70% Engineer : Hyper Chang
EUT i Microwave Oven M/N:T3K-M1704ME
FPower Rating : 120W/60H=z
Test Mode Soup

TO0 milliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Na.53-11, Tin-fis Tsun, Lin-kou Hsiang Taipet
County, Tatwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26093303
Email:ttemc@tternc. com. tw

Data: 15 File: E:test-datat!TSANM KUEN'2005'"FIMAL'EMO40214-{1).EMI {30)
80 Level {dBu/m) Date: 2005-04-29
FCC/CLASS-B
40 . —
I]
o 84, 138. 192, 246, 300
Trace: {Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. @ 15
Dis. / Ant. 3m BEEAS1O0G(ASL) Ant. pol. : HORIZONTAL
Limit FCC CLAZS-EB
Env. / Ins. SE593EM  Z0%C/70% Engineer : Hyper Chang
EUT : Microwawve Oven M/N:TSK-M1704ME
Fower Rating : 120V/60Hz
Test Mode Cass

700 milliliters of waters in the beaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EF)-A

o AUDIX Corp. EMC Laboratory
A U D Ix No.53-11, Tin-fu Tsun, Lin-kou Hslang, Taipel
County, Tatwan R.O.C. Post Code: 24443

Tel02-26092133 Fax:02-26099303
Email ttemc @iteme. com. tw

Data: 9 File: E:test-datat'TSANN KUEN 2005 FINAL'EMO40214-{1).EMI {39}
a0 Lewel {dBu%//m) Date: 2005-04-20
FCC CLASS-B
I
40
0 300 440. hH80. ¥20. 860. 1000
Trace: (Discrete) Frequency {MHz)
Jite no. i A/C Chanber Dats no. @ 9
Dis. / Ant. 3t UHALFS105-4(0139) int., pol. : HORIZONTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  Z0O*C/70% Engineer : Hyper Chang
EUT : Microwawve Owen M/N:TSE-M1704ME
FPower Rating : 120V/60Hz
Test Mode Cass

P00 milliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZM231CH(EP)-4

Audix Corporation Report No. EM-F940080
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26093303
Ernailttemc @itermc. com. tw

Data: 16 File: E:test-datatTSANN KUEN 2005 FINAL'EMO40214-{1).EMI {33}
a0 Lewvel (dBuWim) Date: 2005-04-29
FCCCLASS-B
40 . —
1]
30 84, 138. 1092, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. i ASC Chamber Dats no. : 16
Di=. / Ant. 3t EEAS106 (A3L) int., pol. : VERTICAL
Limit FCC CLASS-B
Enwv. / Ins. SE93EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Cass

700 wmilliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A

) AUDIX Corp. EMC Lahoratory
A U D Ix No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133  Fax:02-26099303
Email ttemci@tternc. com. tw

Data: 10 File: E:test-datat'TSANM KUEN 2005 FINAL EM940214-(1).EMI {30)
a0 Level (dBuvim) Date: 2005-04-29
FCC CLASS-B
|
40
0 300 440, 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Fite no. t L/C Chamber Data no. : 10
Dis. / Ant. 3m UTHALPS105-A(0139) Aint. pol. : VERTICAL
Limit FCC CLAZ3-EB
Env. / In=. G593EM  20*C/70% Engineer : Hyper Chang
EUT i Microwswve Cven M/N:TSK-M1704ME
Fower Rating : 120V/60Hz
Test Mode Cass

P00 milliliters of waters in the kbeaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-A4

Audix Corporation Report No. EM-F940080
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@ AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.C.C. Post Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Data: 14 File: E:test-datat'\TSANN KUEN'2005'"FAINAL EMO402 14-{1).EMI {33
a0 Level (dBuvm) Date: 2005-04-29
FCC CLASS-B
40 A E—
1]
30 84, 138. 102, 246, Joo
Trace: (Discrete) Frequency {MHz)
Site no. t A/C Chanber Data no. @ 14
Dis. / Ant. 3w BBAS106 [L3L) int. pol. : HORIZONTAL
Limit FCC CLASS-B
Env. / Ins. S593EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test HMode Sing

7O0 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-4

@ AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133  Fax02-26099303
Email ttemc @tteme. com. tw

Data: 12 File: E:test-datatTSANN KUEN 2005 FINAL'EM940214-{10.EMI {39)
a0 Level (dBuWim) Date: 2005-04-29
FCC/CLASS-B
I
40
0 300 440. 580, 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chawber Data no. ! 12
Dis. / Ant. St UTHALP9105-4(0139) Ant. pol. : HORIZCHNTAL
Liwit FCC CLASS-B
Env. / Ins. SE93EM  ZO*C/70% Engineer : Hyper Chang
EUT t Microwawve Cven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Mode Sing

700 milliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZM231CH(EP) -4

Audix Corporation Report No. EM-F940080
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Paost Code: 24443

Tel:02-26092133  Fax02-26099303
Email ttemc @tteme. com. tw

Data: 13 File: Etest-datatTSANN KUEN 2005 FINAL EM940214-{1).EMI {39)
a0 Lewvel (dBuv.im) Date: 2005-04-29
FCCCLASS-B
40 . —
0 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site no. t ASC Chamber Dats no. : 13
Dis. / Ant. 3w BBA9106 (A3L) int. pol. : VERTICAL
Limit FCC CLASS-BE
Env. / Ins. S593EM  20*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60Hz
Test Mode Sing

700 milliliters of waters in the heaker
located in the center of the owven
W/ Toshiba , Type ZM231CH(EF)-A

@ AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.C.C. Post Code:24443

Tel02-26092133 Fax02-260993303
Email:ttemc @fteme. com. tw

Data: 11 File: E:test-datat'\TSANN KUEN'2005'"FAINAL EMO402 14-{1).EMI {33
a0 Level (dBuvm) Date: 2005-04-29
FCC CLASS-B
I
40
0 300 440. hB0. F20. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t A/C Chanber Data no. @ 11
Di=. / Ant. 3m UHALFS105-4(0139) int. pol. @ WERTICAL
Limit FCC CLAZS-E
Env. / Ins. S593EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test HMode Sing

7O0 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP)-4
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o AUDIX Corp. EMC Lahoratory
A U D Ix No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Email:ttemc@tteme. com. tw

ata: 19 File: E-test-datat'TSANN KUEM 2005 FINAL'EM940214-(1).EMI {39)
a0 Lewvel {dBuvim) Date: 2005-04-29
FCC/CLASS-B
40 A —
0 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site no. t A/C Chanber Data no. : 19
Dis. / Ant. 3m BEALS106 (A3L) Ant. pol. : HORIZONTAL
Limit FCC CLAZS-B
Env. / Ins. S593EM  Z0*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Mode buto Defrost

700 milliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-4

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hslang, Taiped
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Ernailttemc @itterc. com. tw

Data: 5 File: E:test-datatiTSANN KUEN 2005 FINAL EM940214-(1).EMI {39)
a0 Lewvel {(dBuYim) Date: 2005-04-29
FCC|CLASS-B
|
40
0 300 440, 580. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chawber Data no. ! 5§
Dis. / Ant. Sm UHALPI105-4(0133) Ant. pol. : HORIZCOMNTAL
Liwit FCC CLASS-B
Env. / Ins. SE93EM  ZO*C/70% Engineer : Hyper Chang
EUT t Microwawve Cven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Maode Auto Defrostc

700 williliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZM231CH(EP)-4
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) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fia Tsun, Lin-kou Hsiang, Tatpei
County, Taiwan R.0.C. Fost Code:24443

Tel:02-26092133 Fax02-26099303
Ernail:ttemc @itermc. com. tw

Data: 20 File: E:test-data®tTSANN KUEN 2005 FINAL'EMO40214-{10.EMI {33}
a0 Lewvel (dBuv.im) Date: 2005-04-29
FCC/CLASS-B
40 . —
0 30 B84, 138. 192, 246, 300
Trace: (Discrete) Frequency {MHz)
Site no. i A/C Chamber Dats no. : Z0
Di=. / Ant. ro3m EEAS106 (A3L) int., pol. : VERTICAL
Limit 1 FCC CLASS-B
Env. / Ins. : 8593EM Z0+*C/70% Engineer : Hyper Chang
EUT i Microwsve Cwven M/N:T3E-M1704ME
Power Rating : 120V/60H=
Test Mode i Auto Defrost

700 wmilliliters of waters in the heaker
located in the center of the oven
W/ Toshiba , Type ZMZ31CH(EP)-A

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hslang, Taiped
County, Tarwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Ernailttemc @itterc. com. tw

Data: 6 File: E:test-datatiTSANN KUEN 2005 FINAL EM940214-(1).EMI {39)
a0 Lewvel {(dBuYim) Date: 2005-04-29
FCC|CLASS-B
|
40
0 300 440, 580. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. t AL/C Chawber Data no. ! 6
Dis. / Ant. 1 Sm UHALPI105-4(0133) Ant. pol. : VERTICLL
Liwit : FCC CLASS-B
Env. / In=. : S8593EM Z0+*C/70% Engineer : Hyper Chang
EUT t Microwawve Cven M/N:TSE-M1704ME
Power Rating : 120V/60Hz
Test Maode i Auto Defrost

700 williliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZM231CH(EP)-4
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@M AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Data: 34 File: E:Mest-data't'\TSANN KUENQI]I]SEI]I]S-I]S-I]SWEMQEII]Z1-'-II'I.|'IE-{1}.EI'I.IIIaFQ%
Level (dBuvim) Date: 2005-05-06
120
F2.6DBUY LIMIT
i 2 3 4 5 &
60
l]1I]I]I] 4400. F800. 11200. 14600. 18000
Trace: (Discrete) Frequency {MHz)
Yite no. : A/C Chamber Data no. : 34
Dis. / Ant. HEG (1] 3115 Ant. pol. @ HORIZOWTAL
Limit : 7Z.6DEBIWV LIMIT
Env. / In=. : S593EM ZO¥C/70% Engineer : Hyper Chang
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode : High
700 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP) -4
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MH=z) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4909.600 2 33.89 9.13 15.23 61.25 72 .60 11.35 Average
2 734,400 37.10 11.51 16.05 6d. 66 72 .60 7.94  bverage
3 9819.200 38.50 0 12.91 9.55 61.00 T2 .60 11.80 Averadge
4 12274.000 3538.587 15.00 6.15 &0.05 T2 .60 12.55 Average
5 14725.5800 39.20 146.82 G.61 G2 .62 72,60 9.8958 lbverage
6 171533.600 43.34 17.24 1.83 62 .41 72 .60 10.19 dverage

Femarks: 1. Ewission Lewvel=Aintenna Factor + Cable Loss + Reading.
Z. The emission lewels that are Z20dE kelow the cfficial
limit are not reported.
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@M AUDIX Corp. EMC Laboratory
A U D Ix Na.53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Data: 33 File: E:Mest-data't'\TSANN KUENQI]I]SEI]I]S-I]S-I]SWEMQEII]Z1-'-II'I.|'IE-{1}.EI'I.IIIaFQ%
Level (dBuvim) Date: 2005-05-06
120
F2.6DBUY LIMIT
i 2 3 4 5 fi
60
l]1I]I]I] 4400. F800. 11200. 14600. 18000
Trace: (Discrete) Frequency {MHz)
Yite no. : A/C Chamber Data no. ro33
Dis. / Ant. HEG (1] 3115 Ant. pol. : VERTICAL
Limit : 7Z.6DEBIWV LIMIT
Env. / In=. : S593EM ZO¥C/70% Engineer : Hyper Chang
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode : High
700 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP) -4
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MH=z) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4909.600 2 33.89 9.13 15.12 61.15 72 .60 11.45 Average
2  ?3gd4. 400 37.10 11.51 13.74 62 .35 72 .60 10.25 Awverage
3 9819.200 38.50 12.91 11.13 62 .55 T2 .60 10.05 Averadge
4 12274.000 0 3538.587 15.00 10,00 63 .87 T2 .60 §.73 Awerage
5 14725.5800 39.20 146.82 4.01 G0.03 72,60 12.57 Average
6 171533.600 43.34 17.24 2.08 G2 .66 72 .60 9.94 bverage

Femarks: 1. Ewission Lewvel=Aintenna Factor + Cable Loss + Reading.
Z. The emission lewels that are Z20dE kelow the cfficial
limit are not reported.
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:'test-data't'TSANN KUENQDUSEDDS-DS-DSEM940214I'I.I'IE-|:1}.EMIa%EQE
Date: 2005-05-06

a: 26
Level (dBu\im)
120

F2.6DBUY LIMIT
1 2
60
DEE?Q 3743.2 4807.4 HB71.6 6935.8 8000
. Frequency (MHz
Trace: (Discrete) quency { )
Yite no. : A/C Chamber Data no. 26
Dis. / Ant. 3 3115 Ant. pol. : HORIZONTAL
Limit 72.6DBUV LIMIT
Env. / Ins. SE93EN  ZOwC/70% Engineer : Hyper Chang
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode High
700 milliliters of waters in the beaker
located in the right front corner
W/ Toshiba , Type ZMZ31CH(EP) -4
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MH=z) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4909.600 2 33.89 9.13 =0.458 63.50 72 .60 9.10 bverage
2 734 400 37.10 11.51 16.34 65,44 72 .60 7.16 bverage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443
Tel02-26092133 Fax:02-26099303
Emailtteme@tternc. ot tw

Data: 25 File: E:Mest-data't'\TSANN KUENQDUSEDDS-DS-DSEMQdDZ1-'-II'I.|'IE-{1}.EMIa%E_QE
120 Level (dBuvim) Date: 2005-05-06
F2.6DBUY LIMIT
1 2
60
026?9 4807.4 HB71.6 6935.8 8000
Trace: (Discrete) Frequency {(MHz)
Yite no. : A/C Chamber Data no. A
Dis. / Ant. HEG (1] 3115 Ant. pol. : VERTICAL
Limit : 7Z.6DEBIWV LIMIT
Env. / Ins. SE93EN  ZOwC/70% Engineer : Hyper Chang
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode High
700 milliliters of waters in the beaker
located in the right front corner
W/ Toshiba , Type ZMZ31CH(EP) -4
Ant. Ewmission
Fredq. Factor Loss Level Limits HMargin ERemark
[MH=z) {dB/m) (dBE L Wrm) (dBEL Vrim)  (dB)
1 4909.600 2 33.89 64,20 72 .60 8.40 bverage
2 734 400 37.10 62 .05 72 .60 10.55 Awverage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial

limit are not reported.
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AUDIX Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C,

Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emailtteme@tternc. ot tw

Dat

File: E:'test-data't'TSANN KUENQDUSEDDS-DS-DSEM940214I'I.I'IE-|:1}.EMIa%EQE
Date: 2005-05-06

a: 29
Level (dBu\im)
120

F2.6DBUY LIMIT
2
1
60
026?9 3743.2 4807.4 HB71.6 6935.8 8000
. Frequency (MHz
Trace: (Discrete) quency { )
Yite no. : A/C Chamber Data no. 29
Dis. / Ant. 3m 3115 Ant. pol. : HORIZONTALL
Limit 72 .6DBUV LIMIT
Env. / Ins. SE93EN  ZOwC/70% Engineer : Hyper Chang
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode High
300 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP) -4
Ant. Cahle Ewmission
Fredq. Factor Loss Reading Level Limits HMargin ERemark
[MHz) {dB/m)  (dB) (dBE& W) (dEL Vi) (dB& Vim)  (dB)
1 4909.600 33.89 9.13 18.76 61.78 72.60 10.82 Average
Z  7364.400 37.10 11.51 16A.95 65.56 T7Z.60 7.04  hverage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443
Tel02-26092133 Fax:02-26099303
Emailtteme@tternc. ot tw

Data: 30 File: E:Mest-data't'\TSANN KUENQI]I]SEI]I]S-I]S-I]SWEMQEIDZ1-'-II'I.I'IE-{1}.EMIa%EQE
120 Level (dBuvim) Date: 2005-05-06
F2.6DBUY LIMIT
1 7
60
026?9 4807.4 HB71.6 6935.8 8000
Trace: (Discrete) Frequency {(MHz)
Yite no. : A/C Chamber Data no. HEc 1]
Dis. / Ant. HEG (1] 3115 Ant. pol. : VERTICAL
Limit : 7Z.6DEBIWV LIMIT
Env. / Ins. SE93EN  ZOwC/70% Engineer : Hyper Chang
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode High
300 milliliters of waters in the beaker
located in the center of the owven
W/ Toshiba , Type ZMZ31CH(EP) -4
Ant. Ewmission
Fredq. Factor Loss Level Limits HMargin ERemark
[MH=z) {dB/m) (dBE L Wrm) (dBEL Vrim)  (dB)
1 4909.600 2 33.89 63.53 72 .60 9.07 Lverage
2 734 400 37.10 61.10 72 .60 11.50 Lwerage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial

limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443
Tel02-26092133 Fax:02-26099303
Emailtteme@tternc. ot tw

Data: 27 File: E:Mest-data't'\TSANN KUENQI]I]SEI]I]S-I]S-I]SWEMQEII]Z1-'-II'I.|'IE-|:1}.EI'I.IIIaFQ%
120 Level (dBuvim) Date: 2005-05-06
F2.6DBUY LIMIT
1 2
60
DZE?Q 4807.4 HB71.6 6935.8 8000
Trace: (Discrete) Frequency {(MHz)
Yite no. : A/C Chamber Data no. 27
Dis. / Ant. HEG (1] 3115 Ant. pol. @ HORIZOWTAL
Limit : 7Z.6DEBIWV LIMIT
Env. / Ins. SE93EN  ZOwC/70% Engineer : Hyper Chang
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode High
300 milliliters of waters in the beaker
located in the right front corner
W/ Toshiba , Type ZMZ31CH(EP) -4
Ant. Ewmission
Fredq. Factor Loss Level Limits HMargin ERemark
[MH=z) {dB/m) (dBE L Wrm) (dBEL Vrim)  (dB)
1 4909.600 2 33.89 65.01 72 .60 7.59  bverage
2 734 400 37.10 64.71 72 .60 7.859  lbverage

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial

limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C, Post Code 24443
Tel02-26092133 Fax:02-26099303
Emailtteme@tternc. ot tw

Data: 28 File: E:Mest-data't'\TSANN KUENQDUSEDDS-DS-DSWEMQMJZ1-'-II'I.|'IE-|:1}.EMIa{EQE
120 Level (dBuvim) Date: 2005-05-06
F2.6DBUY LIMIT
1 2
60
UEE?Q 4807.4 HB71.6 6935.8 8000
Trace: (Discrete) Frequency {(MHz)
Yite no. : A/C Chamber Data no. HA =]
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : 7Z.6DBUV LIMIT
Env. / Ins. SE93EN  ZOwC/70% Engineer : Hyper Chang
EUT : Microwave COwven MN/N:TIE-M1704ME
Power Rating : 1Z0V/60Hz
Test Hode High
300 milliliters of waters in the beaker
located in the right front corner
W/ Toshiba , Type ZMZ31CH(EP) -4
Ant. Ewmission
Fredq. Factor Loss Level Limits HMargin ERemark
[MHz) {dB/m) (dBE L Wrm) (dBEL Vrim)  (dB)
1 4909.600 33.89 64.05 72.60 8.55 ALverage
2 73A4.400 37.10 61.52 T7Z.60 11.08 Average

FEemarks: 1. Ewission Level=Aintenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB kelow the cfficial

limit are not reported.
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8. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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